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TEST RESULT CERTIFICATION

Applicant’s name.................. Mimosa Networks, Inc.

AdAress ....oooevieiii, 777 Yamato Road, Boca Raton, FL 33431 USA
Manufacturer's Name .......... Mimosa Networks, Inc.

Address ...

777 Yamato Road, Boca Raton, FL 33431 USA

Product description

Product name .........ccccoeeveenn. A6
Model and/or type reference A6
Family Model...........cccccoveenenn.
Ly Airspan
Standards ......ccooeeeeviiiiiieiinnnns FCC Part15.407
Test procedure ..., KDB 905462 D02 UNII DFS Compliance Procedures New Rules v02

KDB 905462 D04 Operational Modes for DFS Testing New Rules vO1

This device described above has been tested by NTEK, and the test results show that the
equipment under test (EUT) is in compliance with the FCC requirements/ the Industry Canada
requirements.. And it is applicable only to the tested sample identified in the report.

This report shall not be reproduced except in full, without the written approval of NTEK, this
document may be altered or revised by NTEK, personnel only, and shall be noted in the revision of
the document.

Date of TeSt ...cccvvvviieeeiiee e

Date (s) of performance of tests ....... 06 May. 2022 ~ 30 Jun. 2022

Date Of ISSUE......ccevevevererereeceeeere 01 Jul. 2022
Test Result......cccccveeevccieeeccee e Pass
Testing Engineer : . ,henj Jiomen
(Cheng Jiawen)
//? a
Authorized Signatory : L/ :‘U/)r/
(Alex Li)
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:

KDB 905462 D02
Stand_ard Test Item Judgment Remark
Section
7.8.1 U-NII Detection Bandwidth PASS
7.8.2.1 Initial Channel Availability Check Time PASS
Radar Burst at the Beginning of the
7822 Channel Availability Check Time PASS
Radar Burst at the End of the Channel
7.8.2.3 Availability Check Time PASS
783 In-Service Monltorl_ng for Channel Move PASS
Time
783 In-Serwpe Monltorlng _for C.hannel PASS
Closing Transmission Time
In-Service Monitoring for
783 Non-Occupancy Period PASS
7.8.4 Statistical Performance Check PASS

NOTE:

(1)” N/A” denotes test is not applicable in this Test Report
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1.1 FACILITIES AND ACCREDITATIONS
FACILITIES

All measurement facilities used to collect the measurement data are located at

1/F, Building E, Fenda Science Park, Sanwei Community, Xixiang Street, Bao’an District, Shenzhen
518126 P.R. China.

The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI C63.10 and
CISPR Publication 22.

LABORATORY ACCREDITATIONS AND LISTINGS
Site Description

CNAS-Lab. . The Certificate Registration Number is L5516.
IC-Registration The Certificate Registration Number is 9270A.
CAB identifier:CN0074
FCC- Accredited Test Firm Registration Number: 463705.
Designation Number: CN1184
A2LA-Lab. The Certificate Registration Number is 4298.01
Name of Firm . Shenzhen NTEK Testing Technology Co., Ltd.
Site Location : 1/F, Building E, Fenda Science Park, Sanwei Community, Xixiang Street,

Bao'an District, Shenzhen 518126 P.R.China.

1.2 MEASUREMENT UNCERTAINTY

The reported uncertainty of measurement y+U, where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of
approximately 95 %.

No. ltem Uncertainty
1 Conducted Emission Test +2.80dB

2 RF power, conducted +0.16dB

3 Spurious emissions, conducted +0.21dB

4 All emissions, radiated(30MHz~1GHz) +2.64dB

5 All emissions, radiated(1GHz~6GHz) +2.40dB

6 All emissions, radiated(> 6GHz) +2.52dB

7 Temperature +0.5°C

8 Humidity 2%

Version.1.2 Page 7 of 226
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2. GENERAL INFORMATION
2.1 GENERAL DESCRIPTION OF EUT

Equipment A6
Trade Mark
by Airspan
Model Name A6
Family Model iBridge A6

Model Difference All the model are the same circuit and RF module, except the model names.
FCC ID 2ABZJ-100-00113

X]802.11ac/ax (20MHz channel bandwidth)

IEEE 802.11 WLAN |[X]802.11ac/ax (40MHz channel bandwidth)

Mode Supported  |[X]802.11ac/ax (80MHz channel bandwidth)

X]802.11ac/ax (160MHz channel bandwidth)

Modulation OFDM/OFDMA (BPSK/1024QAM)

DJU-NII-1: 5180-5240MHz for 802.11ac/ax(20MHz);
5190-5230MHz for 802.11ac/ax(40MHz);
5210MHz for 802.11ac/ax(80MHz)
5250MHz for 802.11ac/ax(160MHz)

XQU-NII-2A: 5260-5320MHz for 802.11ac/ax(20MHz);
5270-5310MHz for 802.11ac/ax(40MHz);

Operating 5290MHz for 802.11ac/ax(80MHz)
Frequency 5250MHz for 802.11ac/ax(160MHz)
Range XJU-NII-2C: 5500-5700MHz for 802.11ac/ax(20MHz);

5510-5670MHz for 802.11ac/ax(40MHz);
5530-5610MHz for 802.11ac/ax(80MHz)
5570MHz for 802.11ac/ax(160MHz)

e DJU-NII-3: 5745-5825 MHz for 802.11ac/ax(20MHz);
o 5755-5795 MHz for 802.11ac/ax(40MHz);
Description 5775MHz for 802.11ac/ax(80MHz)

X4 channels for U-NII-1(ac/ax 20);
2 channels for U-NII-1(ac/ax 40);

1 channels for U-NII-1(ac/ax 80);

1 channels for U-NlII-1(ac/ax 160);
X14 channels for U-NII-2A(ac/ax 20);
2 channels for U-NII-2A(ac/ax 40);

1 channels for U-NII-2A(ac/ax 80);

1 channels for U-NII-2A(ac/ax 160);
X]11 channels for U-NII-2C(ac/ax 20);
5 channels for U-NII-2C(ac/ax 40);

2 channels for U-NII-2C(ac/ax 80);

1 channels for U-NII-2A(ac/ax 160);
XI5 channels for U-NII-3(ac/ax 20);
2 channels for U-NII-3(ac/ax 40);

1 channels for U-NII-3(ac/ax 80);

Number of
Channels

Version.1.2 Page 8 of 226
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Function: X]outdoor AP [ JIindoor AP [ _JFixed PTP [ |Client
DFS operational
Master
mode
Smart system XIMIMO for 802.11ac/ax
Product Antenna Type Internal (Sector 90 degrees)
Description Antenna Gain 18dBi without beamforming, 24dBi with beamforming
for only receive

Based on the application, features, or specification exhibited in User's
Manual, More details of EUT technical specification, please refer to the
User's Manual.

Ratings DC 48V from PoE or DC Power
Adapter N/A

Connecting 1/0
Please refer to the User's Manual

Port(s)
HW Version N/A
SW Version N/A

Version.1.2 Page 9 of 226
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Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications
or the User's Manual.

2.
20MHz 40MHz 80MHz
Band
Channel Frequency Channel Frequency Channel | Frequency
36 5180 MHz 38 5190 MHz 42 5210 MHz
40 5200 MHz 46 5230 MHz - -
NI 44 5220 MHz
48 5240 MHz
52 5260 MHz 54 5270 MHz 58 5290 MHz
56 5280 MHz 62 5310 MHz
U-NIl-2A 60 5300 MHz
64 5320 MHz
100 5500 MHz 102 5510 MHz 106 5530 MHz
104 5520 MHz 110 5550 MHz 122 5610 MHz
108 5540 MHz 118 5590 MHz
112 5560 MHz 126 5630 MHz
116 5580 MHz 134 5670 MHz
U-NII-2C 120 5600 MHz
124 5620 MHz
128 5640 MHz
132 5660 MHz
136 5680 MHz
140 5700 MHz
149 5745 MHz 151 5755 MHz 155 5775 MHz
153 5765 MHz 159 5795 MHz
U-NII-3 157 5785 MHz
161 5805 MHz
165 5825 MHz
3.
160MHz
Band
Channel Frequency
U-NII-1 50 5250 MHz
U-NII-2A 50 5250 MHz
U-NII-2C 114 5570 MHz
Version.1.2 Page 10 of 226
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2.2 EQUIPMENTS LIST FOR ALL TEST ITEMS

Radiation& Conducted Test equipment

] . Calibrati
Item K'.nd e Manufacturer | Type No. Serial No. .Last. Cahbrgted on
Equipment calibration until .
period
1 | Seectrum Aglient E4407B |MY45108040| 2022.04.01 |2023.03.31| 1 year
Analyzer
Spectrum .
2 Analyzer Agilent N9020A |MY49100060| 2021.07.01 |2022.06.30| 1 year
3 | Spectrum R&S FSV40 101417 | 2021.07.01 |2022.06.30| 1 year
Analyzer
4 | Test Receiver R&S ESPI7 101318 | 2022.04.06 |2023.04.05| 1 year
5 |Bilog Antenna| TESEQ CBL6111D 31216 | 2022.03.30 |2023.03.29| 1 year
6 502\3&’“3' Anritsu MP59B | 6200983705 | 2020.05.11 |2023.05.10| 3 year
7 | Horn Antenna EM EM'A';'1018 2011071402 | 2022.03.31 |2023.03.30| 1 year
8 Amplifier EMC EMCQ?%S 980246 | 2021.07.01 |2022.06.30| 1 year
Active Loop | SCHWARZBE | FMZB 1519
9 Antenns oK 5 055 2021.11.07 |2022.11.06| 1 year
USB RF Power 15100041SN
10 Sonsor DARE RPR3006W 084 2021.07.01 |2022.06.30| 1 year
Test Cable
11 | oKriz-30MH2) N/A R-01 N/A 2019.08.06 |2022.08.05| 3 year
Test Cable
12 | 3omHz-16H2) N/A R-02 N/A 2019.08.06 |2022.08.05| 3 year
High Test
13 |Cable(1G-40G N/A R-03 N/A 2019.08.06 |2022.08.05| 3 year
Hz)
High Test
14 |Cable(1G-40G N/A R-04 N/A 2019.08.06 |2022.08.05| 3 year
Hz)
temporary
15 | antenna NTS ROO1 N/A N/A N/A N/A
connector
(Note)
Low Noise BZ-P540-550
16 | ampliier B&Z ac0.a50707 | L6476-11729| 2022.03.09 |2023.03.08| 1 year
17 | Broadband | SCHWARZBE | ppin 9170 803 2021.11.07 |2022.11.06| 1 year
Horn Antenna CK
Thermal -
18 Ten Billion TTC-B3C | TBN-960502 | 2020.08.07 |2023.08.06| 3 year
Chamber
MXG Vector
19 Signal Agilent N5182A |MY47070317| 2022.04.01 |2023.03.31| 1 year
Generator
Note:

We will use the temporary antenna connector (soldered on the PCB board) When conducted test
And this temporary antenna connector is listed within the instrument list
Each piece of equipment is scheduled for calibration once a year except the Test Cable& Aux Equipment which
is scheduled for calibration every 3 years.
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3. DYNAMIC FREQUENCY SELECTION(DFS) TEST REQUIREMENTS AND RESULTS
3.1 APPLICABILITY OF DFS REQUIREMENTS

Table 1: Applicability of DFS Requirements Prior to Use of a Channel

Operational Mode
Requirement Master Client Without Radar Client With Radar
Detection Detection
Non-Occupancy Period Yes Not required Yes
DFS Detection Threshold Yes Not required Yes
Channel Availability Check Time Yes Not required Not required
U-NII Detection Bandwidth Yes Not required Yes

Table 2: Applicability of DFS requirements during normal operation
Operational Mode

Requirement Master Client Without Radar Client With Radar
Detection Detection

DFS Detection Threshold Yes Not required Yes
Channe.l Cl'osmg Yes Yes Yes
Transmission Time

Channel Move Time Yes Yes Yes
U-NII Detection Bandwidth Yes Not required Yes
Client Beacon Test N/A Yes Yes

Operational Mode

Additional requirements for

Master or
devices with multiple bandwidth . ) Client
Client With . .
modes . Without Radar Detection
Radar Detection
U-NII Detection Bandwidth and All BW modes .
- Not required
Statistical Performance Check must be tested
Channel Move Time and Channel . . Test using the widest
. o Test using widest BW g .
Closing Transmission Time . BW mode available
mode available X
for the link
All other tests Any single BW mode Not required

Note

Frequencies selected for statistical performance check (Section 7.8.4) should
include several frequencies within the radar detection bandwidth and frequencies
near the edge of the radar detection bandwidth. For 802.11 devices it is suggested
to select frequencies in each of the bonded 20 MHz channels and the channel
center frequency.

3.2 DFS DETECTION THRESHOLDS

Maximum Transmit Power Value (see notes 1, 2, and 3)
EIRP = 200 milliwatt -64 dBm

EIRP < 200 milliwatt and .62 dBm

power spectral density < 10 dBm/MHz

EIRP < 200 milliwatt that do not meet the power -64 dBm

spectral density requirement
Note 1: This is the level at the input of the receiver assuming a 0 dBi receive
antenna.

Note 2: Throughout these test procedures an additional 1 dB has been added to
the amplitude of the test transmission waveforms to account for variations in
measurement equipment. This will ensure that the test signal is at or above the
detection threshold level to trigger a DFS response.

Note 3: EIRP is based on the highest antenna gain.

Version.1.2 Page 12 of 226
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3.3 DFS RESPONSE REQUIREMENT VALUES

Parameter Value
Non-occupancy period Minimum 30 minutes
Channel Availability Check Time 60 seconds
Channel Move Time 10 seconds See Note 1.

Channel Closing Transmission Time | 200 milliseconds + an aggregate of 60
milliseconds over remaining 10 second period.
See Notes 1 and 2.

U-NII Detection Bandwidth Minimum 100% of the 99% power bandwidth
See Note 3.

Note 1: The instant that the Channel Move Time and the Channel Closing
Transmission Time begins is as follows:

* For the Short pulse radar Test Signals this instant is the end of the Burst.

* For the Frequency Hopping radar Test Signal, this instant is the end of the last radar
Burst generated.

* For the Long Pulse radar Test Signal this instant is the end of the 12 second period
defining the radar transmission.

Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds
starting at the beginning of the Channel Move Time plus any additional intermittent
control signals required to facilitate Channel changes (an aggregate of 60
milliseconds) during the remainder of the 10 second period. The aggregate duration of
control signals will not count quiet periods in between transmissions.

Note 3: During the U-NII Detection Bandwidth detection test, radar type 0 is used and
for each frequency step the minimum percentage of detection is 90%. Measurements
are performed with no data traffic.

B.4 USER ACCESS RESTRICTIONS

DFS controls (hardware or software) related to radar detection are NOT accessible to the user.
Manufacturer statement confirming that information regarding the parameters of the detected Radar
Waveforms is not available to the end user.

3.5 CONDUCTED SETUP FOR MASTER WITH INJECTION AT THE MASTER

Radar Test
Signal Generator
Outpth
1T 10 d8 2-Way
Splitier/ fe—— 41710 |—— 82-‘;"-'85'/ uuT
Combiner itter Q—M—o
Co?nbiner - (Master)
Spectrum
Analyzer : =
(with 10 dB internal Client
Attenuation) o CH

Version.1.2 Page 13 of 226
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3.6 RADAR TEST WAVEFORM CALIBRATION

3.6.1 SHORT PULSE RADAR TEST WAVEFORMS

- Minimum
Radar u ¢ Number of Percentage of Minimum
Width PRI (usec) .
Type Pulses Successful Trials
(usec) ,
Detection
0 1 1428 18 60% 30
1 1 TestA ) 60% 30
TestB S
2 1-5 150-230 23-29 60% 30
3 6-10 200-500 16-18 60% 30
4 11-20 200-500 12-16 60% 30
Aggregate (Radar Types 1-4) 80% 120

Note 1: Short Pulse Radar Type 0 should be used for the detection bandwidth test,
channel move time, and channel closing time tests.

Test A: 15 unique PRI values randomly selected from the list of 23 PRI values.

Test B: 15 unique PRI values randomly selected within the range of 518-3066 usec,
with a minimum increment of 1 psec, excluding PRI values selected in Test A.

A minimum of 30 unique waveforms are required for each of the Short Pulse Radar
Types 2 through 4. If more than 30 waveforms are used for Short Pulse Radar Types 2
through 4, then each additional waveform must also be unique and not repeated from
the previous waveforms. If more than 30 waveforms are used for Short Pulse Radar
Type 1, then each additional waveform is generated with Test B and must also be
unique and not repeated from the previous waveforms in Tests A or B.

The aggregate is the average of the percentage of successful detections of short pulse
radar types 1-4.

3.6.2 LONG PULSE RADAR TEST WAVEFORM

) Minimum
Pulse | Chirp Number of .
Radar ' _ Number Percentage of Minimum
width |width | PRI(Usec) |pylses per .
Type of Bursts Successful Trials
(usec) |(MHz) Burst Detection
5 50-100 5-20 | 1000-2000 1-3 8-20 80% 30

The parameters for this waveform are randomly chosen. Thirty unique waveforms are required for the
Long Pulse Radar Type waveforms. If more than 30 waveforms are used for the Long Pulse Radar
Type waveforms, then each additional waveform must also be unique and not repeated from the
previous waveforms.
Each waveform is defined as follows:
1) The transmission period for the Long Pulse Radar test signal is 12 seconds.
2) There are a total of 8 to 20 Bursts in the 12 second period, with the number of Bursts being
randomly chosen. This number is Burst Count.
3) Each Burst consists of 1 to 3 pulses, with the number of pulses being randomly chosen. Each

Burst within the 12 second sequence may have a different number of pulses.

4) The pulse width is between 50 and 100 microseconds, with the pulse width being randomly chosen
Each pulse within a Burst will have the same pulse width. Pulses in different Bursts may have
different pulse widths.

Version.1.2 Page 14 of 226
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5) Each pulse has a linear frequency modulated chirp between 5 and 20 MHz, with the chirp width
being randomly chosen. Each pulse within a transmission period will have the same chirp width. The
chirp is centered on the pulse. For example, with a radar frequency of 5300 MHz and a 20 MHz
chirped signal, the chirp starts at 5290 MHz and ends at 5310 MHz.

6) If more than one pulse is present in a Burst, the time between the pulses will be between 1000 and
2000 microseconds, with the time being randomly chosen. If three pulses are present in a Burst, the
random time interval between the first and second pulses is chosen independently of the random
time interval between the second and third pulses.

7) The 12 second transmission period is divided into even intervals. The number of intervals is equal
to Burst Count. Each interval is of length (12,000,000 / Burst Count) microseconds. Each interval
contains one Burst. The start time for the Burst, relative to the beginning of the interval, is between 1
and [(12,000,000 / Burst Count) — (Total Burst Length) + (One Random PRI Interval)] microseconds,
with the start time being randomly chosen. The step interval for the start time is 1 microsecond. The
start time for each Burst is chosen randomly.

A representative example of a Long Pulse Radar Type waveform:

1) The total test waveform length is 12 seconds.

2) Eight (8) Bursts are randomly generated for the Burst Count.

3) Burst 1 has 2 randomly generated pulses.

4) The pulse width (for both pulses) is randomly selected to be 75 microseconds.

5) The PRI is randomly selected to be at 1213 microseconds.

6) Bursts 2 through 8 are generated using steps 3 — 5.

7) Each Burst is contained in even intervals of 1,500,000 microseconds. The starting location for
Pulse 1, Burst 1 is randomly generated (1 to 1,500,000 minus the total Burst 1 length + 1 random PRI
interval) at the 325,001 microsecond step. Bursts 2 through 8 randomly fall in successive 1,500,000
microsecond intervals (i.e. Burst 2 falls in the 1,500,001 — 3,000,000 microsecond range).

provides a graphical representation of the Long Pulse Radar Test Waveform.

Long Pulse Radar Test Signal Waveform
12 Second Transmission

Start 12 Sec
00 BEEE DD .- |
‘ Burst1 | Burst2 Burst 3 ‘ Burst 4 Burst N ‘
Burst
Interval
B.6.3 FREQUENCY HOPPING RADAR TEST WAVEFORM
Hopping Minimum
Pulse . -
Radar PRI Pulses per Hopping | Sequence Percentage of Minimu
Type LU (usec) Hop Rate (kHz) Length Successful m Trials
(usec) (msec) Detection
6 1 333 9 0.333 300 70% 30

For the Frequency Hopping Radar Type, the same Burst parameters are used for each waveform.

The hopping sequence is different for each waveform and a 100-length segment is selected from the
hopping sequence defined by the following algorithm:

Version.1.2 Page 15 of 226
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The first frequency in a hopping sequence is selected randomly from the group of 475 integer
frequencies from 5250 — 5724 MHz. Next, the frequency that was just chosen is removed from the
group and a

frequency is randomly selected from the remaining 474 frequencies in the group. This process
continues until all 475 frequencies are chosen for the set. For selection of a random frequency, the
frequencies remaining within the group are always treated as equally likely.

B.6.4 DFS THRESHOLD LEVEL

DFS Threshold Level Remark
EIRP < 200 milliwatt and power
-62 dBm spectral density < 10 dBm/MHz

3.6.5 RADAR WAVEFORM CALIBRATION RESULTS

Test Graphs
5500MHz DFS_FCC_TO0

Radar Calibration

= Trace
— Ref Level

Amplitude [dBm|

L

2.5 15

Time (ms)
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Test Graphs

5500MHz DFS_FCC_T1000

Radar Calibration

= Trace
— Ref Level
-20
= -40
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z
%
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=100
275 65
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Test Graphs
5500MHz DFS_FCC_T2000
Radar Calibration
— Trace
— RefLevel
-20
= -40
s
2
%
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-100
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Time (ms)
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Test Graphs
5500MHz DFS_FCC_T3000
Radar Calibration
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Test Graphs
5500MHz DFS_FCC_T4000
Radar Calibration
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Test Graphs
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3.7 CHANNEL AVAILABILITY CHECK TIME
3.7.1 LIMIT

The EUT shall perform a Channel Availability Check to ensure that there is no radar operating on the
channel. After power-up sequence, receive at least 1 minute (60 sec) on the intended operating
frequency.

3.7.2 TEST PROCEDURES

For Initial Channel Availability Check Time. The EUT does not emit beacon, control, or data signals
on the test Channel until the power-up sequence has been completed and the UNII device checks
for Radar Waveforms for one minute on the test Channel. This test does not use any Radar
Waveforms.

For Radar Burst at the Beginning of the Channel Availability Check Time. To verify successful radar
detection on the selected Channel during a period equal to the Beginning of the Channel Availability
Check Time.

For Radar Burst at the End of the Channel Availability Check Time. To verify successful radar
detection on the selected Channel during a period equal to the End of the Channel Availability Check
Time.

3.7.3 CAC INITIAL

Test Graphs
ax20 5500MHz CAC Initial
UUT Timing
— Trace
CAC Begip 164.24 5 CAC End|22424 5 — CAC Begin
— CAC End
-20
E 4
s
z
%
E
<L
-100
Time (5]
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3.7.4 CAC BEGIN

Test Graphs
ax20 5500MHz CAC Begin

Radar testing at the beginning of the Channel Availability Check Time

— Trace

CAC Begin 164.24 5 CAC End[22424 5 = CAC Begin
— CAC End

Amplitude (dBm|

0 150 300

Time (5)
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3.7.5 CAC END

Test Graphs
ax20 5500MHz CAC End

Radar testing towards the end of the Channel Availability Check Time

= Trace
CAC Begin 224 24 5 CAC End22424 5 — CAC Begin
— CAC End

Amplitude [dBm|

u U SUU

Time (3)
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3.8 IN-SERVICE MONITORING FOR CHANNEL MOVE TIME, CHANNEL CLOSING
TRANSMISSION TIME AND NON-OCCUPANCY PERIOD

3.8.1 IN-SERVICE MONITORING LIMIT

Value
Minimum 30 minutes
10 seconds
200 milliseconds + an aggregate of 60
milliseconds over remaining 10 second period.

Parameter
Non-occupancy period
Channel Move Time
Channel Closing Transmission Time

3.8.2 TEST PROCEDURES

Verified during In-Service Monitoring; Channel Closing Transmission Time, Channel Move Time.
Client Device will associate with the EUT. Observe the transmissions of the EUT at the end of the
radar Burst on the Operating Channel for duration greater than 10 seconds. Measure and record the
transmissions from the EUT during the observation time (Channel Move Time). Compare the
Channel Move Time and Channel Closing Transmission Time limits.

Verified during In-Service Monitoring; Channel Closing Transmission Time, Channel Move Time.
One 12 sec plot needs to be reported for the Short Pulse Radar Types 0. And zoom-in a 60 ms plot
verified channel closing time for the aggregate transmission time starting from 200ms after the end
of the radar signal to the completion of the channel move.

Verified during In-Service Monitoring; Non-Occupancy Period. Client Device will associate with the
EUT. Observe the transmissions of the EUT at the end of the radar Burst on the Operating Channel
for duration greater than 10 seconds. Measure and record the transmissions from the EUT during
the observation time (Non-Occupancy Period). Compare the Non-Occupancy Period limits.

3.8.3 CHANNEL MOVE TIME AND CHANNEL CLOSING TRANSMISSION TIME TEST RESULTS

Mode | Frequency | Channel Limit Close Limit Close Close Limit Close Verdict
(MHz) Move Channel | Transmission | Transmission Transmission Transmission
Time (s) Move Time (s) Time (s) Time after Time after
Time (s) 200ms(s) 200ms (s)
ax20 5500 0.3221 10 0.0036 0.26 0.002 0.06 Pass
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Test Graphs

ax20 5500MHz Shutdown

Channel Shutdown

- e — Trace
~—]Transmission End 1.25 5
Radar Epd[1.02 s — Radar End

Rada end 200 ms
—— Transmission End

Amplitude [dBm|

Time (s)
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3.8.4 NON-OCCUPANCY PERIOD TEST RESULTS

Test Graphs
ax20 5500MHz Non-Occupancy

Non-Occupancy period

— Trace

Amplitude (dBm|

Time (s)

Version.1.2 Page 25 of 226




\ /

e N //
oiscs /I
N EK :II:" U Y\ (accaedired Report No.: $22042202904002

Certificate #4298.01

3.9 U-NII DETECTION BANDWIDTH
3.9.1 TEST PROCEDURES

During the U-NII Detection Bandwidth detection test, radar type 0 is used and for each frequency
step the minimum percentage of detection is 90 percent. Measurements are performed with no data
traffic. The EUT is set up as a standalone device (no associated Client and no traffic). The radar
frequency is increased in 1 MHz steps, repeating the above test sequence, until the detection rate
falls below 90%. The highest frequency at which detection is greater than or equal to 90% is denoted
as FH. The radar frequency is decreased in 1 MHz steps, repeating the above test sequence, until
the detection rate falls below 90%. The lowest frequency at which detection is greater than or equal
to 90% is denoted as FL. UNII Detection Bandwidth = FH - FL.

3.9.2 TEST RESULTS

20MHz / 5500MHz

Frequency Fo Trial Number (Detection =Y, No Detection = N) Rate EJE
(MHz) 112 | 3| 4|5 |6 |7 8] 9|10 WL
5489 ;1L N| N N|N|NJ|NJ|NJN]|N N 0
5490 -10 | Y Y Y Y Y N Y Y Y Y 90 FL
5491 -9 Y Y Y Y Y Y Y Y Y Y 100
5492 -8 Y | Y| Y| Y| Y| Y |Y|]Y]|Y Y 100
5493 -7 Y Y Y Y Y Y Y Y Y Y 100
5494 -6 Y| Y| Y| Y| Y | Y |Y|]Y]|Y Y 100
5495 -5 Y Y Y Y Y Y Y Y Y Y 100
5500 0 Y Y Y Y Y Y Y Y Y Y 100
5505 5 | Y| Y| Y | Y| Y | Y |Y|]Y]|Y Y 100
5506 +6 Y Y Y Y Y Y Y Y Y Y 100
5507 +7 Y Y Y Y Y Y Y Y Y Y 100
5508 8 | Y | Y| Y | Y| Y| Y |Y|Y]|Y Y 100
5509 +9 Y Y Y Y Y Y Y Y Y Y 100
5510 +10 | Y | Y | N | Y | Y | Y | Y |Y|Y Y 90 FH
5511 +11 | N N N N N N N N N N 0

Detection Bandwidth = Fy — FL = 5510 — 5490 = 20 MHz (Refer to channel 100)
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40MHz / 5510MHz
Frequency Fo Trial Number (Detection =Y, No Detection = N) Rate EJE
(MHz) 1 ]2 | 3|4 |5|6 |7 |89 10| % il
5489 21 N/ N/ N/ N|N|NJ|N|NJ|NJN 0
5490 20| N/ N/ N/ N|N|NJ|NJ|NJ|NJN 0
5491 9 Y Y [ Y| Y [ Y] Y | N|JY |Y]Y 90 FL
5492 A8 | Y [ Y [ Y| Y[ Y] Y | Y |Y|Y]Y 100
5493 A7 Y Y [ Y| Y[ Y] Y| Y| Y |Y Y 100
5494 6 | Y [ Y [ Y| Y[ Y] Y | Y| Y |Y]Y 100
5495 15 | Y Y Y Y Y Y Y Y Y Y 100
5500 10 | Y Y Y Y Y Y Y Y Y Y 100
5505 -5 Y Y Y Y Y Y Y Y Y Y 100
5510 0 YIY [ Y| Y| Y| Y|Y]Y|lY Y 100
5515 5 Y| Y[ Y| Y[ Y| Y| Y]Y|Y Y 100
5520 +10 | Y | Y I Y| Y| Y[Y | Y |Y |Y Y 100
5525 +15 | Y Y Y Y Y Y Y Y Y Y 100
5526 +16 | Y Y Y Y Y Y Y Y Y Y 100
5527 +17 | Y Y Y Y Y Y Y Y Y Y 100
5528 +18 | Y | Y I Y| Y | Y |[Y | Y | Y |Y Y 100
5529 +19 | Y N Y Y Y Y Y Y Y Y 90 FH
5530 +20 | N N N N N N N N N N 0
5531 +21 | N N N N N N N N N N 0
Detection Bandwidth = FH — FL = 5529 — 5491 = 38 MHz (Refer to channel 102)
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80MHz / 5530MHz
Frequency | Trial Number (Detection =Y, No Detection = N) Rate EJE
(MHz) 1|2 |3 |4|5 |6 |7 |8]|9/|10]| (% WL
5489 -41 | N N N N N N N N N N 0
5490 -40 | N N N N N N N N N N 0
5491 -39 | Y Y Y Y Y Y Y N Y Y 90 FL
5492 -38 | Y Y Y Y Y Y Y Y Y Y 100
5493 37 | Y Y Y Y Y Y Y Y Y Y 100
5494 -36 | Y Y Y Y Y Y Y Y Y Y 100
5495 35| Y Y Y Y Y Y Y Y Y Y 100
5500 -30 | Y Y Y Y Y Y Y Y Y Y 100
5505 25| Y Y Y Y Y Y Y Y Y Y 100
5510 -20 | Y Y Y Y Y Y Y Y Y Y 100
5515 -15 | Y Y Y Y Y Y Y Y Y Y 100
5520 -10 | Y Y Y Y Y Y Y Y Y Y 100
5530 0 Y Y Y Y Y Y Y Y Y Y 100
5540 +10 | Y Y Y Y Y Y Y Y Y Y 100
5545 +15 | Y Y Y Y Y Y Y Y Y Y 100
5550 +20 | Y Y Y Y Y Y Y Y Y Y 100
5555 +25 | Y Y Y Y Y Y Y Y Y Y 100
5560 +30 | Y Y Y Y Y Y Y Y Y Y 100
5565 +35 | Y Y Y Y Y Y Y Y Y Y 100
5566 +36 | Y Y Y Y Y Y Y Y Y Y 100
5567 +37 | Y Y Y Y Y Y Y Y Y Y 100
5568 +38 | Y Y Y Y Y Y Y Y Y Y 100
5569 +39 | Y Y N Y Y Y Y Y Y Y 90 FH
5570 +40 | N N N N N N N N N N 0
5571 +41 | N N N N N N N N N N 0
Detection Bandwidth = Fy — F. = 5569 — 5491 = 78 MHz (Refer to channel 106)
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160MHz / 5570MHz
Frequency Fo Trial Number (Detection =Y, No Detection = N) Rate EJE
(MHz) 1|2 (3|45 /|6 |78/ 9]10]| (%) WL
5489 -81 | N N N N N N N N N N 0
5490 -80 | N N N N N N N N N N 0
5491 -79 | N N N N N N N N N N 0
5492 -718 | Y Y Y N Y Y Y Y Y Y 90 FL
5493 77| Y Y Y Y Y Y Y Y Y Y 100
5494 -716 | Y Y Y Y Y Y Y Y Y Y 100
5495 -715 | Y Y Y Y Y Y Y Y Y Y 100
5500 -70 | Y Y Y Y Y Y Y Y Y Y 100
5510 -60 | Y Y Y Y Y Y Y Y Y Y 100
5520 50 | Y Y Y Y Y Y Y Y Y Y 100
5530 40 | Y Y Y Y Y Y Y Y Y Y 100
5540 -30 | Y Y Y Y Y Y Y Y Y Y 100
5550 -20 | Y Y Y Y Y Y Y Y Y Y 100
5560 -10 | Y Y Y Y Y Y Y Y Y Y 100
5570 0 Y Y Y Y Y Y Y Y Y Y 100
5580 +10 | Y Y Y Y Y Y Y Y Y Y 100
5590 +20 | Y Y Y Y Y Y Y Y Y Y 100
5600 +30 | Y Y Y Y Y Y Y Y Y Y 100
5610 +40 | Y Y Y Y Y Y Y Y Y Y 100
5620 +50 | Y Y Y Y Y Y Y Y Y Y 100
5630 +60 | Y Y Y Y Y Y Y Y Y Y 100
5640 +70 | Y Y Y Y Y Y Y Y Y Y 100
5645 +75 | Y Y Y Y Y Y Y Y Y Y 100
5646 +76 | Y Y Y Y Y Y Y Y Y Y 100
5647 +77 | Y Y Y Y Y Y Y Y Y Y 100
5648 +78 | Y Y Y Y Y Y Y N Y Y 90 FH
5649 +79 | N N N N N N N N N N 0
5650 +80 | N N N N N N N N N N 0
5651 +81 | N N N N N N N N N N 0
Detection Bandwidth = Fy — F. = 5648 — 5492 = 156 MHz (Refer to channel 114)
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3.10 STATISTICAL PERFORMANCE CHECK

3.10.1 STATISTICAL PERFORMANCE CHECK LIMIT

Radar Type SIRLTAIR PDeéf:(ggge(PoL)Successful Minimum Trials
1 60% 30
2 60% 30
3 60% 30
4 60% 30
Aggregate (Radar Types 1-4) 80% 120
5 80% 30
6 70% 30

The percentage of successful detection is calculated by:

TofaiWaveformDefecflrons %100 = Probability of Detection Radar Waveform
TotalWaveformTrails
In addition an aggregate minimum percentage of successful detection across all Short Pulse Radar Types
1-4 is required and is calculated as follows:
Pd1+Pd2 + Pd3+ Pd4
4

3.10.2 TEST PROCEDURES

For Statistical Performance Check test. Observe the transmissions of the UUT at the end of the
Burst on the Operating Channel for duration greater than 10 seconds for Short Pulse Radar Types
1-4 and 6 to ensure detection occurs. Then observe the transmissions of the UUT at the end of the
Burst on the Operating Channel for duration greater than 22 seconds for Long Pulse Radar Type 5
to ensure detection occurs. The device can utilize a test mode to demonstrate when detection
occurs to prevent the need to reset the device between trial runs.
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3.10.3 U-NII-2C 20MHZ TEST RESULTS AND WAVEFORMS DETAILS

20MHz / 5500MHz
(Detection =Y, No Detection = N)
Trial Number Type 1 Type 2 Type 3 Type 4 Type 5 Type 6
1 Y Y Y Y Y Y
2 Y Y Y N Y Y
3 Y Y N Y Y Y
4 Y Y Y Y Y Y
5 Y Y Y Y N Y
6 N Y Y Y Y Y
7 Y Y Y Y Y Y
8 Y Y Y N Y Y
9 Y Y Y Y Y Y
10 Y Y Y Y Y Y
11 Y N Y N Y Y
12 Y Y N Y Y Y
13 Y Y Y Y Y Y
14 Y Y Y N N Y
15 Y Y Y Y Y Y
16 Y Y Y Y Y Y
17 Y Y Y Y Y Y
18 N Y N Y Y Y
19 Y Y Y N N Y
20 Y Y Y Y Y Y
21 Y Y Y Y Y Y
22 Y Y Y N Y Y
23 N Y N Y Y Y
24 Y Y Y Y Y Y
25 Y Y Y Y Y Y
26 Y N N Y N Y
27 Y Y Y N Y Y
28 Y Y Y Y Y Y
29 Y Y Y Y Y Y
30 Y Y Y Y N Y
Trial of 27/30 28/30 25/30 23/30 25/30 30/30
Detection
Probability (%)|  90% 93.3% 83.3% 76.7% 83% 100%
Limit (%) >= 60% >=60% | >=60% >=60% | >=80% | >=70%
Average Probability of Radar Type 1~4 (%) 85.8% (>=80% )
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Type 1 Short Pulse Radar Statistical Performance - Details

) Radar Pul=se Humber of faveform
Trial Id Type ¥idth PRI (u=) Pulses Length
(us) (us)
1 Type 1 1.0 Bas. 0 TG 53045, 0
2 Type 1 1.0 B15.0 a6 53145.0
3 Type 1 1.0 935.0 99 932BZ.0
4 Type 1 1.0 a758.0 A1 53553.0
5 Type 1 1.0 3066 0 15 551550
G Type 1 1.0 B35. 0 g3 92954, 0
T Type 1 1.0 a15.0 o 932440
g Type 1 1.0 g35. 0 B3 927340
g Type 1 1.0 g55. 0 Bz 93195, 0
10 Type 1 1.0 T85.0 BT 53466, 0
11 Type 1 1.0 Ti5.0 T4 53132.0
1z Type 1 1.0 5758.0 a9z 531760
13 Type 1 1.0 S95.0 a9 SEZEE.0
14 Type 1 1.0 955.0 95 53010.0
15 Type 1 1.0 2536.0 z1 93256, 0
16 Type 1 1.0 366. 0 a5 93130.0
17 Type 1 1.0 gET. 0 54 SEREG. 0
15 Type 1 1.0 2501.0 2z 550220
19 Type 1 1.0 2595.0 21 544950
20 Type 1 1.0 1114.0 45 534720
21 Type 1 1.0 1302.0 41 SE352.0
s Type 1 1.0 3045.0 15 S4510.0
23 Type 1 1.0 1624.0 33 939920
24 Type 1 1.0 2875, 0 19 S46EE. 0
25 Type 1 1.0 1027.0 92 23404, 0
26 Type 1 1.0 2485.0 2z S46T70. 0
27 Type 1 1.0 1600. 0 33 S2800. 0
25 Type 1 1.0 1172.0 46 53912.0
29 Type 1 1.0 1177.0 45 S29R5. 0
30 Type 1 1.0 z2iT1.0 25 542750
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Type 2 Short Pulse Radar Statistical Performance - Details

Trial Ta | poder T PRI (us) | Jumber of :::;fﬁr-
ke (us) RL=EE (us)
0 Type 2 3.2 179.0 26, 46540
1 Type 2 11 207, 0 23 47810
2 Type 2 2.1 230. 0 24 5520.0
3 Type 2 4.8 200, 0 29 5A00. 0
1 Type 2 3.9 214.0 28 5952, 0
E Type 2 2.9 222,10 26, 57720
B Type 2 3.2 204, 0 26, 5304, 0
T Type 2 2.5 192.0 o5 4800. 0
g Type 2 31 164.0 26, 47540
g Type 2 1.2 156.0 23 3588, 0
10 Type 2 3.9 210.0 27 SET0.0
1 Type £ 4.8 201. 0 29 5829, 0
1z Type 2 3.2 162.0 26, 42120
13 Type 2 2.2 197. 0 25 4925, 0
14 Type 2 45 163.0 29 472710
= Type 2 3.0 203, 0 28, 5278, 0
15 Type 2 5.0 168.0 29 48720
17 Type 2 2.4 217.0 o5 5425, 0
15 Type 2 2.9 191.0 26, 4986, 0
19 Type £ 2.3 166. 0 25 41500
20 Type 2 37 150.0 27 4050. 0
21 Type 2 2.2 176.0 25 4400, 0
27 Type 2 4.9 195. 0 29 SEES. [
23 Type 2 2.9 202, 0 28, 5252, 0
24 Type 2 2.5 178.0 o5 4450.0
o5 Type 2 11 208, 0 23 47380
26, Type 2 3.5 155.0 27 4185.0
27 Type 2 4.7 1570 24 4553.0
o Type 2 2.4 224,10 o5 SE00. 0
29 Type 2 4.z 153.0 28 44520
30 Type 2 3.8 175.0 o7 47250
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Type 3 Short Pulse Radar Statistical Performance - Details

Trial Ta | poder T PRI (us) | Jumber of :::;fﬂr-
s (us) el (us)
1 Type 3 B.1 4870 18 T92.0
2 Type 3 7.1 344.0 18 5504, 0
3 Type 3 9.5 255, 0 15 5184.0
4 Type 3 5.9 230.0 15 4140.0
5 Type 3 7.9 432.0 17 T344.0
5 Type 3 5.2 207.0 17 3519.0
T Type 3 7.5 43.0 17 7531.0
5 Type 3 5.1 439.0 17 T483.0
5 Type 3 5.2 2230 18 3568, 0
10 Type 3 8.9 208. 0 15 3744.0
11 Type 3 9.5 463.0 15 8334.0
12 Type 3 5.2 441.0 17 7497.0
13 Type 3 7.2 323.0 18 S165.0
14 Type 3 9.5 2497.0 15 53460
15 Type 3 5.0 412.0 17 T004. 0
18 Type 3 10,0 324.0 15 =532, 0
17 Type 3 7.4 2710 17 46070
15 Type 3 7.9 349.0 17 5933. 0
19 Type 3 7.3 409.0 16 ES44.0
20 Type 3 8.7 373.0 15 ET14.0
21 Type 3 7.2 254.0 18 4084.0
27 Type 3 9.9 274.0 15 4932.0
23 Type 3 7.9 275.0 17 4T26.0
24 Type 3 7.5 317.0 17 5389. 0
o Type 3 B 1 260, 0 15 4180.0
26 Type 3 8.8 211,10 15 3798, 0
o7 Type 3 9.7 2720 13 4856, 0
28 Type 3 7.4 264. 0 17 4488, 0
29 Type 3 9.2 284, 0 13 5112.0
30 Type 3 5.6 4740 17 5055, 0
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Type 4 Short Pulse Radar Statistical Performance - Details

Trial Ta | Bader St PRI (us) | Jumber of :::;fﬂr-
e (us) L= (us)
1 Type 4 11.3 4870 12 5344, 0
2 Type 4 13.5 344, 0 13 44720
3 Type 4 19. 4 288, 0 16 4608, 0
4 Type 4 17.5 230, 0 15 3450, 0
5 Type 4 5.3 4320 14 B045. 0
B Type 4 5.9 207, 0 14 2895, 0
T Type 4 14.3 4430 13 5759, 0
5 Type 4 15. 5 433.0 14 B146.0
3 Type 4 1.5 2230 12 2ETE. 1
10 Type 4 17. 4 208, 0 15 31200
11 Type 4 19.0 4630 15 T408. 0
12 Type 4 16.0 4410 14 B174.0
13 Type 4 13.8 3230 13 4199.0
14 Type 4 1.9 297 0 16 47520
15 Type 4 5.5 412.0 14 STES. 0
15 Type 4 19.9 324.0 16 5184.0
17 Type 4 14.1 2710 13 35230
15 Type 4 5. 2 343, 0 14 4586, 0
19 Type 4 13.8 409, 0 13 5317.0
20 Type 4 17.1 373.0 = 5595,
21 Type 4 13.8 254, 0 13 3302. 0
2o Type 4 19.5 274.0 16 4384.0
23 Type 4 5.3 278.0 14 3392, 0
24 Type 4 14.5 317.0 13 4121.0
24 Type 4 14.5 317.0 13 4121.0
o5 Type 4 11.3 260, 0 12 31200
28, Type 4 17.3 211.0 15 31E5. 0
27 Type 4 19.2 272,10 16 43520
28 Type 4 14.2 264, 0 13 34320
25 Type 4 18.2 284, 0 15 4260.0
30 Type 4 16. 5 4740 15 T110.0
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Type 5 Long Pulse Radar Statistical Performance - Details

Radar Humber of Bur=t Haveform Center
Trial Id T B % Feriod Length Frequency
e wrsts (s) (s) (GHz)
1 Type 5 g8 1. 5000000 12.0000000 |5, 500000000
Burst Pul Chirp Humber of
Burst ID |Dffset ra:: (as) [Fidth Pulses per |[FRI-1 (us) |[FRI-Z (us) |[PRI-3 f(us)
(us=) B =5 (MHz) Burst
0 BE32ET. 0 75.0 5 el 178G, 0 1074.0 -
1 1015342, 0 99, 4 5 3 1826.0 1363. 0 1174.0
pa 137T9673.0 BT. 4 s 2 1506. 0 1129.0 -
3 245381.0 T3.6 5 z 1994.0 1155.0 -
4 BO9211.0 5.9 5 1 1190.0 - -
5 970315, 0 83.8 5 3 1800, 0 1540, 0 1656, 0
B 1335720.0 B5.5 s 1 1761.0 - -
T 200332, 0 93. 6 5 3 1864.0 1409.0 1907.0
el Type 5 11 1. 0809031 12.0000000 |5, 500000000
Burst Pual Chirp Humber of
Burst ID |Dffset “df; (as) |Fidth Pulzes per (PRI-1 (us) [PRI-2 (us) |PRI-3 (as)
(ns) (MHz) Burst
] 409465, 0 T3.4 a 2 1539.0 1910, 0 -
1 BT3541.0 £9.5 a 2 1301.0 1709. 0 -
2 93EA05. 0 51.49 9 1 1833.0 - -
3 113243, 0 84.6 a 3 1346.0 1359.0 1246.0
4 ITRTOG. 0 95. 4 a 3 1066, 0 18010 1542.0
5 B407TT4. 0 £3.0 a 2 1679.0 1783.0 -
6 Q03746 0 89.6 9 3 1B37.0 1006, 0 1743.0
T B0813.0 81.9 a el 1426.0 1951.0 -
8 343904. 0 88.3 a 3 1812.0 1727.0 1853.0
9 BO92TE. 0 53.7 a 1 1895. 0 - -
10 BTORZE. 0 91.3 9 3 1995. 0 1858, 0 1355.0
3 Type 5 20 0. BO00000 120000000 |5, 500000000
Burst Pal Chirp Humber of
Burst ID |Dffset 'idf; (as) |Fidth Pulses per [PEI-1 (us) (PRI-2 (us) |[PRI-3 (us)
(us) MHz) Burst
0 ZRESZ. 0 B, 1 149 2 1317.0 1127.0 -
1 1T1ET1.0 55.7 149 1 1075.0 - -
2 31B116.0 75.3 19 2 1671.0 1317.0 -
3 451591, 0 56, 4 19 1 1T1&.0 - -
4 BRE4. 0 99.7 19 3 1527.0 1631.0 178a.0
5 153929.0 ET.T 19 1 1269.0 - -
5 299079, 0 59.5 19 1 1392.0 - -
T 448752100 g0.0 19 2 1491.0 1932. 0 -
8 SATZ04. 0 gz.0 149 2 1934.0 1730.0 -
9 135744. 0 82.8 19 2 1487.0 11160 -
10 2TaTEL. 0 ga.0 19 3 1108.0 1707. 0 1589.0
11 474346, 0 93.2 19 3 1315.0 1373.0 1555.0
12 BRO5SE. 0 0.4 19 2 1593.0 1899 0 -
13 117598. 0 95.3 19 3 1229.0 1812.0 1052.0
14 FREZIZE. 0 81.9 19 2 1883.0 1955, 0 -
15 405781 0 98.5 19 3 1946.0 1977. 0 1445.0
16 E53711.0 5.0 149 1 1353.0 - -
17 99509, 0 5. 4 19 3 1515.0 1218.0 1284.0
18 744192, 10 91.6 19 3 1576.0 1751.0 1083.0
19 390174, 0 BT. 3 19 2 1014.0 1047. 0 -
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Certificate #4298.01

] Radar Humber of Burst Haveform Center
Trial Id T Bursts Period Length Frequency
(=) (=) (GHz)
4 Type 5 17 0. TOS8524 12.0000000 |5, 500000000
Burst Pulse C]_lirp Humber of
Burst ID Dffset ¥idth (us) Hidth Fulsex per |[FRI-1 (us) |[PRI-2 (us) [PRI-3 (us)
(us) (MHz) Burst
0 B2ETES. 0 BT.9 16 z 1997.0 1365.0 -
1 9eg03. 0 BZ.3 16 1 16816.0 - -
2 ZBTE49. 0 53.3 16 1 1251.0 - -
3 437286, 0 90.0 16 3 1496.0 1016.0 1051.0
4 BOS043. 0 .1 16 z 1260.0 1836.0 -
5 ToRE2.0 §3.9 16 3 1987.0 12587.0 1289.0
] 245640, 0 9.1 16 3 1040.0 1945.0 1574, 0
T 416504. 0 81.5 16 z 1484.0 17T4.0 -
8 SEETE6. 0 o0.3 16 1 1057.0 - -
9 524535.0 g7.1 16 3 1908. 0 1475.0 19459.0
10 ZER15T.0 1.3 16 z 1834.0 1325.0 -
11 395073.0 a7.5 16 3 1416.0 1046.0 1573.0
12 SESZ34. 10 a0. & 16 3 1419.0 1512.0 1182.0
13 33645.0 g6. 3 16 3 1941.0 1359.0 1824.0
14 2035355, 0 978 16 3 1575.0 1267.0 13T38.0
15 3T3604.0 847 16 3 1187.0 1979.0 1647.0
16 543182.0 99,7 16 3 1735.0 1795.0 1972.0
5 Type 5 14 0.85T1429 12. 0000000 |5, 500000000
Burst Pulse C]_lirp Humber of
Bur=t ID Dffset ¥idth (us) ¥idth Pulsex per (FRI-1 (ox) |[FRI-2 (us) |[FRI-3 (ux)
(us) (MHz) Burst
0 15441.0 92.9 12 3 1423.0 1115.0 1358.0
1 Z222649.10 ET.T 12 z 1889.0 1176.0 -
2 430620, 0 B5.5 12 1 1312.0 - -
3 B3TIES. 0 SB.3 12 1 1571.0 - -
4 45422, 0 937 12 1 16846.0 - -
5 196574, 0 3.9 12 3 1g0z.0 1504. 0 1863. 0
6 405116. 0 ES. 5 12 1 HTT.0 - -
T B10536. 0 g5.9 12 3 1940.0 1100.0 1162, 0
8 192835, 0 TB.3 12 z 1043.0 1199.0 -
9 1T1555. 0 81.5 12 z 1205.0 1315.0 -
10 3TE154. 0 9.4 12 3 1999.0 1571.0 1.0
11 SETORS. 0 B3. 4 12 1 1295.0 - -
12 T93149.0 E9.B 12 z 12258.0 1665.0 -
13 1458583, 0 4.5 12 z 1895.0 1779.0 -
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i Certificate #4298.01
Trial Ia  poie pomber of Poriod Loneth " Frepsency
(=) (=) (GHz)
B Type 5 15 0. 5000000 12, 0000000 |5, 500000000
Burst Pulse Cl_lirp Hamber of
Bur=st ID Dffset Width C(us) ¥idth Pulses per (FRI-1 (us) |[PRI-2 (us) |[FRI-3 (us)
(us) (MHz) Burst
1] J2EWES.0 96. 6 13 3 1567.0 1357.0 1506. 0
1 DEz49E. 0 6.7 13 3 1127.0 1354.0 111z.0
z T14615.0 86.5 13 3 1505. 0 1526. 0 1715.0
3 1123830 73.3 13 2 1965. 0 1T29.0 -
4 30621Z2.0 55.8 13 1 1872.0 - -
9 S00183. 0 55.4 13 1 1266.0 - -
6 BEO0S52. 0 85.3 13 3 1849.0 1867.0 1382.0
T o623, 0 9.4 13 2 1739.0 1895. 0 -
8 282519.0 B5. T 13 1 1447.0 - -
9 475743, 0 68. 6 13 2 1034.0 11B7.0 -
10 BEQ10Z. 0 .7 13 z 1216.0 1143.0 -
11 B4544. 0 79.8 13 2 1779.0 1441.0 -
12 257701, 0 4.9 13 3 18158.0 1196. 0 1400.0
13 452394, 0 61.4 13 1 1345.0 - -
14 B43083. 0 a0.8 13 3 1825.0 1130.0 10z24.0
T Type o 12 1. 0000000 12, 0000000 |5, 500000000
Buorst Pulse [:l_lirp Hamber of
Bur=t ID Dff=zet Width (ns) ¥idth Fulses per (FRI-1 (us) |[FRI-Z (us) |FRT-3 (us)
(us) (MHz) Burst
1] 51432.0 52.8 10 1 1482.0 - -
1 292922, 0 g4.1 10 3 1539.0 1004. 0 1258.0
2 534275.0 ar. 7 10 3 1295.0 187T.0 1308.0
3 TTEZ41.0 ar.3 10 3 1064.0 1035. 0 1575.0
q 21547.0 a3.8 10 3 1449.0 1076 0 1472.0
5 ZBIITT.O 2.2 10 2 1334.0 1851.0 -
B 504945, 0 BT.B 10 z 1752.0 1705. 0 -
T T4ET90. 0 7.7 10 z 1896, 0 1558. 0 -
8 ga0z4z. 0 60.9 10 1 1931.0 - -
9 234008, 0 B4.2 10 1 1215.0 - -
10 475264, 0 8.8 10 z 1E861.0 1803. 0 -
11 T16245.0 87.5 10 3 1351.0 1243.0 17258.0
g Type 5 14 0.8571429 12. 0000000 |5, 500000000
Burst Pulse I:l_lirp Hamber of
Bur=t ID Offzet ¥idth C(us) Width Pulsex per |[FRI-1 (us) |[PRI-2 (us) (PRI-3 (us)
(us) (MHz) Burst
1] g22Es1. 0 541 13 1 165T.0 - -
1 174800, 0 50.7 13 1 15358.0 - -
2 3gz242.0 52.3 13 1 1917.0 - -
3 SE5103. 0 9.3 13 3 1104.0 11581.0 1391.0
1 TYS5ES. 0 63. 4 13 z 18358.0 1705. 0 -
5 149063, 0 g0.8 13 2 1390.0 1T29.0 -
B 3EETES. 0 BZ.5 13 1 1344.0 - -
T SE359E. 0 4.8 13 z 1809. 0 1087.0 -
8 TT230z. 0 50.8 13 1 1o6z. 0 - -
a 1235800, 0 54.0 13 1 1389.0 - -
10 331350.0 63.0 13 1 1352.0 - -
11 536393, 0 1.8 13 3 Z000.0 1593.0 17TBG. 0
12 T455583.0 79.3 13 z 106T. 0 1307.0 -
13 93265 0 64.3 13 1 11a7.0 - -
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i Certificate #4298.01
Trial Id 111;::1— g:‘s’:: o 3‘5?2.1 R:;fﬁ" E::;ﬁrency
= (=] (GHz)
49 Type 5 g 1. 5000000 12, 0000000 |5, 500000000
Buorst Pulse Cl_lirp Humber of
Burst ID Dffset Width (us) Fidth Pulses per |[FRI-1 (us) |[PRI-2 (us) (FRI-3 (us)
(uns) (MHz) Burst
1] 535571.0 B34 B 1 1166.0 - -
1 895917.0 52.0 B 1 1446.0 - -
2 1259697, 0 ar.2 B 3 16896. 0 1850. 0 1267.0
3 127089, 0 8. T B 2 1800.0 15307.0 -
1 439947, 0 4.2 B z 1822.0 1933.0 -
5 852553, 0 88,7 3 3 1855.0 1015. 0 1568.0
6 1217152.0 54.3 B 1 1991.0 - -
T 82300. 0 a5.4 B 3 1772.0 1145.0 1932.0
10 Type 5 17 0. TOSE524 12, 0000000 |5, 496400000
Burst Pulse I:l_lirp Homber of
Burst ID Offset ¥idth (us) Width Pulses per |[FRI-1 (us) |[PRI-2 (us) (PRI-3 (us)
(us) (MHz) Burst
1] 209176, 0 3.7 16 2 1394.0 1559.0 -
1 3TESTT. 0 aT. 4 18 3 1240.0 17e3. 0 1946.0
2 548594, 0 1.7 16 3 1924.0 1909.0 1096. 0
3 1TT27.0 BA. 2 18 1 1809. 0 - -
4 188261.0 70.8 16 z 1495.0 1142.0 -
5 359227.0 52.3 16 1 1835.0 - -
B 529350.0 78.9 18 2 1BBZ. 0 1014.0 -
T EQ3Z1T. 0 T0.9 18 z 1554.0 1175.0 -
3] 1BT1B5. 0 5.6 16 2 1421.0 1580.0 -
a 338419.0 3.1 16 1 1371.0 - -
10 505194, 0 TT.0 16 2 1471.0 1410.0 -
11 BTE425. 0 67.9 16 2 1932.0 1824.0 -
1z 146133.0 g1.2 16 z 1237.0 1599.0 -
13 3164730 8.7 16 2 1570.0 17897.0 -
14 4883850 £3.3 18 1 11858.0 - -
15 BST4T4. 0 65.9 16 z 1993.0 1521.0 -
16 125512.0 59.3 16 1 107z.0 - -
11 Type 5 19 0.B315T39 12, 0000000 |5, 497600000
Buorst Pulse Cl_lirp Hamber of
Bur=t ID Dffzet Width (us) ¥idth Fulses per (FRI-1 (us) |[FRI-Z (us) |FRT-3 (us)
(us) (MHz) Burst
1] ZB4001. 0 33.9 19 3 1819.0 1232.0 1065. 0
1 417231.0 g2.3 19 z 1195.0 1209.0 -
2 SETI0L. 0 56. T 19 3 1828.0 1241.0 116z.0
3 92954 0 83,7 19 3 1243.0 1538.0 1800.0
4 245112.0 95.6 19 3 1040.0 17T73.0 1458.0
5 397ATT.0 1.1 19 2 197i.0 1158.0 -
6 EE145T7.0 55.9 19 1 1918.0 - -
T T4391. 0 6T.9 19 2 10710 1341.0 -
i) 226454, 0 g4.4 19 3 1147.0 1411.0 1401.0
9 38007T.0 58.8 19 1 1650.0 - -
10 532951, 0 65.6 19 1 1522.0 - -
11 55531.0 T8.5 19 2 1864.0 1937.0 -
12 205094, 0 g2.3 19 2 10030 1570, 0 -
13 359500, 0 an. 1 19 3 1376.0 1127.0 1721.0
14 51z124.0 an. 2 19 3 1504.0 1055, 0 1423.0
15 36516, 0 g3.1 19 2 1524.0 1605. 0 -
16 189697. 0 58.8 19 1 1594.0 - -
17T 341619.0 T7.0 19 2 1815.0 1374.0 -
18 495472, 0 55.0 19 1 1349.0 - -
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Certificate #4298.01

Report No.: $S22042202904002

i Radar Hamber of Bur_st Haveform Center
Trial Id Type Bursts lzeil.od I(.e?gth P('(r;]e{:amncy
s =
12 Type 5 15 0. 5000000 12, 0000000 |5, 495200000
Burst Pulse Cl_lirp Hamber of
Bur=st ID Dffset Width C(us) ¥idth Pulses per (FRI-1 (us) |[PRI-Z2 (us) |[FRI-3 (us)
(us) (MHz) Burst
1] z2912.0 58.1 13 1 1351.0 - -
1 Z1BEOT. O 52,1 13 1 1417.0 - -
z 4104338. 0 53.9 13 1 1127.0 - -
3 BO3SE0. 0 60.2 13 1 1934.0 - -
4 T93918. 0 a5.9 13 3 1812.0 1491.0 1852.0
5 192196, 0 79.9 13 z 1781.0 1930.0 -
6 3855E5.0 8.5 13 2 1410.0 15350.0 -
T 580331, 0 53.8 13 1 1116.0 - -
8 TT3465. 0 64.7 13 1 1754.0 - -
9 1BGE0E. 0 61.4 13 1 1373.0 - -
10 361910.0 83.2 13 z 1BBZ. 0 1218.0 -
11 554151.0 g4.7 13 3 1554.0 1948.0 1338.0
12 T4BTES. O 83.7 13 3 1274.0 1825.0 1872.0
13 144TES. 0 8.3 13 z 1788.0 1116.0 -
14 F3EmEE.0 69.3 13 2 1819.0 1095.0 -
13 Type 5 12 1. 0000000 12, 0000000 |5, 494000000
Burst Pulse Cl_lirp Hamber of
Burst ID Dffset Width (us) Fidth Pulses per |[FRI-1 (us) |[PRI-2 (us) (FRI-3 (us)
(us) (MHz) Burst
1] BEE44TE. O 75.3 10 2 1954.0 1350.0 -
1 07451, 0 56.3 10 1 1935.0 - -
2 151297.0 BT. T 10 2 1366.0 1567.0 -
3 393839.0 55.8 10 1 1100.0 - -
4 B347TZ. 0 5.2 10 z 1899.0 1492.0 -
5 GTE4ET. 0 6.3 10 2 1Z67.0 1996. 0 -
6 121291.0 a5.7 10 3 1273.0 1747.0 1712.0
T 383055, 0 a5, 4 10 3 1372.0 1054. 0 1224.0
i) BOZ500. 0 g6.4 10 3 1942.0 1967.0 1245.0
a 845154, 0 3.8 10 3 1804. 0 1751.0 1T16.0
10 g91531.0 63.3 10 1 1762.0 - -
11 333306, 0 92,4 10 3 1306.0 1050.0 1046.0
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Bur=st Haveform Center
Trial Id ¥ad:r gx::z o Feriod Length Frequency
¥r (=) (=) (GHz)
14 Type 5 19 0.B315T39 12, 0000000 5. 497200000
Burst Pul Chirp Haomber of
Burst ID  |0ff=et '.df; (as) [Fidth Pulses per |[PEI-1 (us) |[FRI-2 (us) [PRI-3 (us)
(ns) * 055 (MHz) Burst
1] SBEOST.O 3.3 15 3 1482.0 10930 1525.0
1 515307.0 891 18 2 1209.0 1630, 0 -
2 389940 6.9 18 3 i010.0 1114.0 1T1E. 0
3 1a09zz.0 4.9 15 3 1539.0 1502, 0 1547.0
4 343724.0 T2.3 18 2 1563. 0 15845, 0 -
5 497361.0 21T 18 1 1780, 0 - -
] 20319.0 8.3 18 1 1419.0 - -
T 173196, 0 B0.38 18 1 1262.0 - -
8 S26145.0 571 15 1 1106, 0 - -
L] 475778, 0 8.9 18 3 1B6E. 0 1946, 0 1805, 0
10 1485, 0 T2.0 18 z2 1837.0 1965, 0 -
11 1535ET. 0 0.9 18 3 1190.0 1601. 0 1731.0
12 S0E9E4. 0 598 18 1 18220 - -
13 453779.0 TO.0 18 2 1870, 0 1214.0 -
14 BL1EQT.O 6T.2 18 2 1345.0 1237.0 -
15 134832.0 g1.2 18 3 1589. 0 1629. 0 1315.0
16 Z88259.0 56,5 15 1 1520.0 - -
1T 4410258.0 1.2 18 1 1B20.0 - -
18 501975.0 T4.1 18 2 1599.0 1965, 0 -
15 Type 5 14 0.85T1429 12, 0000000 5. 494500000
Buorst Pul Chirp Homber of
Burst ID  |0ffset '.df; (as) [Fidth Pulses per |[PRI-1 (us) |[FRI-2 (us) [PRI-3 (us)
(us) * 055 (MHz) Burst
1] 158254, 0 TB. 9 12 z2 1058, 0 1366, 0 -
1 SBE04T. O 0.2 12 1 12820 - -
2 5T337T.0 B62.9 12 1 1B32.0 - -
3 TEOS32.0 B4, T 12 1 1997. 0 - -
4 132351.0 §3.8 12 3 1835.0 1554. 0 1378.0
5 340432.0 5.4 12 1 1378.0 - -
B 545146, 0 532 1z 1 1122.0 - -
T TS5450. 0 217 12 1 1470.0 - -
8 107154, 0 8.7 12 2 1154.0 1489.0 -
9 314379.0 T2. 4 12 Z 1610.0 1094.0 -
10 5224270 3.8 12 1 1361.0 - -
11 T2g049. 0 T3.6 12 2 1243.0 1210.0 -
12 81555 0 BE.T 12 2 15158.0 1911.0 -
13 288616, 0 g2.5 12 2 1925.0 1479.0 -
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Certificate #4298.01
Trial Ia  poder pomber of Poried Loneth " | Froceency
(s) (s) (GHz)
16 Type 5 z0 0. Bo00oao 12. 000000 5. 495000000
Burst Fulse El_lirp Hamber of
Bur=t ID Offzet Width (us) ¥idth Folsex per (FRI-1 (us) [FET-2 (ux) (FRT-3 (us)
(ns) (MHz) Burst
1} 345535.0 &T.B 20 3 1809.0 1142.0 190z.0
1 430101. 0 g5.2 20 3 1370.0 1301.0 1914.0
2 331450 4.8 20 3 121T7.0 1247.0 1324.0
3 153993, 0 7.9 20 z 1160.0 1522.0 -
4 J29141.0 T6.5 20 2 1295.0 1043. 0 -
B 474915. 0 g0.9 20 1 1301.0 - -
] Z2138T.0 §3.0 20 z 1654. 0 1175.0 -
T 166161. 0 go. 4 z0 Z 1541.0 1130.0 -
8 3110335.0 BT.5 20 2z 160T.0 1223.0 -
9 456993, 0 Gz.1 20 1 1352.0 - -
10 3520.0 GB. 4 20 3 1700.0 1399.0 1030.0
11 147526, 0 g4.3 20 3 1855.0 1625. 0 1434.0
12 293433.0 6.9 20 2 1265.0 1072.0 -
13 437095. 0 5.8 20 3 1310.0 1101.0 1839.0
14 SE460z. 0 55.2 20 1 1043.0 - -
15 130793, 0 58.0 z0 1 1580.0 - -
16 2T4624.0 94.5 20 3 15558.0 1119.0 1732.0
17 4187T7T.0 1.9 20 3 1B2T.0 1533.0 1871.0
14 SB3523. 0 g5.2 20 3 1161.0 1131.0 1500, 0
19 112710.0 £89.5 20 z 1309.0 13684.0 -
1T Type 5 12 1. 0000000 12, 00o0oa0 5. 494000000
Burst Pulse Cl_lirp Hamber of
Burst ID Dffset Width (us) ¥idth Fulses per |[FRI-1 (us) |[PRI-2 (us) (FRI-3 (us)
(us) (MHz) Burst
o 429259, 0 g6, 4 10 3 1194.0 156Z.0 1794.0
1 BTO9TS. 0 9z.2 10 3 1679.0 1065. 0 1370.0
2 913518.0 go. 4 10 2 1337.0 1304. 0 -
3 158545, 0 54.3 10 1 170z.0 - -
4 400595, 0 53.1 10 1 1126.0 - -
5 g42041.0 B9, 4 10 z 1109.0 1T44.0 -
6 gE3408.0 89,1 10 2 1871.0 1514.0 -
T 123230, 0 100.0 10 3 1674.0 14Z0. 0 1921.0
8 JTOESD. 0 T9.6 10 z 1175.0 1014. 0 -
9 G11531.0 gg. 4 10 3 1025. 0 113z.0 1252.0
10 8552770 533 10 1 14690 - -
11 5594, 0 B5. 3 10 1 1745.0 - -
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Certificate #4298.01

Radar Hamber of Burst Haveform Center
Trial Id T B t Period Length Fregquency
Y13 mrEtsE (=) (s) (GHz)
15 Type 5 14 0.8571429 12, 0000000 (5. 494500000
Buorst Pul Chirp Hamber of
Burst ID  |0ffset Yidth (as) |Fidth Pulses per |[PRI-1 (us) |[PRI-2 (us) [PRI-3 (us)
(us) ! 55 [ (mHz ) Bur=t
o 292284, 0 55.3 1z 1 1564.0 - -
1 499339. 0 55.13 1z 1 1444 0 - -
2 TOEZ41.0 2.3 1z 2 1214.0 1599.0 -
3 59016, 0 84.8 1z 3 1935.0 1061.0 1z21.0
14 ZBB259. 0 a3z 5 1z 2 1902.0 1090.0 -
5 474152, 0 £3.3 1z 1 1BET.0 - -
1 BBO0TES. O 80.0 1= 2 1e64.0 10BE. O -
T 33532.0 0.3 1z 3 1Ta1.0 1531.0 1004.0
i 240164, 0 a1 1z 3 1941.0 1T15.0 13585.0
a 447244, 0 6.6 1= 3 1543.0 1453.0 1445.0
10 BS48E3. 0 827 1z z 1378.0 1863.0 -
11 8054, 0 50.7 1z 1 1112.0 - -
12 215195.0 8.4 12 2 1860.0 1251.0 -
13 421414.0 3.5 12 3 1211.0 1957.0 1755.0
19 Type 5 1z 1. 0oooaoo 12, 0000000 (5. 494000000
Buorst Pul Chirp Hamber of
Burst ID |Dffset Yidth (as) |Fidth Pulses per (PRI-1 (us) [PRI-Z2 (us) (PRI-3 (us)
(us) (MHz) Bur=t
o T33TTE. O 83.8 10 3 1250.0 1232.0 1944.0
1 978500 0 574 10 1 109z2.0 - -
2 221259, 0 6.6 10 3 1043.0 1114.0 1B25.0
3 463263, 0 B9.7 10 2 1156.0 1T90.0 -
14 TOSQ3T. 0 7.9 10 2 1368T.0 1840.0 -
5 947554, 0 B2.0 10 1 1907.0 - -
1 191445, 0 88,4 10 3 1209.0 1854.0 1z04.0
T 432506 0 7.3 10 3 1852.0 1803.0 1720.0
i BET4845. 0 a6, 2 10 3 1360.0 1171.0 1074.0
a 915221.0 a5, 4 10 3 1344.0 1T48.0 1910.0
10 182187.0 54.8 10 1 1015.0 - -
11 403878, 0 g0. 4 10 2 1296.0 1188.0 -
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Certificate #4298.01

] Radar Humber of Bu.r;t Haveform Center
Trial Td T Bursts Feriod Length Frequency
(=] (=) (GHz)
z0 Type 5 18 0. TS00000 12.0000000 |5, 504000000
Burst Pulse C]_lirp Humber of
Burst ID Dffset Ridth (as) fidth Fulses per |[FRI-1 (us) |[FRI-2 (us) [PRI-3 (us)
(us) (MHz) Burst
0 433524, 0 4.7 15 z 1983.0 1i0i.0 -
1 BESD10. 0 gT.1 15 1 1741.0 - -
2 gaTze. 0 91.9 15 3 1B56. 0 1852.0 1285.0
3 280145, 0 83.1 15 z 1116.0 1341.0 -
4 482269, 10 S0, 7 15 1 1435.0 - -
5 B415T4. 0 9.2 15 z 172z2.0 1975.0 -
6 TETES. 0 8.7 15 1 1852.0 - -
T 257866, 0 1.0 15 z 1476.0 1350.0 -
8 438565, 0 79.0 15 2 1785.0 1927.0 -
9 B203E59. 0 E3.5 15 z 1017.0 1704. 0 -
10 S4344.0 73.9 15 z 1948.0 1239.0 -
11 235380.0 0.5 15 z 1723.0 1855.0 -
12 416942, 10 6.6 15 z 1262.0 1252.0 -
13 297954, 0 g1.2 15 z 19352.0 1852.0 -
14 320B5.0 El.5 15 1 1T86.0 - -
15 212554, 0 94.9 15 3 1710.0 1907. 0 1455.0
21 Type 5 12 1. 00a0000 12.0000000 |5, 506400000
Burst Pulse C]_lirp Humber of
Burst ID Offset ¥idth (us) WHidth Fulses per |[FRI-1 (us) |[PRI-2 (us) [PRI-3 (us)
(us) (MHz) Burst
0 DERG04. 0 8.9 g z 1033.0 1077.0 -
1 TEES10. 0 89.5 | 3 1754.0 1925.0 1041.0
2 1296T.0 9.4 g 1 1054.0 - -
3 2594514, 0 9.8 g9 z 1048. 0 1653.0 -
4 496355, 0 6.0 g z 1789.0 1641.0 -
5 TIATEE. 0 3.8 a 1 109z.0 - -
6 9TeeE35. 0 g0.9 g z 1815.0 1770.0 -
T 2253E83.0 El.B a 1 1130.0 - -
8 467404, 0 534 g 1 1834, 0 - -
9 TO9942. 0 59.9 1 1065. 0 - -
10 951435, 0 80. 4 1 1885.0 - -
11 194552, 0 a1.4 9 3 179z.0 1281.0 1419.0
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Certificate #4298.01

] Radar Humber of Bu.r$t Haveform Center
Trial Id e Bursts P(e;lnd Ifeligth F((r;]e{q?ency
s s z
zz Type o z0 0. BOOO000 12.0000000 |5, 502000000
Buarst Pulse C]_lirp Humber of
Bur=t ID Offset ¥idth (us) Hidth Folsex per [FEI-1 (us) (FRT-2 (us) |FRT-3 (u=)
(us) (MHz) Burst
1] ZE1650. 0 7.0 20 z 1730.0 1206.0 -
1 4074586, 0 581 20 1 1465.0 - -
2 553033.0 BZ2.1 20 1 1057.0 - -
3 93971.0 TE.9 20 z 1466.0 1926.0 -
4 243683, 0 g0.0 20 z 1841.0 14585.0 -
5 3895821.0 52.0 20 1 1153.0 - -
6 931723.0 g8.6 20 3 20000 14581.0 1407.0
T g10&0.0 2.9 z0 z 1935.0 195z.0 -
8 225051.0 93.5 20 3 1689.0 1895.0 1893.0
9 3T16E4.0 57.9 20 1 1950.0 - -
10 5138082, 0 95.9 20 3 1339.0 1731.0 18T8.0
11 B3543.0 g3.5 20 1 1336.0 - -
12 207470, 0 g9z2.0 20 3 1916.0 1909.0 1146.0
13 3535083.0 ET.3 20 1 1910.0 - -
14 497722, 10 0.5 z0 z 1859.0 1132.0 -
15 45525.0 0.0 z0 z 1819.0 1464.0 -
16 189563, 0 4.0 20 3 1965.0 1995.0 1419.0
17 33497T.0 6.1 20 z 1485.0 17596.0 -
18 4781585, 0 93.2 20 3 18258.0 1610.0 1897.0
19 27659.0 96. 5 20 3 1462.0 1116.0 1215.0
23 Type 5 14 0.857T1429 12.0000000 |5, 505200000
Burst Pulse C]_lirp Humber of
Burst ID Offset ¥idth (us) WHidth Fulsex per |[FRI-1 (us) |[PRI-2 (us) [PRI-3 (us)
(us) (MHz) Burst
0 2471897.0 o0.1 12 1 1962.0 - -
1 453153.0 93.5 12 3 1529.0 1790.0 1159.0
2 BEOGSS. 0 B3. 5 12 z 185T.0 1851.0 -
3 14125.0 o6 3 12 1 1820.0 - -
4 220915.0 86.0 12 3 1442.0 1735.0 11T0.0
5 428525, 0 5.2 12 z 1335.0 1453.0 -
6 B3EE45. 0 54.4 12 1 1562.0 - -
T 842797T.0 1.1 12 z 1542.0 1394.0 -
8 19597820 6.2 12 z 1291.0 1561.0 -
9 4026583, 0 80.2 12 2 1912.0 1557.0 -
10 BE10243. 0 9T 12 z 1037.0 1705. 0 -
11 g15682. 0 90,9 12 3 1871.0 1691.0 1052.0
12 170136, 0 B3. T 12 2 14858.0 1990.0 -
13 3TTS46. 0 ET. 4 12 z 1446.0 1195.0 -

Version.1.2 Page 45 of 226




(C

ofiacs W/
NTEK i5; U /ﬁ\‘ accaoesl  Report No.: $22042202904002
Certificate #4298.01
Trial Id 111;::1— g:::‘s' cE ::;is:d E:;fﬁ" gre:;::ncy
(=) (=) (GHz)
24 Type 5 13 0. 9230783 12, 0000000 |5, 505800000
Burst Pulse Cl_lirp Hamber of
Bur=st ID Dffset Width C(us) ¥idth Pulses per (FRI-1 (us) |[PRI-Z2 (us) |[FRI-3 (us)
(us) (MHz) Burst
1] B25T43. 0 4.0 11 3 1g62.0 12587.0 1z01.0
1 53454, 0 70.8 11 2 1088. 0 1222.0 -
z 156136. 0 56.3 11 1 1516.0 - -
3 3TEs1T.0 6.7 11 3 1316.0 15309.0 1126.0
4 BO1365. 0 a0.8 11 3 1749.0 14B1.0 1029.0
5 825544, 0 4.5 11 z 1065. 0 1891.0 -
6 1256146, 0 92,8 11 3 1agz. 0 1293.0 1833.0
T 350649, 0 83.0 11 3 1541.0 1858. 0 1945.0
8 574102, 0 96.5 11 3 1361.0 1536. 0 1049.0
9 TETZ40. 0 0.5 11 2 1787.0 1906, 0 -
10 1007TL. 0 4.0 11 3 1079.0 1508. 0 1892.0
11 F244R5. 0 55.8 11 1 15340.0 - -
12 545941, 0 a7.7 11 3 1757.0 1873.0 1895. 0
25 Type 5 g 1. 5000000 12, 0000000 |5, 508000000
Buorst Pulse Cl_lirp Hamber of
Bur=t ID Dff=zet Width (us) ¥idth Fulses per (FRI-1 (us) |[FRI-Z (us) |FRT-3 (us)
(us) (MHz) Burst
1] 1253346, 0 B3.8 5 z 1434.0 1825. 0 -
1 119462, 0 g3.1 3 z 1552.0 1450.0 -
2 4532866, 0 60.9 g 1 1970.0 - -
3 8455899.0 .7 5 z 1246.0 1231.0 -
4 1208262, 0 7.4 5 2 1046.0 1285.0 -
5 T4T55. 0 B8.8 5 2 1587.0 1165.0 -
6 435159. 0 B3.7 5 1 1813.0 - -
T To9E3E. 0 a1.2 5 3 1451.0 19E258.0 1970.0
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Certificate #4298.01
Trial Id 111;::1— g:::‘s' cE E‘gf:d E:;:;fﬁ" E(IZEEI;:.:ncy
2B Type 5 17 0. TO5E524 12, 0000000 |5, 503800000
Burst Pulse Cl_lirp Hamber of
Bur=st ID Dffset Width C(us) ¥idth Pulses per (FRI-1 (us) |[PRI-Z2 (us) |[FRI-3 (us)
(us) (MHz) Burst
1] 545416, 0 §3.8 16 3 1017.0 1990.0 1397.0
1 14086, 0 59. 4 16 3 1401.0 1945.0 1131.0
z 18408681, 0 55.8 16 1 1500.0 - -
3 354333.0 a0.9 18 3 1835.0 1325.0 1237.0
4 SE6ES4. 0 54.7 16 1 1416.0 - -
5 BOSESZ. 0 ar. 7 18 3 1183.0 114z.0 10a7. 0
6 1683430, 0 BT.5 18 z 1826.0 1970.0 -
T 33E4R5.0 6.7 16 3 1371.0 10°76. 0 1764.0
8 S044582. 0 £3.3 18 z 1596. 0 1445. 0 -
a BTSdz4. 0 8.3 16 2 1109.0 1431.0 -
10 142811.0 55.0 16 1 1324.0 - -
11 3123T0.0 G4.9 16 3 1386.0 1310.0 1312.0
12 483170, 0 T4.B 16 z 1723.0 1TTE. O -
13 B55500. 0 63.3 16 1 1371.0 - -
14 121408, 0 93.38 16 3 12358.0 1335.0 1378.0
15 292829, 0 63.8 16 1 1111.0 - -
16 4814338, 0 a7.3 18 3 1491.0 1704. 0 1442.0
27 Type 5 19 0.B315T39 12, 0000000 |5, 502400000
Buorst Pulse Cl_lirp Hamber of
Bur=t ID Dffzet Width (us) ¥idth Fulses per (FRI-1 (us) |[FRI-Z (us) |FRT-3 (us)
(us) (MHz) Burst
1] SB455T. 0 85.8 19 3 1355.0 1T26. 0 156T.0
1 9535, 0 65. 6 19 z 1936.0 1791.0 -
2 243085, 0 54.2 19 1 1256.0 - -
3 395965, 0 B1.2 19 1 1213.0 - -
4 S466T9. 0 ar.1 19 3 1554.0 1083. 0 1088.0
5 Ti0Zz. 0 5.3 19 3 1035.0 1801.0 1815.0
5] 224043. 0 B2. 4 19 1 1796.0 - -
T 3758110 g0.2 19 z 1T36.0 1655. 0 -
8 SZ2E524. 0 87.5 19 3 1933.0 1524.0 1910.0
9 S2332.0 §5.5 19 3 1956.0 1aTz.0 1014.0
10 204270, 0 g8 1 19 3 18356, 0 1320.0 1778, 0
11 35E389.0 ES. 3 19 1 1059.0 - -
12 510583, 0 02,5 19 1 1956.0 - -
13 33661.0 52.3 19 1 2000.0 - -
14 186091, 0 4.1 19 z 1050.0 1807.0 -
15 339565, 0 54.9 19 1 1031.0 - -
16 490613, 0 6.2 19 z 1515.0 1924.0 -
17T 14864.0 B0, 4 19 1 1927.0 - -
18 167445 0 81.5 19 z 1015.0 1351.0 -
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Certificate #4298.01

Report No.: $S22042202904002

i Radar Hamber of Bu.rt;t Haveform Center
Trial Td Eaoe Bursts Period Length Fregquency
= (=) (GHz)
28 Type 5 12 1. 0000000 12, 0000000 |5, 506000000
Burst Pulse Cl_lirp Hamber of
Burst ID Dffset Width (us) ¥idth Fulses per |[FRI-1 (us) |[PRI-2 (us) (FRI-3 (us)
(us) (MHz) Burst
1] 505045, 0 50.5 10 1 1196.0 - -
1 T49937. 0 5.7 10 1 1E861.0 - -
2 939019, 0 85.8 10 3 1856.0 1854.0 12158.0
3 235517.0 T8.9 10 z 1772.0 1323.0 -
4 477346, 0 5.1 10 z 12z21.0 1773.0 -
5 T899, 0 9z.3 10 3 11z2z.0 11558.0 1577.0
6 9E0504. 0 8.1 10 z 1503.0 16459.0 -
T 205421, 0 9z.2 10 3 1446.0 15589.0 1583.0
i) 447174, 0 83.0 10 3 1145.0 1370.0 1341.0
a B39523. 0 0.9 10 z 1088.0 1248.0 -
10 9IZEET. 0 63.1 10 1 1157.0 - -
11 176194, 0 55.3 10 1 1731.0 - -
29 Type 5 18 0. BBEEBET 12, 0000000 |5, 503200000
Burst Pulse Cl_lirp Hamber of
Bur=t ID Dffset Width C(us) ¥idth Fulsex per (FRI-1 (ux) |[PRI-2 (us) |FRI-3 (us)
(us) (MHz) Burst
1] 27TRE3. 0 53.4 17 3 1301.0 1213.0 1473.0
1 435503, 0 7.3 17 3 1258.0 1057.0 1922.0
z 59861T.0 a0. 4 17 3 1679.0 1090. 0 1780.0
3 97142.0 91.8 17 3 1385.0 1491.0 1272.0
4 25TTT9.0 Q3.2 17 3 1869.0 1055. 0 1339.0
5 420304, 0 53.5 17 1 1301.0 - -
6 280095, 0 g0.0 17 2 1893.0 1417.0 -
T T7235.0 86.5 17 3 15458.0 185E. 0 1903. 0
8 237974, 0 al.1 17 3 1379.0 1497.0 1433.0
9 FOEESE. 0 3.5 17 3 1360.0 1444.0 1937.0
10 SE1396. 0 60,7 17 1 17758.0 - -
11 STETZ. 0 BT.2 17 z 1157.0 16TE. O -
12 219159, 0 61.8 17 1 1263.0 - -
13 3T931T.0 9.4 17 z 1952.0 1503. 0 -
14 540143. 0 g1.4 17 z 1926.0 1552.0 -
15 37944, 0 B5. 7 17 1 1005, 0 - -
16 195851, 0 6.0 17 z 1299.0 1085. 0 -
17 380083, 0 g1.0 17 z 1163.0 1251.0 -
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] Radar Homber of Bu.r‘_st Haveform Center
Trial TId T Bursts Feriod Length Frequency
(=) (=) (GHz)
30 Type 5 18 0. TS00000 12.0000000 |5, 500000000
Burst Pulse C]_lirp Humber of
Burst ID Dffset Ridth (as) fidth Fulses per |[FRI-1 (us) |[FRI-2 (us) [PRI-3 (us)
(us) (MHz) Burst

0 S864TE. 0 9.9 15 z 1445.0 106T.0 -
1 20235.0 95, 4 15 3 1795.0 1115.0 1157.0
2 201925, 0 gz2.9 15 1 1174.0 - -
3 Jgz4Ta.0 B3. 3 15 z 1721.0 1527.0 -
4 SE4ETT. 0 B3.1 15 1 1808.0 - -
5 T45231.0 81.6 15 z 1065. 0 1649.0 -
6 1T86TO. O 99. 5 15 3 16873.0 1700.0 1502, 0
T 39089, 0 9.7 15 3 1&30.0 1924.0 1T17.0
8 541508. 0 9.2 15 z 1040.0 1899.0 -
9 TEZ455. 0 BS. 9 15 z 1815.0 1586. 0 -
10 1566258, 0 ES.9 15 z 1902.0 1935.0 -
11 F3EEs2.0 56,1 15 1 1104.0 - -
12 519373.0 73.5 15 z 11zz.0 1541.0 -
13 TO1469. 0 9.2 15 1 1770.0 - -
14 134407, 0 4.4 15 z 1944.0 1504. 0 -
15 315939.0 80.5 15 z 1334.0 100z.0 -
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Certificate #4298.01

Report No.: $S22042202904002

Type 6 Frequency Hopping Radar Statistical Performance - Details

} Hopping ..
R N 7 N P TSR L= B - e L T
(us) (kHz) (nz) Humber
1 Tvpe B 1.0 333.3 g 0.3333 300. 00aoooo |1
List oy |° ! 2 3 ¢
0 5619 5578 5270 5294 5354
o SB60 5710 SBEE 5399 SB56
10 5297 5333 5642 5609 5709
15 SBES 9527 o647 5547 5254
20 5375 5395 53584 5444 5705
25 5554 5536 5450 SB55 5453
30 5403 5576 5588 5641 S4B5
35 5674 5580 5623 5559 SB2T
40 5553 5T04 SBT3 5633 5T24
15 5373 5345 5331 5513 SB3T
50 5544 5314 5585 5697 5257
259 S6TZ 5471 5423 5424 SB35
60 5644 5345 5569 SB55 5413
65 5271 5415 5550 5371 5335
TO 5382 5416 5533 S5TO6 55558
T3 5535 5692 5256 54356 5T16
80 5385 SBE9 5455 5349 5456
85 5336 5634 5T03 5352 5280
90 5506 2313 2690 S5326 S631
95 5625 5546 5289 5490 5590
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Certificate #4298.01

] Hopping ..
i 1a (B GNR pmoe) (PEISST pate | Semmmee bl
(us) (kHz) (ns) Hamber
2 Type B 1.0 3333 4 0. 3333 300, Qo0oaoo |4
List oin) |° ! 2 3 ¢
o 5302 5342 S6G1 3435 a611
o 5493 SB52 5310 5257 SBOG
10 5587 5561 5374 5362 SB30
15 o322 5320 550z 2475 5364
20 5555 5353 5316 2387 2337
25 92332 o654 g31z o262 5409
30 o252z 2547 2410 a615 2233
35 5311 SBE3 5556 5470 5255
40 5537 5395 5710 5491 5469
15 SETO 5465 5704 5456 5406
50 5354 5400 5513 5T20 5365
25 296 S22TR a641 5445 SBZR
60 o564 SBZ0 5395 52334 S230
i 5401 o575 5359 2569 patatalal
TO o8z 2649 2407 2365 64T
™ SE43 5509 559z SBTS SBTS
80 5581 5275 53581 5512 SB00
85 5304 5382 5389 5455 SBEE
a0 5419 SE42 5350 5528 5519
95 2709 a63z 52415 SB35 52354
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Report No.: $S22042202904002

Certificate #4298.01

- Hopping - -
riara |Bde glan (oo [PelsE SR (Swwwme (\p Tl
(u=) (kHz) (ms) Humber
3 Type B 1.0 333.3 3 0. 3333 300, Qo0ooao |6

Lict gty |7 ! z 3 4

o S55T 5581 5617 5616 5356
5 5L3n 5T04 5385 5420 5338
10 5518 5350 5415 5651 5313
15 5447 SEOS 5520 SB53 5563
20 55149 SE5T S4TE 5330 5595
25 5506 551G 5366 5443 SBE1
30 5533 S36T 5358 5502 SBO06
35 5347 SE4T 5266 5411 5451
40 5334 5332 5T09 SBET 5394
45 SEE4 55349 5464 5437 SBBS
o0 53849 5421 5416 5574 5485
55 5536 S5Lan 5279 5439 5324
60 544949 5710 STO0S 5404 5305
65 L SL2G 5589 5359 5452
TO S5TE SETE 5492 53858 5551
T2 54T 2523 o724 2256 a7zl
80 5293 5379 5554 5361 5505
85 5479 5693 5341 SB55 5T15
90 5629 5494 5401 5637 5423
95 5280 5316 SBEZ 5281 5649
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Report No.: $S22042202904002

. Hopping .-
riara |Ble paE e [Palar (RIS (Semee (2l
(u=) (kHz) (ns) Humber
4 Type B 1.0 333.3 9 0. 3333 300, noooooa |2

Lise Oty |° ! 2 3 4

0 533T 5345 5553 5302 SBT3
L SaTT o629 5460 5583 o642
10 5352 5614 5456 SB55 SETZ
15 5401 5574 5611 5565 5370
20 55Tl SLaa 5295 5463 5303
25 5436 5358 5718 5470 53580
30 5703 Sqz2 5324 5573 SE654
35 o426 5263 56354 5661 5462
40 SE48 5498 5270 5474 SE64
15 5701 SBEZ 5425 5490 5552
50 S2E5 S5aT S4BT 5300 5432
55 ST24 S43T 5469 5255 5715
60 5453 S2TT 5637 5705 5343
65 5543 SE6E2 5561 5251 5255
TO S2TS 5341 5364 5510 5516
TS 5346 5712 5504 5549 5356
80 SL2T 53Te 5264 5447 5442
85 5454 SBSE 5425 5544 5374
90 5343 SEE3 5473 SB59 5354
95 5372 STOT 5274 5292 5466
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Certificate #4298.01

Report No.: $S22042202904002

} Hopping ..
Teid 1 (B (3aR e e [Plmes (gt [Sememee \pinl,
(us) (kHz) (ns) Humber
5 Type B 1.0 333.3 g 0.3333 300. Qo0oooo )1
Lise G0 |° ! 2 3 4
0 5592 5554 5459 S4B3 5413
3 5619 5651 5535 5271 5374
10 5283 5500 5594 5375 5693
15 5604 5714 5610 5562 5482
20 5279 5711 5557 5276 5277
25 5307 5446 5574 5414 5270
30 5403 5281 5691 5473 SB24
35 5625 5354 5430 5339 5376
40 5487 5551 SB53 S5B1T 5630
45 5644 5T05 5483 5342 5519
50 5293 5513 5563 5593 5437
959 5391 5659 5455 5656 5582
60 5697 5489 SB23 5294 5319
65 5597 5631 5521 5436 5423
TO 5273 SBES 5340 5485 S4B6
T 5435 5315 5275 5614 5330
80 5520 5590 5596 5264 52589
85 5405 5646 5526 5346 SBTE
90 5267 5539 5349 SB00 5253
95 5671 5533 5345 5587 5523
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Certificate #4298.01

Report No.: $S22042202904002

} Hopping ..
Teid 1 (B (3aR e e [Plmes (gt [Sememee \pinl,
(us) (kHz) (ns) Humber
=] Type B 1.0 333.3 g 0.3333 300. Qo000 |4
Lise G0 |° ! 2 3 4
0 5372 5343 5425 SB24 5260
3 5283 5576 5610 5434 5581
10 5659 52589 5635 5570 5714
15 5577 5256 5342 55558 5279
20 5490 SB5Z2 5549 5T24 5640
25 5634 5552 5300 5445 5409
30 5297 5713 5431 5580 5444
35 SBET 5445 5701 5492 5290
40 5326 5286 5621 5382 5280
45 5559 5313 5541 5499 5T04
50 5395 5474 5569 5274 5421
959 5695 5625 5345 5374 SB5T
60 5711 5519 SB42 5301 5454
65 5T15 5520 5536 5366 5413
TO 5414 5373 5417 5316 5473
T 5357 5586 5454 5296 5430
80 SB2T SB54 SB53 5273 SBOE
85 5465 5363 5491 5352 5355
90 5518 5631 5655 55858 5329
95 5485 5502 5590 5390 5531
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Report No.: $S22042202904002

} Hopping ..
ria s B G e PESSE Rae s Semmemee bl
(us) (kHz) (ns) Humber
T Type B 1.0 333.3 9 0. 3333 300, no0oooo |8
Lise Oy |° ! 2 3 4
0 5530 55587 5361 5310 5450
3 5325 5595 SB55 5500 5410
10 5523 5553 SETE 5290 5260
15 5565 53583 5445 5603 5471
20 5495 5514 5690 SB35 5697
25 5431 5583 5280 5404 5452
30 5451 SBa1 SETO SE46 5354
35 o642 5331 5633 5594 5267
40 5301 5640 5389 5559 SBz22
45 S2TT 5391 5507 5396 5502
50 5552 5494 5271 SB50 5620
55 5363 5719 5545 5338 5299
60 5564 SB25 5263 SB54 SB03
65 D283 5343 5554 5572 SBT3
TO SBE3 5517 5492 5351 5266
TS 5292 5387 5326 S5TO6 5627
80 SBE2 5262 5387 5276 5T16
85 5270 5511 5425 5455 5359
90 5351 Sea0 52585 5394 5571
95 5400 5265 5327 5643 5313
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Certificate #4298.01

Report No.: $S22042202904002

} Hopping ..
ria s B G e PESSE Rae s Semmemee bl
(us) (kHz) (ns) Humber
g Type B 1.0 333.3 9 0. 3333 300, noooooo |5
Lise Oy |° ! 2 3 4
0 5310 5351 5297 5374 5322
3 5367 5523 5285 SB63 5617
10 5454 5342 5TIT 5455 5251
15 SB56 5510 5545 5645 5409
20 SB50 SB631 5630 SETO 5319
25 5435 5453 5505 5516 5493
30 5647 5627 5356 5506 S4B2
35 5470 oT24 5390 5420 5690
40 5576 5452 5497 53587 5274
45 5320 2487 5479 5560 5605
50 5351 SB22 SET1 5445 5459
55 5526 5253 5279 5502 5397
60 SB29 5440 SBT3 5704 5544
65 5533 SB0G 5405 5478 5655
TO 5451 5590 5263 5346 SBT3
TS 5254 5295 52558 5459 5372
80 SB23 5401 5287 S5TO6 5545
85 5485 5650 5324 5305 5373
90 5559 5464 SE&0 5344 5693
95 5394 5378 5363 5321 5311
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Certificate #4298.01

. Hopping ..
i 1a (B GNR pmoe) (PEISST pate | Semmmee bl
(us) (kHz) (m=) Humber
9 Type B 1.0 333.3 9 0.3333 300. 00aoooo |1
List Gute) |° ! 2 3 ¢
o 5565 5590 5T03 5535 5542
L 5409 5545 5360 5351 5349
10 5288 SB06& 5283 5583 5302
15 5269 SB3T 5554 5693 5380
20 5417 5274 5572 5719 5643
25 SBEZ2 5287 SBE6 5612 5550
30 SB32 5536 5554 5504 5280
35 SBE0 5512 5340 5661 5573
40 5604 5415 5435 5530 5271
15 SB2T S4BT 5562 5615 SB55
50 SB46 5401 5527 5T22 5541
259 5263 5336 5714 5372 5473
60 5526 5539 5574 5369 S6B50
65 S536T 5482 5547 5T15 5370
TO 5595 5252 2464 5454 5439
5 SB2Z2 5305 5642 5374 5341
80 5711 5385 5404 5264 5523
85 5443 5326 5451 5270 SBET
90 5356 5621 5303 5724 5470
95 5639 5356 5361 5278 5378
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Report No.: $S22042202904002

} Hopping ..
gz B R pmoee PESE pate s Semmemee  plinlo
(us) (kHz) (ns) Humber
10 Type B 1.0 3333 9 0.3333 300. 000ooao 14
Lise Oy |° ! 2 3 4
L} 5345 5354 5644 SB96 5354
= 5545 5470 5435 5514 SB53
10 5694 5492 5324 5303 5323
15 5357 SBET SBST 5641 5572
20 5425 5440 Se10 5711 SE16
25 5473 5414 5335 5554 5674
30 5541 5719 5432 54580 5651
35 5431 5457 5345 5615 5254
40 5715 5373 5295 5365 5556
45 5447 5645 5574 5533 5277
50 5703 5293 5252 5566 5280
55 5330 5636 5562 5403 5444
60 SB55 5704 5514 SBTE S42T
65 5596 5565 5583 5450 5640
TO 5304 5421 5547 5258 5595
TS 5264 5494 5454 5695 5455
80 5495 SEa0 5293 S52T 5639
85 5718 5351 5643 5511 S4BZ
90 5632 5310 5394 5501 S54TE
95 5576 5327 5378 5333 5362
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Report No.: $S22042202904002

Certificate #4298.01

) Hopping ..
riara (Bl pGE |aroe) [Pl (mete o [Sewmeace (2RIl
(us) (kHz) (ms) Humber
11 Tvpe B 1.0 333.3 9 0. 3333 300. 000o0ao &
List anity) |° ! 2 3 ¢
0 LE03 5593 5580 5382 5604
5 5540 5492 5510 5385 5625
10 L2al 5365 54958 5344 5343
15 5319 5285 SBE6 5356 5336
20 5509 5551 5325 5589 5361
25 ooES 5520 5442 5615 5T16
30 411 5459 5631 5300 5315
35 oh2z 5350 5501 5529 5565
40 5323 SB59 5535 5362 5485
15 5427 5253 SB3T SBET SBZ25
50 404 5349 5341 5389 SB0Z2
25 5518 9277 5697 5415 5309
60 5394 5464 5505 5639 5391
65 5380 5282 5532 5582 5493
TO 5533 9587 5515 5574 2695
™ 2453 SE14 5530 SETE SEES
80 SB05 5441 5360 SB36 5433
85 5351 5474 SB54 5500 SB42
90 5321 5579 5482 5610 5654
95 53858 5443 5547 55581 5527
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ACCREDITED

Certificate #4298.01

Report No.: $S22042202904002

} Hopping ..
riaza B G e PESSE Rae s Semmmee e
(u=) (kHz) (ms) Humber
12 Type B 1.0 333.3 9 0. 3333 300, noooooo |5
Lise Oup) |° ! 2 3 4
0 5283 5357 5516 5543 5446
5 o632 5417 5585 5265 5592
10 5459 5545 5406 5693 5385
15 5436 5355 5256 5578 5344
20 SBTS 5492 5317 5562 5627
25 5512 5T23 5546 SB52 53580
30 5300 5455 SET4 53538 5495
35 5454 5710 5621 5654 5443
40 5504 SBT3 5359 5407 5336
45 5695 5T20 SB55 5580 5400
50 5430 SBS8T S5T06 5544 S4BT
o5 5419 52589 5435 5559 5506
60 5340 5554 5329 5553 5327
65 5385 SBBZ 5519 5590 5364
TO 5550 SB5T 5355 5259 SBT3
TS 5420 5615 5697 5524 5275
80 SB33 5254 5424 5534 5274
85 5465 5315 5415 5269 5455
90 5547 5566 SEB16 5509 5427
95 5445 5560 SB36 5347 5432
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ACCREDITED
Certificate #4298.01

Report No.: $S22042202904002

) Hopping ..
reiara |Ble pa o) [Pl [Raiec (Sememee (piio
(u=) (kHz) (ms) Humber
13 Type B 1.0 333.3 9 0. 3333 300, noooooo |5
Lise Oty |° ! 2 3 4
0 553a 5596 5452 5704 SEBE
5 SET4 5439 SB60 5431 5324
10 53430 5334 5544 5413 53586
15 5524 5573 5491 5301 5295
20 53g2 5269 5530 5406 5535
25 5515 5364 5451 5650 SB56
30 S422 SEBB4 5412 5317 Se0T
35 5318 5496 5326 5417 5429
40 5454 5343 5459 5565 5443
45 5356 o721 53587 5419 SB56
50 52ag 5475 52583 52581 5519
o5 5393 5495 SB5T 5713 5260
60 5470 5T24 5647 5477 5531
65 S2Ta 5594 5597 SB63 5259
TO 5505 5690 SB53 5526 52582
TS 5714 SB35 SBTZ 5253 5478
80 5338 5630 5450 5632 5266
85 5497 S4BE 5333 5366 5339
90 5434 5591 5551 5351 5250
95 5411 5442 5264 5545 5527
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ACCREDITED
Certificate #4298.01

Report No.: $S22042202904002

} Hopping ..
riaza B G e PESSE Rae s Semmmee e
(u=) (kHz) (ms) Humber
14 Type B 1.0 333.3 9 0. 3333 300, no0oooo |4
Lise Oup) |° ! 2 3 4
0 5318 5360 535838 5390 5503
5 5338 5364 5260 5594 SB25
10 5321 5593 5585 5511 5407
15 5612 S5T00 5497 5724 5457
20 5263 5435 5471 5393 5306
25 5691 o654 5279 5720 5464
30 SB50 5389 5532 5254 5516
35 SB35 5417 5310 55582 5365
40 SB5T SEBBY 5503 SB&3 5353
45 5553 5270 5502 5714 5351
50 5382 5634 5457 SB03 5711
o5 5337 5607 5452 5372 S5TO6
60 5599 5414 5396 5576 5303
65 5574 5616 5702 5533 5534
TO 5489 S4B6 5423 55583 5693
TS 5537 5478 5293 5402 53587
80 5T16 5449 5266 5259 5377
85 5401 5627 5645 SB32 5583
90 5557 5561 5295 5320 5339
95 5597 5518 S5T05 5262 5543
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ACCREDITED

Certificate #4298.01

Report No.: $S22042202904002

) Hopping ..
Teiara Bl PR rer e |Talss (mate© Sewmeace 2Ll
(u=) (kHz ) (ms) Humber
15 Type B 1.0 333.3 g 0. 3333 300. Qo0aoao |8
List Gy |° ! 2 3 4
o 5ET3 5599 5324 5551 5253
L 5380 5386 5335 SB60 5360
10 SE30 54584 SB26 STOE 5423
15 SBO3 5255 5600 5294 S6T9
20 52T 5504 5412 5487 5481
29 SEE9 5640 5382 5480 5279
30 5506 5539 5326 5272 5533
35 5336 5299 5505 5581 5260
40 Sz 5496 5277 5441 5443
45 5447 5482 5250 5585 5297
S50 5404 5627 5510 5633 5553
o959 5319 5534 5659 5320 5406
60 She2 5351 SBTT 5579 5433
65 5405 o604 5520 5342 5651
TO SLed 5366 5284 5647 5500
TS 5574 5318 5289 5381 5437
80 SL2z 5530 5697 5701 5376
85 5515 5444 5561 o624 5365
90 5E35 5273 5641 5371 5587
95 5357 5552 5493 5560 5605
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ACCREDITED
Certificate #4298.01

Report No.: $S22042202904002

} Hopping ..
riaza B G e PESSE Rae s Semmmee e
(u=) (kHz) (ms) Humber
16 Type B 1.0 333.3 9 0. 3333 300, noooooa |12
Lise Oup) |° ! 2 3 4
0 5256 5460 5260 SB15 5570
5 D422 5311 5410 53458 5567
10 5561 5273 SERT 5426 5449
15 5691 53582 5703 5339 5396
20 5279 SET0 5353 5479 5454
25 5557 5492 5455 5554 5313
30 5645 5525 52583 54587 SB55
35 5534 5341 5599 5377 5413
40 SBT1 5335 5360 5379 5591
45 5444 5411 5705 SBBG 5255
50 5457 5514 52589 5334 Se04
o5 5405 5357 5603 5263 5655
60 5548 5551 5269 53583 5715
65 9527 5466 5640 5600 5505
TO 5576 SB51 5450 SEBY 5560
TS 5321 5613 5609 5642 SB6TS
80 5473 5456 5296 SB03 5624
85 5524 5435 5364 5580 5470
90 SB06 5325 5555 5459 5375
95 5450 S6T4 SB63 5252 5573
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ACCREDITED
Certificate #4298.01

Report No.: $S22042202904002

) Hopping ..
reiara |Ble G e [Pl [Rtec  (Sememee (pIiD
(u=) (kHz) (ms) Humber
1T Type B 1.0 3333 9 0. 3333 300. 000ooao |5
Lise Oty |° ! 2 3 ¢
L} 5511 5699 S6T1 5301 5315
5 5464 5333 5485 5396 5492
10 E53T 5703 SB21 5470 5304
15 5509 5351 S28T 5555 SBBS
20 E264 5391 5565 5427 5348
29 5441 5691 SBE5 5347 SBET
30 5414 5715 SB05 5454 5354
35 5430 5312 5645 SBE3 SBE2
40 52Tl 5540 5317 5356 5718
45 5685 5276 5316 5413 5640
50 5510 SB55 5497 5558 5450
o9 55949 5692 5370 S536T 5522
60 5434 5328 5547 5353 5412
65 5366 5549 5544 5405 5446
TO 5253 5286 5546 5421 S4B2
TS 5355 5451 5714 5654 5633
80 54949 5552 5297 5521 5280
85 5438 5651 5543 5565 5474
90 52Ta SB03 5375 5619 5TiZ
95 5523 5257 5541 5507 5261
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ACCREDITED
Certificate #4298.01

Report No.: $S22042202904002

. Hopping ..
R I N P U L B v o e
(u=) (kHz) {ms) Humber
15 Type B 1.0 333.3 g 0.3333 300, go0aooo |4
Lise (e |° ! 2 3 4
0 5291 S4B3 SB0T S4B2 5632
L 5603 52558 5560 5674 5326
10 5274 5341 5491 5392 5636
15 54354 5332 5305 SBT3 5430
20 5400 5711 5293 5419 5317
25 5381 5254 5303 S6TZ 5345
30 5611 5649 5619 5403 5541
35 5596 5585 5623 5633 5435
40 5647 SBBS 5359 5374 S4B6
15 SBEG 5516 5589 STOG 5586
50 5394 5312 S646 5661 5493
L 5543 5599 5273 54TE 5276
60 5455 SBE4 5493 5580 5613
65 5338 5531 5435 5629 5474
TO 5311 5309 5314 5450 5310
™5 5290 5640 5410 5609 5333
80 5461 5275 5518 5572 5620
85 5506 5282 5342 5330 5573
90 5T18 5557 5517 5601 STO05
95 5295 5525 5405 5304 5652
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ACCREDITED
Certificate #4298.01

Report No.: $S22042202904002

} Hopping ..
Teid 1 (B (3aR e e [Plmes (gt [Sememee \pinl,
(us) (kHz) (ns) Humber
19 Type B 1.0 333.3 g 0.3333 300, go0aooo |5
Lise G0 |° ! 2 3 4
0 5546 5702 5543 SB23 5377
3 5645 5280 5635 5265 5335
10 5257 5590 5315 5439 5512
15 5383 5288 5440 5594 5651
20 5596 5273 5649 5373 5502
25 5620 5622 5518 5415 5393
30 52589 SB29 5560 5385 5372
35 5283 5494 5337 5510 5424
40 STOE 5571 5361 5435 5479
45 5442 5519 5456 5392 5290
50 52582 5297 SBT3 5Ti6 5500
959 5600 5275 5464 S6TZ 53058
60 S55TT 5401 5390 5447 5450
65 5605 5334 5507 5615 5524
TO 5285 5322 5430 5433 5621
T SBEZ 5719 5589 5528 5515
g0 5292 D462 2566 5307 5254
85 5296 5474 5T24 5399 5T10
90 5250 5353 5509 5303 5597
95 5407 5423 5562 5673 5300
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Certificate #4298.01

Report No.: $S22042202904002

] Hopping ..
R I N P SR L |t o
(us) (kHz) (ns) Humber

20 Type B 1.0 333.3 g 0.3333 300, Qooooao |5

Lise Gup) |° ! 2 3 4

o 5TO04 S4B6 5479 5309 5597

= SBET 5650 5710 54258 5639

10 S5B6E 5379 5356 5634 5533

15 2471 53158 5543 0422 5311

20 5592 SBBS 5641 5443 5390

25 5569 5350 o622 5449 5435

30 SB53 5586 5300 5537 SBET

35 5325 5585 5605 5269 9521

40 5263 5314 5509 5504 5529

45 5405 5528 5525 5393 5572

50 5343 5646 5333 5386 5502

595 SBE0 SBES 5554 5465 SBTT

60 5338 5326 5454 5280 5615

65 5403 5347 5591 5396 5555

TO 5515 5579 5601 5527 5387

TS 5261 STO0T 5291 5550 SB0Z

80 5439 5257 5370 5692 5495

85 5512 5487 5719 5401 SB50

90 5335 5402 5255 5659 oT2Z

95 5364 5493 SBTE 5510 S5T00
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Certificate #4298.01

} Hopping ..
R I 7 PO S SR L v o e
(us) (kHz) (n=) Humber
21 Type B 1.0 333.3 E 0. 3333 300, 0d0ooan - |5
List ONED) |° ! 2 3 4
0 54584 5T05 2415 2470 5439
4 3351 aT0z 5310 2591 3371
10 2497 2265 5494 2354 o554
15 55549 2445 646 2370 2503
20 2600 2356 2252 2235 2416
25 SRSE 2421 2456 5251 483
30 24TT 5542 5543 2415 53511
35 5390 5464 SBTE 5501 5422
40 5435 SET4 5447 52649 5526
45 2337 505 605 2451 b M
a0 o522 b4z 5354 2475 aT03
b 2507 2401 SB35 2496 2309
60 2455 o619 2630 23E6 2414
65 5345 2492 5295 5315 5273
TO 58T 5530 5711 SR15 SREE
5 SB35 SBTO SR22 5583 5691
80 S36T SRZE 5331 5561 5412
85 bl aTls o589 5286 o289
90 2553 o314 5329 5261 2465
95 2541 2463 2574 S6T1 2455
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Certificate #4298.01

] Hopping ..
R I 7 PO S SR L v o e
(u=) (kHz) {ms) Humber
22 Type B 1.0 333.3 g 0.3333 300, Qooooao |5
Lise (e |° ! 2 3 4
o 5264 5469 5351 5631 5659
L 5393 5627 5385 5279 5573
10 5428 5529 5535 5549 5575
15 o647 9572 5274 5415 5695
20 SB03 5425 SBES 5T22 5389
25 5544 5370 5355 5517 5616
30 5528 5500 5633 S4B3 SB85
35 5603 5292 5297 5349 5513
40 S5TT 5509 5523 S644 5483
45 5691 5412 SBTS 5495 5395
50 5343 5435 5564 5526 5451
o959 5589 D462 5315 5280 5554
60 5309 SB25 5336 5615 5294
65 5530 ST0Z 5565 5596 5345
TO S6T0 5630 5560 5591 S60T
TS 5693 5465 24TT 5407 5545
g0 2Tzl 2409 2402 2525 2552
85 5351 5453 5340 5326 5609
90 5494 5364 5499 5423 5485
95 5518 55538 5569 5T1E 5T18
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) Hopping ..
riara (Bl pGE |aroe) [Pl (mete o [Sewmeace (2RIl
(us) (kHz) (ms) Humber

23 Tvpe B 1.0 333.3 9 0. 3333 300. 000ooao |12

List anity) |° ! 2 3 ¢

0 EL19 5T08 S28T 5695 5501

5 5435 5649 5460 5442 5407

10 ez 5318 5576 5269 5596

15 SB35 5699 53T 5412 5591

20 5TOR 5336 5362 5432 5697

25 5387 5556 5454 SB55 5417

30 45T 5373 5T1Z2 5403 5645

35 5480 5565 5350 5360 5352

40 SEED 5323 SB5Z2 5520 5573

15 o465 5299 5470 5634 5285

50 S2T4 5456 5275 5349 5293

259 SEE0 5416 5463 5512 5251

60 5713 5474 SBET SB53 5453

65 5282 5435 5T18 5566 5534

TO 5399 5514 SB56 5633 5409

T3 S56T 5554 53358 5545 SB23

80 5490 SBE3 SB1Z 5309 5406

85 o694 5525 5499 5445 5294

90 5574 5332 SB59 5370 5436

95 S4TT 5415 5542 S4BT 5319
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} Hopping ..
ria s B G e PESSE Rae s Semmemee bl
(us) (kHz) (ns) Humber
24 Type B 1.0 333.3 9 0. 3333 300, noooooo |3
Lise Oy |° ! 2 3 4
0 5299 S54T2 5693 5351 5721
3 24TT 5574 5535 5505 5614
10 SBBS 5552 SB1T 5387 5251
15 5351 53583 5505 5604 5527
20 SBe0 5647 5323 5335 5549
25 5590 5455 5700 5403 5414
30 5585 5359 5703 5309 5571
35 5364 5503 5274 SBBE 5365
40 5261 5417 5517 5405 5445
45 5382 5528 SBET 5695 5537
50 5TIT 5393 5370 SB53 5331
55 5600 5270 5639 SB1Z 5515
60 5376 SBaT 5269 5252 SBTT
65 5586 o642 52558 SB36 5543
TO 5455 5479 SB23 5400 5444
TS 5301 5372 5425 5341 5573
80 5290 5316 5345 5347 5627
85 5349 5470 5565 5432 SB25
90 SBTE 5447 SBTZ 5552 5465
95 5469 5359 5321 5325 SB6TS
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) Hopping ..
reiara |Ble pa o) [Pl [Raiec (Sememee (piio
(u=) (kHz) (ms) Humber

25 Type B 1.0 333.3 9 0. 3333 300, no0oooo |3

Lise Oty |° ! 2 3 4

0 S45T 5T11 5634 5542 5563

5 SE16 5596 5610 5671 5346

10 554949 5371 SB53 5562 SB33

15 53349 5351 5456 5453 5321

20 5535 5351 55583 5417 5303

25 5586 5495 5315 52589 5522

30 5364 5292 S5T06 5426 5443

35 SBG2 5257 SB56 SB63 5505

40 SET4 SB5T 5514 5334 5423

45 5465 5459 5265 5437 5404

50 5396 5373 5564 5551 5324

55 5365 5625 5571 5399 5329

60 5557 5347 SBTT 5271 5462

65 5541 5576 5383 5280 5250

TO 2261 2455 5519 2502 2578

T3 o525 o604 SESZ SE13 STaa

80 5435 5400 5809 5331 SB35

85 5385 52581 5299 5595 5350

90 5382 5407 5695 5546 SB53

95 SB0T 5263 SB55 5550 5459
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. Hopping - -
SRR P Y SO L = Can i T U e
(u=) (kHz) (ms) Humber

26 Type B 1.0 333.3 9 0. 3333 300, go0oaooo |4

List Gty |° ! 2 3 4

0 5712 5475 5570 5703 5308

L et 5521 5685 5359 5650

10 5433 LELT 5699 5282 5659

15 42T o008 5589 5495 5610

20 G445 420 SB26 5409 5281

25 S3TT 5350 5424 5393 5556

30 406 SESE 5328 5315 5721

35 55aT S2TE 5528 5431 5674

40 5441 5531 5515 5422 5603

15 D263 2408 5545 5547 5318

S50 5324 Lzan 5572 5639 5542

95 56Tl 5294 55558 5347 5494

G0 SE02 SESY 5600 5692 SBE3

65 SEBZ SETT 5311 5414 5661

TO LIz 5711 5361 5334 5393

T 5461 5289 5695 SBES 5585

a0 5429 5T23 5451 5629 5595

85 5300 5329 5331 5597 5595

90 o624 5365 2645 2679 5485

95 5TO0T 5563 5591 SB36 5537
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Certificate #4298.01

} Hopping ..
R I 7 PO S SR L v o e
(us) (kHz) (n=) Humber
27 Type B 1.0 333.3 E 0. 3333 300, 0a0ooan |5
List ONED) |° ! 2 3 4
0 5492 5714 5506 5389 SR25
4 aTaa 2543 5285 o522 5392
10 o364 o521 2265 24TT S630
15 2415 SB35 o632 23ET 2454
20 2586 2567 2435 2254 22349
25 SR2T 5594 5540 2445 Sh4Z
30 SRE1 5564 5541 SR29 5369
35 5324 5584 5585 5280 Sh14
40 5453 5565 SR0S 5570 5291
45 G631 3371 o589 2534 2273
a0 S630 5494 2335 o482 aTaT
b G641 o513 63T a659 2544
60 2436 24Z6 B35 o611 2516
65 SR15 Shg4 464 SRAT SR55
TO 5374 2420 5255 5721 S5EE
5 5651 5355 5262 SRIE 29T
80 G621 ST09 5439 SRTZ 5304
85 o616 2365 54491 2475 2341
90 =530 o318 5231 380 25149
95 2537 2362 o645 o524 2325
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. Hopping ..
i 1a (B GNR pmoe) (PEISST pate | Semmmee bl
(us) (kHz) (m=) Humber

28 Type B 1.0 333.3 9 0.3333 300. 0o0ooao T

List Gute) |° ! 2 3 ¢

o 5272 5473 5539 5550 5370

L S2BT 5565 5360 55858 5589

10 5295 5310 5306 SBTZ 5701

15 5506 5287 5320 5491 5519

20 S4B2 SB55 5508 5490 5702

25 5531 SB26 5355 SB95 5624

30 5TIT 5401 5T16 5264 5293

35 5557 5692 5262 5502 5594

40 5319 5391 5330 SB0Z2 5499

15 5271 5336 SBE3 5474 5476

50 5410 5449 5266 5342 5317

559 5299 S6TO 5564 5463 5460

60 5387 5311 5349 5489 5415

65 5252 5651 SBET 5560 5552

TO 5353 5576 5593 SBE3 5464

T3 5507 5350 5379 5605 5366

80 5382 5547 5361 5371 5515

85 5385 5721 5294 5341 SB12

90 5373 5621 5389 5457 5292

95 5534 5497 5412 5374 5597
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} Hopping ..
ria s B G e PESSE Rae s Semmemee bl
(us) (kHz) (ns) Humber
29 Type B 1.0 333.3 9 0. 3333 300, 0aoo0an |3
el a |7 1 2 3 ¢
o 5430 5TIT 5475 5Til SBET
T 5406 5490 5435 S2TR 5321
10 5604 5574 Sd44 e STzz
15 5594 5414 5326 5536 5373
20 5346 5546 5579 SBTS 54149
23 2478 5555 53ET 5655 5629
30 2420 2674 5514 5558 043z
35 o645 485 5512 55135 5435
40 2402 5329 5570 5599 533
15 5251 o624 SaTT 5266 5286
50 SB25 5317 5431 55185 SBZ1
o5 S6853 2279 5356 5343 5514
60 2434 S650 SBET 5413 5509
65 54491 SBa0 5371 5545 SBE5
TO 2291 46T 5258 5335 5456
T3 2425 5525 SB15 5451 5299
80 5549 5309 SB1Z SB35 SEE1
85 5581 5422 5540 5386 SE839
90 5503 5446 5256 5462 SE40
95 42T 2377 54T 5395 5307
Version.1.2 Page 78 of 226




NTEK JEi>

ACCREDITED
Certificate #4298.01
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} Hopping ..
riaza B G e PESSE Rae s Semmmee e
(u=) (kHz) (ms) Humber

30 Type B 1.0 333.3 9 0. 3333 300, noooooo |3

Lise Oup) |° ! 2 3 4

0 SB85 5451 5411 5397 5432

5 5445 5512 5510 5439 5625

10 5535 5363 54585 5490 5263

15 o652 5444 5429 5551 5425

20 5381 5487 5571 5643 5307

25 2427 D266 5431 5692 5671

30 5406 5631 5259 SB42 52582

35 5474 5264 5254 SBBS 5369

40 5287 5335 5596 5260 S5T06

45 5502 5433 SB25 5637 5326

50 5363 5520 5341 5565 5472

55 5271 S4TE 5329 5679 5554

60 5573 aT11 5455 5527 5492

65 o641 5345 5359 52TT 5470

TO 2583 2302 2297 2446 D606

TS 5509 5390 5591 5555 5713

80 5469 52583 5256 5515 5537

85 5644 SETE 5290 5263 5313

90 SB51 53589 5383 5516 5253

95 5483 o721 5325 5356 5590
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3.10.4 U-NII-2C 40MHZ TEST RESULTS AND WAVEFORMS DETAILS

40MHz / 5510MHz
(Detection =Y, No Detection = N)
Trial Number Type 1 Type 2 Type 3 Type 4 Type 5 Type 6
1 Y Y Y Y Y Y
2 Y N Y Y Y Y
3 Y Y N N N Y
4 Y Y Y Y Y Y
5 Y Y Y Y Y Y
6 Y Y Y Y Y Y
7 Y Y Y N Y Y
8 Y N Y Y Y Y
9 Y Y Y Y Y Y
10 Y Y Y Y N Y
11 Y Y Y N Y Y
12 Y N Y Y Y Y
13 Y Y Y Y Y Y
14 Y Y Y Y Y Y
15 N Y N Y Y Y
16 Y Y Y Y Y Y
17 Y Y Y N N Y
18 Y Y Y Y Y Y
19 Y N N Y Y Y
20 Y Y Y Y Y Y
21 Y Y Y Y N Y
22 Y Y Y N Y Y
23 Y Y Y Y Y Y
24 Y N N Y Y Y
25 Y Y Y N Y Y
26 Y Y N Y Y Y
27 Y Y Y Y N Y
28 Y Y Y Y Y Y
29 Y Y N N Y Y
30 Y Y Y Y Y Y
Trial of 29/30 25/30 24/30 23/30 25/30 30/30
Detection
Probability (%)|  96.7% 83.3% 80% 76.7% 83.3% 100%
Limit (%) >= 60% >= 60% >= 60% >= 60% >=80% | >=70%
Average Probability of Radar Type 1~4 (%) 84.2% ( >=80% )
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Type 1 Short Pulse Radar Statistical Performance - Details

) Radar Pul=se Humber of faveform
Trial Id Type ¥idth PRI (u=) Pulses Length
(us) (us)
1 Type 1 1.0 Bas. 0 TG 53045, 0
2 Type 1 1.0 B15.0 a6 53145.0
3 Type 1 1.0 935.0 99 932BZ.0
4 Type 1 1.0 a758.0 A1 53553.0
5 Type 1 1.0 3066 0 15 551550
G Type 1 1.0 B35. 0 g3 92954, 0
T Type 1 1.0 a15.0 o 932440
g Type 1 1.0 g35. 0 B3 927340
g Type 1 1.0 g55. 0 Bz 93195, 0
10 Type 1 1.0 T85.0 BT 53466, 0
11 Type 1 1.0 Ti5.0 T4 53132.0
1z Type 1 1.0 5758.0 a9z 531760
13 Type 1 1.0 S95.0 a9 SEZEE.0
14 Type 1 1.0 955.0 95 53010.0
15 Type 1 1.0 2536.0 z1 93256, 0
16 Type 1 1.0 366. 0 a5 93130.0
17 Type 1 1.0 gET. 0 54 SEREG. 0
15 Type 1 1.0 2501.0 2z 550220
19 Type 1 1.0 2595.0 21 544950
20 Type 1 1.0 1114.0 45 534720
21 Type 1 1.0 1302.0 41 SE352.0
s Type 1 1.0 3045.0 15 S4510.0
23 Type 1 1.0 1624.0 33 939920
24 Type 1 1.0 2875, 0 19 S46EE. 0
25 Type 1 1.0 1027.0 92 23404, 0
26 Type 1 1.0 2485.0 2z S46T70. 0
27 Type 1 1.0 1600. 0 33 S2800. 0
25 Type 1 1.0 1172.0 46 53912.0
29 Type 1 1.0 1177.0 45 S29R5. 0
30 Type 1 1.0 z2iT1.0 25 542750

Version.1.2

Page 81 of 226




=
AR

N"EK :":,imu TN [accaebien Report No.: $22042202904002

Certificate #4298.01

Type 2 Short Pulse Radar Statistical Performance - Details

Trial Ta | poder T PRI (us) | Jumber of :::;fﬁr-
ke (us) RL=EE (us)
0 Type 2 3.2 179.0 26, 46540
1 Type 2 11 207, 0 23 47810
2 Type 2 2.1 230. 0 24 5520.0
3 Type 2 4.8 200, 0 29 5A00. 0
1 Type 2 3.9 214.0 28 5952, 0
E Type 2 2.9 222,10 26, 57720
B Type 2 3.2 204, 0 26, 5304, 0
T Type 2 2.5 192.0 o5 4800. 0
g Type 2 31 164.0 26, 47540
g Type 2 1.2 156.0 23 3588, 0
10 Type 2 3.9 210.0 27 SET0.0
1 Type £ 4.8 201. 0 29 5829, 0
1z Type 2 3.2 162.0 26, 42120
13 Type 2 2.2 197. 0 25 4925, 0
14 Type 2 45 163.0 29 472710
= Type 2 3.0 203, 0 28, 5278, 0
15 Type 2 5.0 168.0 29 48720
17 Type 2 2.4 217.0 o5 5425, 0
15 Type 2 2.9 191.0 26, 4986, 0
19 Type £ 2.3 166. 0 25 41500
20 Type 2 37 150.0 27 4050. 0
21 Type 2 2.2 176.0 25 4400, 0
27 Type 2 4.9 195. 0 29 SEES. [
23 Type 2 2.9 202, 0 28, 5252, 0
24 Type 2 2.5 178.0 o5 4450.0
o5 Type 2 11 208, 0 23 47380
26, Type 2 3.5 155.0 27 4185.0
27 Type 2 4.7 1570 24 4553.0
o Type 2 2.4 224,10 o5 SE00. 0
29 Type 2 4.z 153.0 28 44520
30 Type 2 3.8 175.0 o7 47250
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Type 3 Short Pulse Radar Statistical Performance - Details

Trial Ta | poder T PRI (us) | Jumber of :::;fﬂr-
s (us) el (us)
1 Type 3 B.1 4870 18 T92.0
2 Type 3 7.1 344.0 18 5504, 0
3 Type 3 9.5 255, 0 15 5184.0
4 Type 3 5.9 230.0 15 4140.0
5 Type 3 7.9 432.0 17 T344.0
5 Type 3 5.2 207.0 17 3519.0
T Type 3 7.5 43.0 17 7531.0
5 Type 3 5.1 439.0 17 T483.0
5 Type 3 5.2 2230 18 3568, 0
10 Type 3 8.9 208. 0 15 3744.0
11 Type 3 9.5 463.0 15 8334.0
12 Type 3 5.2 441.0 17 7497.0
13 Type 3 7.2 323.0 18 S165.0
14 Type 3 9.5 2497.0 15 53460
15 Type 3 5.0 412.0 17 T004. 0
18 Type 3 10,0 324.0 15 =532, 0
17 Type 3 7.4 2710 17 46070
15 Type 3 7.9 349.0 17 5933. 0
19 Type 3 7.3 409.0 16 ES44.0
20 Type 3 8.7 373.0 15 ET14.0
21 Type 3 7.2 254.0 18 4084.0
27 Type 3 9.9 274.0 15 4932.0
23 Type 3 7.9 275.0 17 4T26.0
24 Type 3 7.5 317.0 17 5389. 0
o Type 3 B 1 260, 0 15 4180.0
26 Type 3 8.8 211,10 15 3798, 0
o7 Type 3 9.7 2720 13 4856, 0
28 Type 3 7.4 264. 0 17 4488, 0
29 Type 3 9.2 284, 0 13 5112.0
30 Type 3 5.6 4740 17 5055, 0
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Type 4 Short Pulse Radar Statistical Performance - Details

Trial Ta | Bader St PRI (us) | Jumber of :::;fﬂr-
e (us) L= (us)
1 Type 4 11.3 4870 12 5344, 0
2 Type 4 13.5 344, 0 13 44720
3 Type 4 19. 4 288, 0 16 4608, 0
4 Type 4 17.5 230, 0 15 3450, 0
5 Type 4 5.3 4320 14 B045. 0
B Type 4 5.9 207, 0 14 2895, 0
T Type 4 14.3 4430 13 5759, 0
5 Type 4 15. 5 433.0 14 B146.0
3 Type 4 1.5 2230 12 2ETE. 1
10 Type 4 17. 4 208, 0 15 31200
11 Type 4 19.0 4630 15 T408. 0
12 Type 4 16.0 4410 14 B174.0
13 Type 4 13.8 3230 13 4199.0
14 Type 4 1.9 297 0 16 47520
15 Type 4 5.5 412.0 14 STES. 0
15 Type 4 19.9 324.0 16 5184.0
17 Type 4 14.1 2710 13 35230
15 Type 4 5. 2 343, 0 14 4586, 0
19 Type 4 13.8 409, 0 13 5317.0
20 Type 4 17.1 373.0 = 5595,
21 Type 4 13.8 254, 0 13 3302. 0
2o Type 4 19.5 274.0 16 4384.0
23 Type 4 5.3 278.0 14 3392, 0
24 Type 4 14.5 317.0 13 4121.0
24 Type 4 14.5 317.0 13 4121.0
o5 Type 4 11.3 260, 0 12 31200
28, Type 4 17.3 211.0 15 31E5. 0
27 Type 4 19.2 272,10 16 43520
28 Type 4 14.2 264, 0 13 34320
25 Type 4 18.2 284, 0 15 4260.0
30 Type 4 16. 5 4740 15 T110.0
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Type 5 Long Pulse Radar Statistical Performance - Details

Radar Hamber of Burst Haveform Center
Trial Id T B t Period Length Freguency
e arsts (=) (s) (GHz)
1 Type 5 g 1. 5000000 12, 0000000 (5. 510000000
Burst Pulse Chirp Hamber of
Bur=t ID Dffset Width (us) ¥idth Fulsex per (FRI-1 (ux) |[PRI-2 (us) |FRI-3 (us)
(us) ' =0 mHz) Burst
1} BS3ZET. O 75.0 = 2 1T86.0 1074.0 -
1 1015342, 0 9.4 5 3 1526.0 1563.0 1174.0
2 13T3IETI. 0 BT. 4 5 2 1506.0 1129.0 -
3 245381.0 T3.6 5 2 1994.0 1155.0 -
4 B09Z11.0 B5.49 5 1 1180.0 - -
5 970315, 0 a33.8 5 3 1600.0 1840.0 16560
6 13357=20.0 B5.5 5 1 1T61.0 - -
T 200392, 0 A58 5 3 1864.0 1409.0 1907.0
2 Type 5 11 1. 0909091 12, 0000000 (5. 510000000
Buorst Pul Chirp Hamber of
Burst ID  |Offset Seon (as) [Fidth Palse= per [PRI-1 (us) [PRI-2 (us) |[FRI-3 (us)
(us) ' =0 [ (mHz) Burst
o 409465 . 0 T73.8 9 2 1633.0 1970.0 -
1 BT3541.0 69.5 9 2 1301.0 1T09.0 -
2 935405, 0 51.49 9 1 1833.0 - -
3 1132430 346 9 3 12460 1359.0 12460
4 JTeTOE. 0 95.4 9 3 1066.0 1501.0 1542.0
- B407T4. 0 B3.0 9 2 1873.0 1Ta3.0 -
6 903746, 0 g9.6 9 3 163T.0 1006. 0 1743.0
T 80513.0 g1.49 9 2 1426.0 1951.0 -
8 3433040 3513 9 3 1812.0 1T27.0 1953.0
a BO9ZTE. O 53T 9 1 1895.0 - -
10 870823, 0 a1.3 9 3 1995.0 1558.0 1355.0
3 Type & 20 0. 000000 120000000 (5. 510000000
Buorst Pul Chirp Hamber of
Burst ID  |Offset Seon (as) [Fidth Palse= per [PRI-1 (us) [PRI-2 (us) [FRI-3 (us)
(us) ! =50 [ (mHz) Burst
o ZB55Z.0 BE.1 19 2 1317.0 1127.0 -
1 1TIETL. 0 55. T 19 1 1075.0 - -
2 316116.0 9.3 19 2 1671.0 1517.0 -
3 461391. 0 SE. 4 19 1 1T13.0 - -
4 BEE4. 0 99T 19 3 1527.0 1631.0 iTas. o
5 153929.0 ET.T 19 1 1289.0 - -
1 2990790 9.5 19 1 1332.0 - -
T 447752.0 g0.0 19 z 1491.0 1932.0 -
8 SET204.0 gz.0 19 2 1934.0 1730.0 -
9 135744.0 g2.8 19 2 1467.0 1116.0 -
10 27T9731.0 830 19 3 1108.0 170T. 0 1589.0
11 424346.0 93.2 19 3 1315.0 1373.0 1555.0
12 SE9553.0 TO. 4 19 z 1593.0 1599.0 -
13 1175958.0 95. 3 19 3 1229.0 1512.0 1052.0
14 2BZ325.0 g1.9 19 2 1883.0 1955.0 -
15 405731.0 93.5 19 3 19460 1977.0 1445 0
16 553T1L.0 ES. 0 19 1 1353.0 - -
17 9503, 0 5.4 19 3 1515.0 1218 0 1784.0
18 244132.0 91.6 19 3 15TE. 0 1751.0 1083.0
19 390174.0 BT.3 19 z 1i014.0 1047.0 -
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i Radar Humber of Bur_st Haveform Center
Trial Id T Bursts l;u)'l.ml Iie?gth P('E]e{q;.ency
s s z
4 Type 5 17 0. TOSE524 12, 0000000 |5, 510000000
Buorst Pulse [:l_lirp Hamber of
Bur=t ID Dff=zet Width (n=) ¥idth Fulses per (FRI-1 (us) |[FRI-Z (us) |FRT-3 (us)
(us) (MHz) Burst
1] BZ2ET93. 0 BT.9 16 z 1997.0 1368.0 -
1 9e903. 0 B2.3 16 1 1616.0 - -
2 ZBTE45. 0 53.3 18 1 1251.0 - -
3 437286, 0 a0.0 16 3 1496.0 1016. 0 10581.0
4 BOS043. 0 .1 16 2 1260.0 1536, 0 -
9 75502, 0 83.9 18 3 1587.0 1287.0 1269.0
6 245640. 0 g9.1 16 3 1040.0 1945.0 1574.0
T 416504, 0 §1.8 16 2 1454.0 17T74.0 -
L] S8ET2E. 0 50.3 16 1 10587.0 - -
9 524535.0 g7.1 16 3 1908. 0 1475.0 1949.0
10 ZE515T.0 1.3 18 2 18334.0 1325.0 -
11 395073.0 a7.5 16 3 1416.0 1046. 0 1579.0
12 SESZ34.0 a0.8 16 3 1419.0 1512.0 11gz.0
13 33645.0 86.3 18 3 1541.0 1359.0 1824.0
14 203835, 0 7.8 18 3 1575.0 1267.0 1378.0
15 37364, 0 g4.7 16 3 1157.0 1979.0 1847.0
16 543192.0 3.7 18 3 1735.0 1795. 0 1972.0
g Type S 14 0. 8571429 12, 0000000 |5, 510000000
Burst Pulse Cl_lirp Hamber of
Bur=t ID Dffset Width (us) ¥idth Fulsex per (FRI-1 (ux) |[PRI-2 (us) |FRI-3 (us)
(us) (MHz) Burst
1] 15441.0 2.9 12 3 1423.0 1118.0 1358.0
1 Z2ZE49. 0 BT. T 12 2 1659.0 1176, 0 -
2 430820. 0 B5.8 12 1 1312.0 - -
3 B3T993. 0 56.3 12 1 1571.0 - -
4 4542z, 0 537 12 1 1646. 0 - -
5 1965T4. 0 83.5 12 3 1802.0 1504. 0 1BE3. 0
6 405116, 0 65.8 12 1 177.0 - -
T B10&36. 0 85.9 12 3 1540.0 1100.0 1162.0
L] 19293, 0 6.3 12 2 1043.0 11989.0 -
a9 1T1555.0 §1.5 1z 2 1205.0 1915. 0 -
10 3TE8154.0 §9. 4 1z 3 1599. 0 1571.0 10770
11 2ETOG3. 0 B34 1z 1 1295.0 - -
12 TH3149.0 BO. & 1z z 1z25.0 16685.0 -
13 145955, 0 T4.5 1z z 1695.0 1775.0 -
=} Type S 15 0. 000000 12, 0000000 5. 510000000
Bur=st Fulse C]_lirp Humber of
Bur=t ID Off=et ¥idth (us) Width Polses per [FRI-1 (us) (FRT-2 (us) |[FRT-3 (us)
(as) (MH=z) Burst
1] 328985.0 96. B 13 3 1567. 0 1357.0 1506. 0
1 S2E495.0 96T 13 3 1127.0 1354. 0 1112.0
2 Ti45815.0 86.5 13 3 1505, 0 1526. 0 1715, 0
3 1123550 T3 3 13 z 19850 1729.0 -
4 062120 55.8 13 1 1572.0 - -
L SO0163.0 55.4 13 1 1266, 0 - -
L:] 20552, 0 85.3 13 3 1549.0 156T.0 1532, 0
T GEEZ5. 0 TS 4 13 z 1739, 0 1685. 0 -
8 252519.0 BS.T 13 1 1447.0 - -
a9 4T5743.0 BS. B 13 2 1034. 0 1167.0 -
10 BE310Z.0 T7.T 13 z 1z16.0 11430 -
11 B4544.0 T B 13 2 17790 1441.0 -
12 257T01.0 94.9 13 3 1515. 0 11960 1400. 0
13 45235394, 0 B1.4 13 1 1345.0 - -
14 B43963. 0 a0. & 13 3 1825.0 1130.0 10z4.0
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Burst Haveform Center
Trial Id %adar g“b:r o Period Length Freguency
e mrEtsE (=) (=) (GHz)
T Type 5 12 1. 0000000 12, 0000000 |5, 510000000
Burst Fulse Chirp Hamber of
Bur=t ID Offzet Width (us) ¥idth Folsex per [FRI-1 (us) FRI-3 (us)
(u=) ' =0 mHz) Burst
1] 51432.0 5Z2.6 10 1 1482.0 - -
1 292922, 0 g4.1 10 3 1539.0 1004. 0 1258.0
2 534275, 0 ar. T 10 3 1295.0 1877.0 1308.0
3 TTEZ41. 0 aT.3 10 3 1064. 0 1035. 0 1575. 0
q Z1547.0 3.8 10 3 1449.0 107E. 0 1472.0
5 ZBEITT.O 2.2 10 2 1334.0 1651.0 -
6 504945, 0 BT.B 10 2 1752.0 1705. 0 -
T T4ET90. 0 7.7 10 2 1896, 0 1558. 0 -
8 990242, 0 80.9 10 1 1531.0 - -
a 234008, 0 B4.2 10 1 1218.0 - -
10 4752684, 0 8.8 10 2 1B861.0 1805. 0 -
11 TI6Z45. 0 87.5 10 3 1351.0 1243.0 1728.0
a Type S 14 0.85T1429 120000000 |5, 510000000
Burst Pul Chirp Humber of
Burst ID |Dffset '.df; (as) |Fidth Fulses per PRI-1 PRI-3 (us)
(us) ! =5 [ mHz) Burst
1] 822E51.0 541 13 1 1BET. 0 - -
1 174800, 0 50.7 13 1 1538.0 - -
2 382242, 0 52.3 13 1 1917.0 - -
3 585103, 0 99.38 13 3 1104.0 1181.0 1591.0
q TISSES. O £3. 4 13 2 1838.0 1T05. 0 -
5 1490683, 0 80.8 13 2 1390.0 1729.0 -
6 35ET23.0 B2.5 13 1 1544.0 - -
T SE3595. 0 4.8 13 2 16809. 0 1087. 0 -
8 TT2302.0 50.8 13 1 1062.0 - -
a 1235800, 0 54.0 13 1 1389.0 - -
10 331350.0 £3.0 13 1 13g2.0 - -
11 536393.0 a1.8 13 3 Z000.0 1593.0 1765. 0
12 T455583. 0 T9.3 13 2 10BT. 0 1307.0 -
13 98268, 0 B4.3 13 1 1107.0 - -
a Type S & 1. 5000000 120000000 |5, 510000000
Burst Pul Chirp Hamber of
Burst ID |Dffset AT (as) |Width Pulses per [PRI-1 (us) [PRI-2 (us) [PRI-3 (usz)
(us) : =S| anz) Burst
0 535571.0 B3.4 a 1 11B6. 0 - -
1 29539170 5z2.0 B 1 1446. 0 - -
2 12536837, 0 a7.2 & 3 1696. 0 1650. 0 12BT.0
3 127089, 0 8.7 B 2 1600. 0 1807. 0 -
1 4399470 T4.2 & z 1822.0 1933.0 -
5 BEZE5E. 0 837 & 3 1EES. O 1015. 0 156&. 0
B 1217152, 0 54.3 B 1 1991.0 - -
T B2300.0 a5 4 & 3 1T72.0 1149.0 1932.0
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Trial Id ‘I‘;::r g:‘s’:: of puta {::zfﬁ" E::;ﬁrency
(=) (=] (GHz)
10 Type 5 1T 0. 7055524 12. 000000 5. 496400000
Buorst Pulse Cl_lirp Hamber of
Bur=t ID Dff=zet Width (us) ¥idth Fulses per (FRI-1 (us) |[FRI-Z (us) |FRT-3 (us)
(us) (MHz) Burst
1] 203178, 0 T3.7T 18 2z 1334.0 1559.0 -
1 3TEETT. O aT.4 16 3 1240.0 1TEG. O 1946.0
2 245594, 0 a1.7 16 3 1924.0 1309. 0 1096, 0
3 1T727.0 BB. 2 16 1 1609.0 - -
4 185261, 0 T0.8 16 2 1435.0 1142.0 -
H 35QZET.0 52.3 18 1 1835.0 - -
] 529350, 0 5.9 16 z 1662.0 1014.0 -
T E3351T. 0 T0.9 16 2 1554.0 1175.0 -
i 1BTIES. 0 T5.8 18 2z 1421.0 1580.0 -
9 335419.0 38.1 16 1 1371.0 - -
10 205194, 0 1.0 16 Z 1471.0 1410.0 -
11 BTE425. 0 BT.9 16 2z 1532.0 1624.0 -
12 146139.0 gl.2 16 2 1237.0 1399.0 -
13 3164750 T5.7T 18 z 1570.0 1797.0 -
14 435365, 0 63.3 16 1 1155.0 - -
15 EST4T4.0 G5. 9 16 2 1593.0 1521.0 -
16 1255120 58.3 18 1 107z.0 - -
11 Type 5 14 0. 6315739 12. 000000 5. 497600000
Burst Fulse El_lirp Hamber of
Bur=t ID Offzet Width (us) ¥idth Folsex per (FRI-1 (us) [FET-2 (ux) (FRT-3 (us)
(ns) (MHz) Burst
1} 264001, 0 35.9 19 3 1619.0 1232.0 1065.0
1 417231.0 gz2.3 19 2 1135.0 1209.0 -
2 SBTO01. 0 BT 19 3 1825.0 1541.0 1162.0
3 92954, 0 9.7 19 3 1243.0 1535. 0 1600, 0
4 245112.0 5.8 19 3 1040.0 1773.0 1455.0
5 39797T.0 1.1 19 2z 1971.0 1159.0 -
] 251457.0 55.9 19 1 1915.0 - -
T 74391, 0 67.9 149 2 1071.0 1541.0 -
& 226454, 0 G4.4 19 3 1147.0 1411.0 1401.0
9 FE00TT. 0 55.5 19 1 1680, 0 - -
10 532951.0 B5. B 19 1 1822.0 - -
11 55531.0 8.5 19 z 1564. 0 1937.0 -
12 203094, 0 82.3 19 Z2 1003, 0 1570.0 -
13 399800, 0 a0.1 19 3 1376.0 1127.0 1T21.0
14 S512124.0 90. 2 19 3 1504.0 1055. 0 1423.0
15 JBE16.0 g83.1 19 z 1524.0 1605. 0 -
16 189B3T. 0 55.5 19 1 1594.0 - -
1T 341819.0 7.0 19 z 1515.0 1374.0 -
18 495472 0 |55.0 19 1 13490 - -
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] Radar Humber of Bu.r;t Haveform Center
Trial Id Type Bursts lzeglnd I(.el]lgt]l F((r;]e{qillency
= s z
12 Type 5 15 0. 5000000 12.0000000 |5, 495200000
Burst Pulse C]_lirp Humber of
Burst ID Dffset Width (as) ¥idth Pulses per (FRI-1 (us) |[FRI-2 (us) [PRI-3 (usz)
(us) (MHz) Burst
0 z291z2.0 8.1 13 1 1851.0 - -
1 Z1BBOT. O 521 13 1 1417.0 - -
2 410435, 0 9.9 13 1 11z7.0 - -
3 BO3SE0. 0 B0, 2 13 1 1934.0 - -
4 T93915. 0 95.9 13 3 1812.0 1491.0 1852.0
5 192196, 0 79.9 13 z 1781.0 1930.0 -
6 3855E5.0 8.9 13 z 1410.0 1880.0 -
T 580331, 0 53.8 13 1 1116.0 - -
8 TT3465. 0 B4. 7T 13 1 1794.0 - -
9 1BGE0Z. 0 B1.4 13 1 1373.0 - -
10 361910.0 83.2 13 z 1B6Z.0 1215.0 -
11 554151.0 94.7 13 3 1954.0 1545.0 1336.0
12 T4ETES. 0 887 13 3 1274.0 1825.0 1872, 0
13 144785, 0 8.3 13 z 1788.0 1116.0 -
14 F3E0E2.0 B9.3 13 z 1819.0 1095.0 -
13 Type 5 12 1. 00a0000 12.0000000 |5, 494000000
Burst Pulse C]_lirp Humber of
Burst ID Dffset Ridth (as) fidth Fulses per |[FRI-1 (us) |[FRI-2 (us) [PRI-3 (us)
(us) (MHz) Burst
0 BE44TE. 0 5.3 10 z 1954.0 1350.0 -
1 907451, 0 E6.3 10 1 1935.0 - -
2 151297.0 BT.T 10 z 1366.0 156T.0 -
3 393839.0 E5.B 10 1 1100.0 - -
4 B347TZ. 0 75.2 10 z 1899.0 1492.0 -
5 GTE4ET. 0 TB.3 10 z 1Z6T.0 1996. 0 -
6 121231.0 85 7 10 3 1273.0 1747.0 1T12.0
T 383055, 0 95, 4 10 3 1372.0 1054.0 1224.0
8 BOEG00. 0 6. 4 10 3 1942.0 19670 1245.0
9 845154, 0 93.6 10 3 1604. 0 1751.0 1T16. 0
10 91531.0 B3.3 10 1 1T62.0 - -
11 3333660 92,4 10 3 1306.0 1050.0 1046. 0
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i Certificate #4298.01
Trial 14 paie pumber of Porsod Leneth ©  Freuency
= =) (GHz)
14 Type 5 19 0.6315789 12.0000000 |5, 497200000
Burst Pulse C]_lirp Humber of
Burst ID Offset ¥idth (us) WHidth Fulsex per |[FRI-1 (us) |[PRI-2 (us) [PRI-3 (us)
(us) (MHz) Burst
0 JBZOST. 0 93.3 15 3 1452.0 1099.0 1525.0
1 S15307.0 B9. 1 15 z 1209.0 1630.0 -
2 38994.0 86.9 15 3 1010.0 1114.0 1T16. 0
3 190822, 0 4.9 15 3 1939.0 1502.0 1547.0
4 34ETE4.0 T2.3 15 z 1963.0 1545.0 -
5 4973681, 0 517 15 1 1780.0 - -
6 20319.0 58.3 15 1 1419.0 - -
T 173196, 0 BO. 5 15 1 1262.0 - -
8 326145, 0 5T.1 15 1 1106.0 - -
9 4757TE. 0 88.9 15 3 1BEE. 0 1946.0 1808, 0
10 14858.0 2.0 15 2 1837.0 1965.0 -
11 193567.0 90,9 15 3 1190.0 1601.0 1T31.0
12 30664, 0 9.5 15 1 1gz2z.0 - -
13 4587T3.0 T0.0 15 z 1870.0 1214.0 -
14 B1165T. 0 BT.2 15 z 1345.0 1237.0 -
15 1345320 a1.2 15 3 1589.0 1829.0 1315.0
16 285259, 0 S6.5 15 1 1520.0 - -
17T 441025, 0 o1z 15 1 1820.0 - -
18 591975, 0 4.1 15 z 1599.0 1965. 0 -
15 Type 5 14 0. 8571429 12.0000000 |5, 494800000
Buorst Pulse C]_lirp Humber of
Burst ID Dff=zet ¥idth (u=) Hidth Pulses per (FRI-1 (us) |[FRI-Z (us) [FRI-3 (us=)
(us) (MHz) Burst
0 155254, 0 6.9 12 z 1058.0 1366. 0 -
1 3EEO04T. 0 E0.2 12 1 1262.0 - -
2 ST33TT.0 B2.9 12 1 1832.0 - -
3 THOS5Z. 0 B4. T 12 1 1997.0 - -
4 132351.0 83.8 12 3 1835.0 1554.0 13T8.0
5 340432, 0 B5.4 12 1 1378.0 - -
] 545146, 0 53.2 12 1 11zz.0 - -
T 795450, 0 51T 12 1 1470.0 - -
8 107154, 0 TH.T 12 z 1154.0 1489.0 -
9 314373.0 2.4 12 z 1610.0 1094. 0 -
10 S2242T. 0 53.8 12 1 1361.0 - -
11 TZ9049. 0 T3.B 12 z 1243.0 1z10.0 -
12 81555.0 EB. T 12 z 15158.0 1311.0 -
13 288616, 0 82.5 12 z 1925.0 1479.0 -
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Certificate #4298.01

] Radar Hamber of Bu.r?t Haveform Center
Trial TId T Bursts Feriod Length Frequency
(=) (=) (GHz)
16 Type 5 20 0. BOOOO00 12, 0000000 |5, 495000000
Burst Palse Cl_lirp Humber of
Burst ID Off=et ¥idth (as) ¥idth Pulses per (FRI-1 (us) |FRI-Z2 (us) |FRT-3 (us)
(ns) (MHz) Burst
0 345538.0 87.8 20 3 1509.0 1142.0 1902.0
1 4a0101.0 §5.2 20 3 1370.0 1301.0 1914.0
2 33145.0 84.8 20 3 1217.0 1247.0 1324.0
3 153993.0 7.9 20 z 11B0.0 1822, 0 -
4 329141.0 8.5 20 z 1285.0 10453.0 -
5 474915.0 B0.9 20 1 1301.0 - -
(] Z138T.0 3.0 z0 z 1654. 0 1173.0 -
T 1E6161.0 80. 4 20 z 1541.0 1130.0 -
8 311033.0 BT.5 20 z 1807.0 1223.0 -
9 458993, 0 B2.1 20 1 1352.0 - -
10 35200 g6, 4 20 3 1700. 0 1399.0 1030.0
11 14T826.0 84.3 20 3 1858. 0 18258.0 1494.0
12 293433.0 6.9 20 z 12688.0 1072, 0 -
13 437093, 0 95.8 z0 3 1310.0 11010 1659.0
14 SE4E0Z. 0 g5.2 20 1 1043. 0 - -
15 130793.0 9.0 20 1 1580.0 - -
16 2T4624.0 94.5 20 3 1558. 0 1119.0 1732.0
17 418777.0 91.9 20 3 1827.0 1533.0 1871.0
18 SB3823.0 85.2 20 3 1161.0 1131.0 15800.0
19 112710.0 B3.5 20 z 1309.0 1364.0 -
17 Type 5 12 1. 0000000 12, 0000000 |5, 494000000
Bur=st Pulse Cl_lirp Humber of
Burst ID Dffset ¥idth (as) Fidth Pulses per |[PRI-1 (us) |[PRI-2 (us) (FRI-3 (us)
(n=) (MHz) Burst
0 429259.0 g6 4 10 3 1194.0 1562.0 1794. 0
1 BT09T9. 0 92.2 10 3 1679.0 1063. 0 1370.0
2 913818, 0 g0. 4 10 z 1387.0 1304.0 -
3 158545. 0 54.3 10 1 1702, 0 - -
4 400395, 0 931 10 1 1126.0 - -
5 B42041.0 BEJ. 4 10 z 1109.0 17T44.0 -
B 83409, 0 69.1 10 2 1871.0 1514.0 -
T 125290, 0 100.0 10 3 1874.0 1420.0 1951.0
8 3TOESS. 0 T9.8 10 z 1175.0 1014.0 -
9 B11591.0 g8, 4 10 3 1058.0 1132.0 1252.0
10 855277.0 53.3 10 1 14689.0 - -
11 93504, 0 B5.3 10 1 1745.0 - -
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Certificate #4298.01

i Radar Hamber of Bu.rt;t Haveform Center
Trial Td Eaoe Bursts Period Length Fregquency
(=) (=) (GHz)
18 Type 5 14 0.8571429 12, 0000000 |5, 494800000
Burst Pulse Cl_lirp Hamber of
Burst ID Dffset Width (us) ¥idth Fulses per |[FRI-1 (us) |[PRI-2 (us) (FRI-3 (us)
(us) (MHz) Burst
1] 292284, 0 55.3 12 1 1564.0 - -
1 499533, 0 58.3 12 1 1444.0 - -
2 TOGZ41. 0 2.3 12 2 1214.0 1999.0 -
3 59016. 0 84.8 12 3 19358.0 1081.0 1221.0
4 ZBGZSE. 0 §2.5 12 z 190z.0 1090. 0 -
5 474152, 0 B3.3 12 1 1BET. O - -
6 BE30TES. O 80.0 12 z 1664. 0 106E. O -
T 3520 a0.3 12 3 1701.0 1581.0 1004. 0
3] 240164, 0 al.1 12 3 1941.0 1T15.0 13585.0
a 447244, 0 6.8 12 3 1343.0 1453.0 1445.0
10 BS48E9. 0 g82.7 12 z 1376.0 18683.0 -
11 g0&d. o0 0.7 12 1 111z.0 - -
12 215195.0 78,4 12 z 1860.0 1251.0 -
13 421414.0 9.5 12 3 1211.0 1957.0 1785.0
19 Type 5 12 1. 0000000 12, 0000000 |5, 494000000
Burst Pulse Cl_lirp Hamber of
Burst ID Offset ¥idth (us) Width Pulses per |[FRI-1 (us) |[PRI-2 (us) (PRI-3 (us)
(us) (MHz) Burst
1] TIITTE. O G886 10 3 1250.0 1232.0 1944.0
1 978500, 0 5T.4 10 1 109z.0 - -
2 2212549.0 6.6 10 3 1049.0 1114.0 1825.0
3 483283, 0 697 10 2 11568.0 1780, 0 -
q TOSOET. O 7.9 10 z 1367.0 1840. 0 -
5 947854, 0 62.0 10 1 1907. 0 - -
B 191445 0 83.4 10 3 1209.0 1854. 0 1204.0
T 432508, 0 a7.3 10 3 1852.0 1805. 0 17z0.0
3] BT4545. 0 6.2 10 3 1360.0 1171.0 1074.0
a 915221.0 a5. 4 10 3 1344.0 17438.0 1910.0
10 1B2187.0 54.8 10 1 1015.0 - -
11 403878, 0 80,4 10 z 1298. 0 1183.0 -
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Certificate #4298.01

] Radar Hamber of Bu.r?t Haveform Center
Trial TId T Bursts Feriod Length Frequency
(=) (=) (GHz)
20 Type 5 16 0. TS00000 12, 0000000 |5, 524000000
Burst Palse Cl_lirp Humber of
Burst ID Offset ¥idth (n=) ¥idth Pulses per (FRI-1 (us) |FRI-Z2 (us) |FRT-3 (us)
(ns) (MHz) Burst
1] 433824.0 4.7 15 z 1583.0 1101.0 -
1 BE5910.0 Y 15 1 1741.0 - -
2 3722, 0 91.9 15 3 188E. 0O 1852.0 1265.0
3 280148.0 g3.1 15 z 1116.0 1541.0 -
4 4B2269.0 0.7 15 1 1435.0 - -
5 G41874.0 T3.2 15 z 1T22. 0 1975.0 -
] TBTE3.0 58,7 15 1 1852, 0 - -
T 2578660 T1.0 15 z 1476, 0 1380.0 -
8 435565, 0 9.0 15 z 1785.0 1927.0 -
9 B20359.0 E3.5 15 z 1017.0 1704. 0 -
10 54344.0 73.5 15 z 1548. 0 1239.0 -
11 2359380.0 0.5 15 z 1T23.0 1653.0 -
12 4189420 T6.B 15 z 1282.0 1252.0 -
13 5979340 g1.2 15 z 1932.0 1852.0 -
14 320B5.0 E1.8 15 1 1T8E. O - -
15 Z12584.0 94.9 15 3 1710.0 1907. 0 1485.0
21 Type 5 1z 1. 0000000 12, 0000000 |5, 526400000
Barst Pulse Cl_lirp Humber of
Burst ID Dffset ¥idth (as) Fidth Pulses per |[PRI-1 (us) |[PRI-2 (us) (FRI-3 (us)
(us) (MHz) Burst
0 SZ2B304. 0 78.5 g z 1033.0 1077.0 -
1 TEES10.0 §9.8 9 3 1754. 0 19253.0 1041.0
2 12867.0 594 49 1 1054. 0 - -
3 254814.0 T9.8 9 z 1043. 0 1683.0 -
4 4963350 6.0 4 z 1789.0 1641.0 -
5 T39TEE. O 53.8 9 1 1092.0 - -
6 aT9e83.0 80.9 9 z 1515.0 1770.0 -
T 225383.0 El1.B 9 1 1130.0 - -
8 467404, 0 53.4 9 1 1834. 0 - -
9 TO9942. 0 59.9 9 1 1083, 0 - -
10 951435.0 B0. 4 49 1 1585, 0 - -
11 1948520 91.4 9 3 1T92. 0 1291.0 1419.0
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Certificate #4298.01

i Radar Hamber of Burs=t Haveform Center
Trial Id Type Bursts lzeil.od I(.e?gth P('(r;]e{:amncy
s =
22 Type 5 20 0. Bo00000 12, 0000000 |5, 522000000
Burst Pulse Cl_lirp Hamber of
Bur=st ID Dffset Width C(us) ¥idth Pulses per (FRI-1 (us) |[PRI-Z2 (us) |[FRI-3 (us)
(us) (MHz) Burst
1] ZB16%90. 0 7.0 20 z 1730.0 1208. 0 -
1 4074986, 0 58.1 z0 1 1468. 0 - -
z 553039.0 B2.1 20 1 1057.0 - -
3 93971, 0 6.9 20 2 1466.0 1926. 0 -
4 243893.0 80.0 20 2 1841.0 14838. 0 -
5 389821, 0 52.0 20 1 1153.0 - -
6 931TE3. 0 G8. 8 20 3 20000 1451.0 1407.0
T 81080, 0 T72.9 20 z 1935.0 1952.0 -
8 225051.0 95.5 20 3 1659.0 15958. 0 1899.0
9 3T1EE4. 0 57.9 z0 1 1550.0 - -
10 513892, 0 35.9 20 3 1339.0 1731.0 18758.0
11 B3543.0 53.9 20 1 1338.0 - -
12 207470, 0 9z.0 0 3 1916.0 1a0g.0 1148.0
13 353593.0 5T.3 20 1 1910.0 - -
14 497722, 0 0.5 20 2 1859.0 1132.0 -
15 45525. 0 70.0 20 z 1819.0 1464. 0 -
16 189563, 0 54.0 z0 3 1968. 0 1985.0 1419.0
17 334977T.0 T8.1 20 z 1488.0 1TEE. 0 -
18 478155, 0 3.2 z0 3 1828.0 1610.0 189T. 0
19 27659.0 36.8 20 3 1462.0 1116.0 1215.0
23 Type 5 14 0.85T1429 12, 0000000 |5, 525200000
Buorst Fulse [:l_lirp Hamber of
Bur=t ID Dff=zet Width (ns) ¥idth Fulses per (FRI-1 (us) |[FRI-Z (us) |FRT-3 (us)
(ns) (MHz) Burst
1] 247197.0 50.1 12 1 1562.0 - -
1 453153.0 93.5 12 3 1929.0 1790.0 1159.0
2 BBOBSS. O B3.8 12 2 1B85T.0 1881.0 -
3 14125.0 56.3 12 1 1320.0 - -
4 220915.0 G6.0 12 3 1442.0 1T38.0 1170.0
5 428525.0 75.2 12 z 1335.0 1453.0 -
] B36645. 0 54.4 12 1 1962.0 - -
T 842797.0 .1 12 2 1542.0 1394.0 -
8 195782, 0 6.2 12 z 1291.0 1561.0 -
9 4026535, 0 g0.2 12 z 1912.0 1557.0 -
10 B10243. 0 T 12 z 1037.0 1705. 0 -
11 g15682. 0 90,9 12 3 1871.0 1691.0 103z2.0
12 170136, 0 B3. T 12 z 14858.0 1990.0 -
13 3TT946.0 BT. 4 12 z 1446.0 1195.0 -
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Certificate #4298.01

Radar Humber of Burst Haveform Center
Trial Id T B t Period Length Freguency
Ha mEats (=) (=) (GHz)
24 Type 5 13 0. 9230769 12, 0000000 |5, 525600000
Burst Fulse Chirp Hamber of
Bur=t ID Offzet Width (us) ¥idth Folsex per (FRI-1 (us) [FET-2 (ux) (FRT-3 (us)
(u=) ' =0 mHz) Burst
1} BEZ5T43. 0 4.0 11 3 1862.0 1287.0 1201.0
1 853454. 0 T0.8 11 2 1058.0 1222.0 -
2 156136. 0 5B 3 11 1 1518.0 - -
3 3T851T.0 Q& T 11 3 1516.0 1509.0 1126.0
4 BEO1369. 0 0.6 11 3 1T43.0 1461.0 10z3.0
- 25544, 0 T4.5 11 2 1065.0 1891.0 -
6 125146. 0 Az B 11 3 1852.0 1233.0 1633.0
T 350649, 0 gg9.0 11 3 1541.0 1858.0 1945.0
i ET4102. 0 6.5 11 3 1361.0 1536.0 1043.0
a T9T240. 0 T0.5 11 2 178T.0 1906, 0 -
10 100771.0 4.0 11 3 1o73.0 1508.0 1892.0
11 J24465. 0 55.8 11 1 1540.0 - -
12 545341, 0 aT. T 11 3 1757.0 18T3.0 1893.0
25 Type 5 g 1. 5000000 12, 0000000 |5, 528000000
Buorst Pul Chirp Hamber of
Burst ID  |Offset Seon (as) [Fidth Palse= per [PRI-1 (us) [PRI-2 (us) |[FRI-3 (us)
(us) ' =0 [ (mHz) Burst
o 1253346, 0 B3 B 5 2 1434.0 1825.0 -
1 119462, 0 83.1 S 2 1552.0 1450.0 -
2 452866, 0 g0.49 5 1 1970.0 - -
3 845399, 0 7.7 5 2 12460 1231.0 -
4 1209282, 0 TT. 4 5 2 1046.0 1225.0 -
L T4TS5. 0 BR. & 5 z 155T.0 1185.0 -
6 435159.0 B3.T = 1 1813.0 - -
T T99539. 0 1.2 5 3 1451.0 1528.0 1970.0
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Certificate #4298.01

] Radar Humber of Bu.r;t Haveform Center
Trial Id Type Bursts l"(e;lnd I'E:l)lgt]l F((r;;:;lency
=
26 Type 5 17 0. TOS8524 12.0000000 |5, 5236800000
Burst Pulse C]_lirp Humber of
Burst ID Offset ¥idth (us) WHidth Fulsex per |[FRI-1 (us) |[PRI-2 (us) [PRI-3 (us)
(us) (MHz) Burst
1] 245416, 0 3.8 16 3 oiT.0 1990.0 1387.0
1 14086. 10 9.4 16 3 1401.0 1945.0 1131.0
2 184861, 0 55.8 16 1 1500.0 - -
3 354333.0 90.9 16 3 1835.0 1325.0 1237.0
4 SZEEE4. 0 247 16 1 1416.0 - -
5 BOSESZ. 0 a7. 7 16 3 1183.0 1142.0 1007.0
6 1683430, 0 ET.S 16 z 1B826.0 1970.0 -
T FEE4E5.0 96, T 16 3 1371.0 1076. 0 17B4. 0
8 504452, 10 BE3.3 16 z 1596. 0 1445.0 -
9 BT5424. 0 8.3 16 z 1109.0 1431.0 -
10 142811.0 E5.0 16 1 1324.0 - -
11 31237000 4.9 16 3 1356.0 1310.0 1812.0
12 453317T0.0 4.6 16 z 1723.0 17T6. 0 -
13 BS5500. 0 BE3.3 16 1 1371.0 - -
14 121408, 0 99. 5 16 3 1235.0 1335.0 13T8.0
15 292829.0 BE3.B 16 1 1111.0 - -
16 461435, 0 87.3 16 3 1491.0 1704. 0 1442.0
27 Type 5 19 0. 6315759 120000000 |5, 522400000
Buarst Pulse C]_lirp Humber of
Bur=t ID Offset ¥idth (us) Hidth Folsex per [FEI-1 (us) (FRT-2 (us) |FRT-3 (u=)
(us) (MHz) Burst
0 SE45ET. 0 85.6 19 3 1355.0 1726.0 1567.0
1 9535, 0 B3. 6 19 z 1936.0 1791.0 -
2 243085, 0 042 19 1 1256.0 - -
3 395965, 0 Bl.2 19 1 1213.0 - -
4 S466T9. 0 7.1 19 3 1954.0 1063.0 1055, 0
5 Tigzz. 0 98,3 19 3 1038.0 1601.0 16158.0
] 224043, 0 BZ. 4 19 1 1796. 0 - -
T 3TE811.0 80.2 19 z 1T36. 0 16883.0 -
8 5265240 87.5 19 3 1933.0 1524.0 1910.0
9 52332.0 85.8 19 3 1558. 0 1072, 0 1014.0
10 204270.0 g8.1 19 3 18358.0 13z20.0 17758.0
11 358380.0 BS.3 19 1 1059. 0 - -
12 510983.0 52.9 19 1 1956. 0 - -
13 33EB1.0 52.3 19 1 2000, 0 - -
14 1868031, 0 4.1 19 z 1050, 0 1807. 0 -
15 339565.0 54.9 19 1 1031.0 - -
16 490813, 0 6.2 19 z 15158.0 1924.0 -
17 14864.0 EO. 4 19 1 1527.0 - -
18 1674450 81.5 19 z 1015.0 1351.0 -
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Certificate #4298.01

Report No.: $S22042202904002

] Radar Humber of Bu.r;t Haveform Center
Trial Id Type Bursts Feriod Length Frequency
= =) (GHz)
28 Type 5 12 1. 0000000 12.0000000 |5, 526000000
Burst Pulse C]_lirp Humber of
Burst ID Offset ¥idth (us) WHidth Fulsex per |[FRI-1 (us) |[PRI-2 (us) [PRI-3 (us)
(us) (MHz) Burst
0 S0E045. 0 o0.5 10 1 1196.0 - -
1 T4995T. 0 95T 10 1 1B61.0 - -
2 9539019, 0 85.5 10 3 1B56.0 1854.0 1218.0
3 23551T.0 6.9 10 z 1772.0 1323.0 -
4 477346, 0 5.1 10 z 1221.0 1773.0 -
5 T18529.0 92.3 10 3 11zz.0 1155.0 1577.0
6 QE0504. 0 8.1 10 z 1503.0 1649.0 -
T 205421, 0 g9z.2 10 3 1446.0 1559.0 1553.0
8 447174, 0 89.0 10 3 1145.0 1370.0 1341.0
9 B39523. 0 0.9 10 z 1088.0 1246.0 -
10 93ZEET. 0 B3.1 10 1 1157.0 - -
11 1TE194. 0 g5.3 10 1 1731.0 - -
29 Type 5 18 0. BEEERET 12.0000000 |5, 523200000
Buorst Pulse C]_lirp Humber of
Bur=st ID Dff=zet ¥idth (as) Hidth Pulses per (FRI-1 (us) |[FRI-Z (us) [FRI-3 (us)
(us) (MHz) Burst
0 27TTBE3. 0 3.4 17 3 1301.0 1213.0 1473.0
1 438503, 0 7.3 17 3 1258.0 1057.0 1522.0
2 S9E61T.0 a0, 4 17 3 1679.0 1090.0 1780, 0
3 a714z2.0 91.5 17 3 1385.0 1491.0 1272.0
4 25TTT3.0 95.2 17 3 1869.0 1055.0 1339.0
5 420304, 0 29.5 17 1 1301.0 - -
] 580085, 0 g0.0 1T z 1893.0 1417.0 -
T TT2358.0 86.5 17 3 1548.0 1656.0 1903. 0
8 237974, 0 91.1 17 3 1379.0 1497.0 1433.0
9 FEEE6. 0 93.5 1T 3 1380.0 1444.0 1937.0
10 SE1386. 0 BO. T 17 1 1778.0 - -
11 STETZ. 0 BT. 2 1T z 15T.0 16T&. 0 -
12 219189.0 El.5 17 1 1263.0 - -
13 379317.0 79. 4 17 z 1952.0 1503. 0 -
14 540143, 0 g1.4 17 2 1926.0 1552.0 -
15 37944, 0 657 17 1 1005. 0 - -
16 1958851, 0 T6.0 17 z 1299.0 10E5. 0 -
17 380083, 0 g1.0 17 z 1163.0 1251.0 -
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] Radar Homber of Bu.r‘_st Haveform Center
Trial TId T Bursts Feriod Length Frequency
(=) (=) (GHz)
30 Type 5 18 0. TS00000 12.0000000 |5, 510000000
Burst Pulse C]_lirp Humber of
Burst ID Dffset Ridth (as) fidth Fulses per |[FRI-1 (us) |[FRI-2 (us) [PRI-3 (us)
(us) (MHz) Burst

0 S864TE. 0 9.9 15 z 1445.0 106T.0 -
1 20235.0 95, 4 15 3 1795.0 1115.0 1157.0
2 201925, 0 gz2.9 15 1 1174.0 - -
3 Jgz4Ta.0 B3. 3 15 z 1721.0 1527.0 -
4 SE4ETT. 0 B3.1 15 1 1808.0 - -
5 T45231.0 81.6 15 z 1065. 0 1649.0 -
6 1T86TO. O 99. 5 15 3 16873.0 1700.0 1502, 0
T 39089, 0 9.7 15 3 1&30.0 1924.0 1T17.0
8 541508. 0 9.2 15 z 1040.0 1899.0 -
9 TEZ455. 0 BS. 9 15 z 1815.0 1586. 0 -
10 1566258, 0 ES.9 15 z 1902.0 1935.0 -
11 F3EEs2.0 56,1 15 1 1104.0 - -
12 519373.0 73.5 15 z 11zz.0 1541.0 -
13 TO1469. 0 9.2 15 1 1770.0 - -
14 134407, 0 4.4 15 z 1944.0 1504. 0 -
15 315939.0 80.5 15 z 1334.0 100z.0 -
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Type 6 Frequency Hopping Radar Statistical Performance - Details

} Hopping ..
R N 7 N P TSR L= B - e L T
(us) (kHz) (nz) Humber
1 Tvpe B 1.0 333.3 g 0.3333 300. 00aoooo |1
List oy |° ! 2 3 ¢
0 5619 5578 5270 5294 5354
o SB60 5710 SBEE 5399 SB56
10 5297 5333 5642 5609 5709
15 SBES 9527 o647 5547 5254
20 5375 5395 53584 5444 5705
25 5554 5536 5450 SB55 5453
30 5403 5576 5588 5641 S4B5
35 5674 5580 5623 5559 SB2T
40 5553 5T04 SBT3 5633 5T24
15 5373 5345 5331 5513 SB3T
50 5544 5314 5585 5697 5257
259 S6TZ 5471 5423 5424 SB35
60 5644 5345 5569 SB55 5413
65 5271 5415 5550 5371 5335
TO 5382 5416 5533 S5TO6 55558
T3 5535 5692 5256 54356 5T16
80 5385 SBE9 5455 5349 5456
85 5336 5634 5T03 5352 5280
90 5506 2313 2690 S5326 S631
95 5625 5546 5289 5490 5590
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Certificate #4298.01

] Hopping ..
i 1a (B GNR pmoe) (PEISST pate | Semmmee bl
(us) (kHz) (ns) Hamber
2 Type B 1.0 3333 4 0. 3333 300, Qo0oaoo |4
List oin) |° ! 2 3 ¢
o 5302 5342 S6G1 3435 a611
o 5493 SB52 5310 5257 SBOG
10 5587 5561 5374 5362 SB30
15 o322 5320 550z 2475 5364
20 5555 5353 5316 2387 2337
25 92332 o654 g31z o262 5409
30 o252z 2547 2410 a615 2233
35 5311 SBE3 5556 5470 5255
40 5537 5395 5710 5491 5469
15 SETO 5465 5704 5456 5406
50 5354 5400 5513 5T20 5365
25 296 S22TR a641 5445 SBZR
60 o564 SBZ0 5395 52334 S230
i 5401 o575 5359 2569 patatalal
TO o8z 2649 2407 2365 64T
™ SE43 5509 559z SBTS SBTS
80 5581 5275 53581 5512 SB00
85 5304 5382 5389 5455 SBEE
a0 5419 SE42 5350 5528 5519
95 2709 a63z 52415 SB35 52354
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Certificate #4298.01

- Hopping - -
riara |Bde glan (oo [PelsE SR (Swwwme (\p Tl
(u=) (kHz) (ms) Humber
3 Type B 1.0 333.3 3 0. 3333 300, Qo0ooao |6

Lict gty |7 ! z 3 4

o S55T 5581 5617 5616 5356
5 5L3n 5T04 5385 5420 5338
10 5518 5350 5415 5651 5313
15 5447 SEOS 5520 SB53 5563
20 55149 SE5T S4TE 5330 5595
25 5506 551G 5366 5443 SBE1
30 5533 S36T 5358 5502 SBO06
35 5347 SE4T 5266 5411 5451
40 5334 5332 5T09 SBET 5394
45 SEE4 55349 5464 5437 SBBS
o0 53849 5421 5416 5574 5485
55 5536 S5Lan 5279 5439 5324
60 544949 5710 STO0S 5404 5305
65 L SL2G 5589 5359 5452
TO S5TE SETE 5492 53858 5551
T2 54T 2523 o724 2256 a7zl
80 5293 5379 5554 5361 5505
85 5479 5693 5341 SB55 5T15
90 5629 5494 5401 5637 5423
95 5280 5316 SBEZ 5281 5649
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Certificate #4298.01

Report No.: $S22042202904002

. Hopping .-
riara |Ble paE e [Palar (RIS (Semee (2l
(u=) (kHz) (ns) Humber
4 Type B 1.0 333.3 9 0. 3333 300, noooooa |2

Lise Oty |° ! 2 3 4

0 533T 5345 5553 5302 SBT3
L SaTT o629 5460 5583 o642
10 5352 5614 5456 SB55 SETZ
15 5401 5574 5611 5565 5370
20 55Tl SLaa 5295 5463 5303
25 5436 5358 5718 5470 53580
30 5703 Sqz2 5324 5573 SE654
35 o426 5263 56354 5661 5462
40 SE48 5498 5270 5474 SE64
15 5701 SBEZ 5425 5490 5552
50 S2E5 S5aT S4BT 5300 5432
55 ST24 S43T 5469 5255 5715
60 5453 S2TT 5637 5705 5343
65 5543 SE6E2 5561 5251 5255
TO S2TS 5341 5364 5510 5516
TS 5346 5712 5504 5549 5356
80 SL2T 53Te 5264 5447 5442
85 5454 SBSE 5425 5544 5374
90 5343 SEE3 5473 SB59 5354
95 5372 STOT 5274 5292 5466
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Certificate #4298.01

Report No.: $S22042202904002

} Hopping ..
Teid 1 (B (3aR e e [Plmes (gt [Sememee \pinl,
(us) (kHz) (ns) Humber
5 Type B 1.0 333.3 g 0.3333 300. Qo0oooo )1
Lise G0 |° ! 2 3 4
0 5592 5554 5459 S4B3 5413
3 5619 5651 5535 5271 5374
10 5283 5500 5594 5375 5693
15 5604 5714 5610 5562 5482
20 5279 5711 5557 5276 5277
25 5307 5446 5574 5414 5270
30 5403 5281 5691 5473 SB24
35 5625 5354 5430 5339 5376
40 5487 5551 SB53 S5B1T 5630
45 5644 5T05 5483 5342 5519
50 5293 5513 5563 5593 5437
959 5391 5659 5455 5656 5582
60 5697 5489 SB23 5294 5319
65 5597 5631 5521 5436 5423
TO 5273 SBES 5340 5485 S4B6
T 5435 5315 5275 5614 5330
80 5520 5590 5596 5264 52589
85 5405 5646 5526 5346 SBTE
90 5267 5539 5349 SB00 5253
95 5671 5533 5345 5587 5523
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Certificate #4298.01

Report No.: $S22042202904002

} Hopping ..
Teid 1 (B (3aR e e [Plmes (gt [Sememee \pinl,
(us) (kHz) (ns) Humber
=] Type B 1.0 333.3 g 0.3333 300. Qo000 |4
Lise G0 |° ! 2 3 4
0 5372 5343 5425 SB24 5260
3 5283 5576 5610 5434 5581
10 5659 52589 5635 5570 5714
15 5577 5256 5342 55558 5279
20 5490 SB5Z2 5549 5T24 5640
25 5634 5552 5300 5445 5409
30 5297 5713 5431 5580 5444
35 SBET 5445 5701 5492 5290
40 5326 5286 5621 5382 5280
45 5559 5313 5541 5499 5T04
50 5395 5474 5569 5274 5421
959 5695 5625 5345 5374 SB5T
60 5711 5519 SB42 5301 5454
65 5T15 5520 5536 5366 5413
TO 5414 5373 5417 5316 5473
T 5357 5586 5454 5296 5430
80 SB2T SB54 SB53 5273 SBOE
85 5465 5363 5491 5352 5355
90 5518 5631 5655 55858 5329
95 5485 5502 5590 5390 5531
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} Hopping ..
ria s B G e PESSE Rae s Semmemee bl
(us) (kHz) (ns) Humber
T Type B 1.0 333.3 9 0. 3333 300, no0oooo |8
Lise Oy |° ! 2 3 4
0 5530 55587 5361 5310 5450
3 5325 5595 SB55 5500 5410
10 5523 5553 SETE 5290 5260
15 5565 53583 5445 5603 5471
20 5495 5514 5690 SB35 5697
25 5431 5583 5280 5404 5452
30 5451 SBa1 SETO SE46 5354
35 o642 5331 5633 5594 5267
40 5301 5640 5389 5559 SBz22
45 S2TT 5391 5507 5396 5502
50 5552 5494 5271 SB50 5620
55 5363 5719 5545 5338 5299
60 5564 SB25 5263 SB54 SB03
65 D283 5343 5554 5572 SBT3
TO SBE3 5517 5492 5351 5266
TS 5292 5387 5326 S5TO6 5627
80 SBE2 5262 5387 5276 5T16
85 5270 5511 5425 5455 5359
90 5351 Sea0 52585 5394 5571
95 5400 5265 5327 5643 5313
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Report No.: $S22042202904002

} Hopping ..
ria s B G e PESSE Rae s Semmemee bl
(us) (kHz) (ns) Humber
g Type B 1.0 333.3 9 0. 3333 300, noooooo |5
Lise Oy |° ! 2 3 4
0 5310 5351 5297 5374 5322
3 5367 5523 5285 SB63 5617
10 5454 5342 5TIT 5455 5251
15 SB56 5510 5545 5645 5409
20 SB50 SB631 5630 SETO 5319
25 5435 5453 5505 5516 5493
30 5647 5627 5356 5506 S4B2
35 5470 oT24 5390 5420 5690
40 5576 5452 5497 53587 5274
45 5320 2487 5479 5560 5605
50 5351 SB22 SET1 5445 5459
55 5526 5253 5279 5502 5397
60 SB29 5440 SBT3 5704 5544
65 5533 SB0G 5405 5478 5655
TO 5451 5590 5263 5346 SBT3
TS 5254 5295 52558 5459 5372
80 SB23 5401 5287 S5TO6 5545
85 5485 5650 5324 5305 5373
90 5559 5464 SE&0 5344 5693
95 5394 5378 5363 5321 5311
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. Hopping ..
i 1a (B GNR pmoe) (PEISST pate | Semmmee bl
(us) (kHz) (m=) Humber
9 Type B 1.0 333.3 9 0.3333 300. 00aoooo |1
List Gute) |° ! 2 3 ¢
o 5565 5590 5T03 5535 5542
L 5409 5545 5360 5351 5349
10 5288 SB06& 5283 5583 5302
15 5269 SB3T 5554 5693 5380
20 5417 5274 5572 5719 5643
25 SBEZ2 5287 SBE6 5612 5550
30 SB32 5536 5554 5504 5280
35 SBE0 5512 5340 5661 5573
40 5604 5415 5435 5530 5271
15 SB2T S4BT 5562 5615 SB55
50 SB46 5401 5527 5T22 5541
259 5263 5336 5714 5372 5473
60 5526 5539 5574 5369 S6B50
65 S536T 5482 5547 5T15 5370
TO 5595 5252 2464 5454 5439
5 SB2Z2 5305 5642 5374 5341
80 5711 5385 5404 5264 5523
85 5443 5326 5451 5270 SBET
90 5356 5621 5303 5724 5470
95 5639 5356 5361 5278 5378
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} Hopping ..
gz B R pmoee PESE pate s Semmemee  plinlo
(us) (kHz) (ns) Humber
10 Type B 1.0 3333 9 0.3333 300. 000ooao 14
Lise Oy |° ! 2 3 4
L} 5345 5354 5644 SB96 5354
= 5545 5470 5435 5514 SB53
10 5694 5492 5324 5303 5323
15 5357 SBET SBST 5641 5572
20 5425 5440 Se10 5711 SE16
25 5473 5414 5335 5554 5674
30 5541 5719 5432 54580 5651
35 5431 5457 5345 5615 5254
40 5715 5373 5295 5365 5556
45 5447 5645 5574 5533 5277
50 5703 5293 5252 5566 5280
55 5330 5636 5562 5403 5444
60 SB55 5704 5514 SBTE S42T
65 5596 5565 5583 5450 5640
TO 5304 5421 5547 5258 5595
TS 5264 5494 5454 5695 5455
80 5495 SEa0 5293 S52T 5639
85 5718 5351 5643 5511 S4BZ
90 5632 5310 5394 5501 S54TE
95 5576 5327 5378 5333 5362
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Certificate #4298.01

) Hopping ..
riara (Bl pGE |aroe) [Pl (mete o [Sewmeace (2RIl
(us) (kHz) (ms) Humber
11 Tvpe B 1.0 333.3 9 0. 3333 300. 000o0ao &
List anity) |° ! 2 3 ¢
0 LE03 5593 5580 5382 5604
5 5540 5492 5510 5385 5625
10 L2al 5365 54958 5344 5343
15 5319 5285 SBE6 5356 5336
20 5509 5551 5325 5589 5361
25 ooES 5520 5442 5615 5T16
30 411 5459 5631 5300 5315
35 oh2z 5350 5501 5529 5565
40 5323 SB59 5535 5362 5485
15 5427 5253 SB3T SBET SBZ25
50 404 5349 5341 5389 SB0Z2
25 5518 9277 5697 5415 5309
60 5394 5464 5505 5639 5391
65 5380 5282 5532 5582 5493
TO 5533 9587 5515 5574 2695
™ 2453 SE14 5530 SETE SEES
80 SB05 5441 5360 SB36 5433
85 5351 5474 SB54 5500 SB42
90 5321 5579 5482 5610 5654
95 53858 5443 5547 55581 5527
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} Hopping ..
riaza B G e PESSE Rae s Semmmee e
(u=) (kHz) (ms) Humber
12 Type B 1.0 333.3 9 0. 3333 300, noooooo |5
Lise Oup) |° ! 2 3 4
0 5283 5357 5516 5543 5446
5 o632 5417 5585 5265 5592
10 5459 5545 5406 5693 5385
15 5436 5355 5256 5578 5344
20 SBTS 5492 5317 5562 5627
25 5512 5T23 5546 SB52 53580
30 5300 5455 SET4 53538 5495
35 5454 5710 5621 5654 5443
40 5504 SBT3 5359 5407 5336
45 5695 5T20 SB55 5580 5400
50 5430 SBS8T S5T06 5544 S4BT
o5 5419 52589 5435 5559 5506
60 5340 5554 5329 5553 5327
65 5385 SBBZ 5519 5590 5364
TO 5550 SB5T 5355 5259 SBT3
TS 5420 5615 5697 5524 5275
80 SB33 5254 5424 5534 5274
85 5465 5315 5415 5269 5455
90 5547 5566 SEB16 5509 5427
95 5445 5560 SB36 5347 5432
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) Hopping ..
reiara |Ble pa o) [Pl [Raiec (Sememee (piio
(u=) (kHz) (ms) Humber
13 Type B 1.0 333.3 9 0. 3333 300, noooooo |5
Lise Oty |° ! 2 3 4
0 553a 5596 5452 5704 SEBE
5 SET4 5439 SB60 5431 5324
10 53430 5334 5544 5413 53586
15 5524 5573 5491 5301 5295
20 53g2 5269 5530 5406 5535
25 5515 5364 5451 5650 SB56
30 S422 SEBB4 5412 5317 Se0T
35 5318 5496 5326 5417 5429
40 5454 5343 5459 5565 5443
45 5356 o721 53587 5419 SB56
50 52ag 5475 52583 52581 5519
o5 5393 5495 SB5T 5713 5260
60 5470 5T24 5647 5477 5531
65 S2Ta 5594 5597 SB63 5259
TO 5505 5690 SB53 5526 52582
TS 5714 SB35 SBTZ 5253 5478
80 5338 5630 5450 5632 5266
85 5497 S4BE 5333 5366 5339
90 5434 5591 5551 5351 5250
95 5411 5442 5264 5545 5527
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} Hopping ..
riaza B G e PESSE Rae s Semmmee e
(u=) (kHz) (ms) Humber
14 Type B 1.0 333.3 9 0. 3333 300, no0oooo |4
Lise Oup) |° ! 2 3 4
0 5318 5360 535838 5390 5503
5 5338 5364 5260 5594 SB25
10 5321 5593 5585 5511 5407
15 5612 S5T00 5497 5724 5457
20 5263 5435 5471 5393 5306
25 5691 o654 5279 5720 5464
30 SB50 5389 5532 5254 5516
35 SB35 5417 5310 55582 5365
40 SB5T SEBBY 5503 SB&3 5353
45 5553 5270 5502 5714 5351
50 5382 5634 5457 SB03 5711
o5 5337 5607 5452 5372 S5TO6
60 5599 5414 5396 5576 5303
65 5574 5616 5702 5533 5534
TO 5489 S4B6 5423 55583 5693
TS 5537 5478 5293 5402 53587
80 5T16 5449 5266 5259 5377
85 5401 5627 5645 SB32 5583
90 5557 5561 5295 5320 5339
95 5597 5518 S5T05 5262 5543
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) Hopping ..
Teiara Bl PR rer e |Talss (mate© Sewmeace 2Ll
(u=) (kHz ) (ms) Humber
15 Type B 1.0 333.3 g 0. 3333 300. Qo0aoao |8
List Gy |° ! 2 3 4
o 5ET3 5599 5324 5551 5253
L 5380 5386 5335 SB60 5360
10 SE30 54584 SB26 STOE 5423
15 SBO3 5255 5600 5294 S6T9
20 52T 5504 5412 5487 5481
29 SEE9 5640 5382 5480 5279
30 5506 5539 5326 5272 5533
35 5336 5299 5505 5581 5260
40 Sz 5496 5277 5441 5443
45 5447 5482 5250 5585 5297
S50 5404 5627 5510 5633 5553
o959 5319 5534 5659 5320 5406
60 She2 5351 SBTT 5579 5433
65 5405 o604 5520 5342 5651
TO SLed 5366 5284 5647 5500
TS 5574 5318 5289 5381 5437
80 SL2z 5530 5697 5701 5376
85 5515 5444 5561 o624 5365
90 5E35 5273 5641 5371 5587
95 5357 5552 5493 5560 5605
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} Hopping ..
riaza B G e PESSE Rae s Semmmee e
(u=) (kHz) (ms) Humber
16 Type B 1.0 333.3 9 0. 3333 300, noooooa |12
Lise Oup) |° ! 2 3 4
0 5256 5460 5260 SB15 5570
5 D422 5311 5410 53458 5567
10 5561 5273 SERT 5426 5449
15 5691 53582 5703 5339 5396
20 5279 SET0 5353 5479 5454
25 5557 5492 5455 5554 5313
30 5645 5525 52583 54587 SB55
35 5534 5341 5599 5377 5413
40 SBT1 5335 5360 5379 5591
45 5444 5411 5705 SBBG 5255
50 5457 5514 52589 5334 Se04
o5 5405 5357 5603 5263 5655
60 5548 5551 5269 53583 5715
65 9527 5466 5640 5600 5505
TO 5576 SB51 5450 SEBY 5560
TS 5321 5613 5609 5642 SB6TS
80 5473 5456 5296 SB03 5624
85 5524 5435 5364 5580 5470
90 SB06 5325 5555 5459 5375
95 5450 S6T4 SB63 5252 5573
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) Hopping ..
reiara |Ble G e [Pl [Rtec  (Sememee (pIiD
(u=) (kHz) (ms) Humber
1T Type B 1.0 3333 9 0. 3333 300. 000ooao |5
Lise Oty |° ! 2 3 ¢
L} 5511 5699 S6T1 5301 5315
5 5464 5333 5485 5396 5492
10 E53T 5703 SB21 5470 5304
15 5509 5351 S28T 5555 SBBS
20 E264 5391 5565 5427 5348
29 5441 5691 SBE5 5347 SBET
30 5414 5715 SB05 5454 5354
35 5430 5312 5645 SBE3 SBE2
40 52Tl 5540 5317 5356 5718
45 5685 5276 5316 5413 5640
50 5510 SB55 5497 5558 5450
o9 55949 5692 5370 S536T 5522
60 5434 5328 5547 5353 5412
65 5366 5549 5544 5405 5446
TO 5253 5286 5546 5421 S4B2
TS 5355 5451 5714 5654 5633
80 54949 5552 5297 5521 5280
85 5438 5651 5543 5565 5474
90 52Ta SB03 5375 5619 5TiZ
95 5523 5257 5541 5507 5261
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. Hopping ..
R I N P U L B v o e
(u=) (kHz) {ms) Humber
15 Type B 1.0 333.3 g 0.3333 300, go0aooo |4
Lise (e |° ! 2 3 4
0 5291 S4B3 SB0T S4B2 5632
L 5603 52558 5560 5674 5326
10 5274 5341 5491 5392 5636
15 54354 5332 5305 SBT3 5430
20 5400 5711 5293 5419 5317
25 5381 5254 5303 S6TZ 5345
30 5611 5649 5619 5403 5541
35 5596 5585 5623 5633 5435
40 5647 SBBS 5359 5374 S4B6
15 SBEG 5516 5589 STOG 5586
50 5394 5312 S646 5661 5493
L 5543 5599 5273 54TE 5276
60 5455 SBE4 5493 5580 5613
65 5338 5531 5435 5629 5474
TO 5311 5309 5314 5450 5310
™5 5290 5640 5410 5609 5333
80 5461 5275 5518 5572 5620
85 5506 5282 5342 5330 5573
90 5T18 5557 5517 5601 STO05
95 5295 5525 5405 5304 5652
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} Hopping ..
Teid 1 (B (3aR e e [Plmes (gt [Sememee \pinl,
(us) (kHz) (ns) Humber
19 Type B 1.0 333.3 g 0.3333 300, go0aooo |5
Lise G0 |° ! 2 3 4
0 5546 5702 5543 SB23 5377
3 5645 5280 5635 5265 5335
10 5257 5590 5315 5439 5512
15 5383 5288 5440 5594 5651
20 5596 5273 5649 5373 5502
25 5620 5622 5518 5415 5393
30 52589 SB29 5560 5385 5372
35 5283 5494 5337 5510 5424
40 STOE 5571 5361 5435 5479
45 5442 5519 5456 5392 5290
50 52582 5297 SBT3 5Ti6 5500
959 5600 5275 5464 S6TZ 53058
60 S55TT 5401 5390 5447 5450
65 5605 5334 5507 5615 5524
TO 5285 5322 5430 5433 5621
T SBEZ 5719 5589 5528 5515
g0 5292 D462 2566 5307 5254
85 5296 5474 5T24 5399 5T10
90 5250 5353 5509 5303 5597
95 5407 5423 5562 5673 5300
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] Hopping ..
R I N P SR L |t o
(us) (kHz) (ns) Humber

20 Type B 1.0 333.3 g 0.3333 300, Qooooao |5

Lise Gup) |° ! 2 3 4

o 5TO04 S4B6 5479 5309 5597

= SBET 5650 5710 54258 5639

10 S5B6E 5379 5356 5634 5533

15 2471 53158 5543 0422 5311

20 5592 SBBS 5641 5443 5390

25 5569 5350 o622 5449 5435

30 SB53 5586 5300 5537 SBET

35 5325 5585 5605 5269 9521

40 5263 5314 5509 5504 5529

45 5405 5528 5525 5393 5572

50 5343 5646 5333 5386 5502

595 SBE0 SBES 5554 5465 SBTT

60 5338 5326 5454 5280 5615

65 5403 5347 5591 5396 5555

TO 5515 5579 5601 5527 5387

TS 5261 STO0T 5291 5550 SB0Z

80 5439 5257 5370 5692 5495

85 5512 5487 5719 5401 SB50

90 5335 5402 5255 5659 oT2Z

95 5364 5493 SBTE 5510 S5T00
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} Hopping ..
R I 7 PO S SR L v o e
(us) (kHz) (n=) Humber
21 Type B 1.0 333.3 E 0. 3333 300, 0d0ooan - |5
List ONED) |° ! 2 3 4
0 54584 5T05 2415 2470 5439
4 3351 aT0z 5310 2591 3371
10 2497 2265 5494 2354 o554
15 55549 2445 646 2370 2503
20 2600 2356 2252 2235 2416
25 SRSE 2421 2456 5251 483
30 24TT 5542 5543 2415 53511
35 5390 5464 SBTE 5501 5422
40 5435 SET4 5447 52649 5526
45 2337 505 605 2451 b M
a0 o522 b4z 5354 2475 aT03
b 2507 2401 SB35 2496 2309
60 2455 o619 2630 23E6 2414
65 5345 2492 5295 5315 5273
TO 58T 5530 5711 SR15 SREE
5 SB35 SBTO SR22 5583 5691
80 S36T SRZE 5331 5561 5412
85 bl aTls o589 5286 o289
90 2553 o314 5329 5261 2465
95 2541 2463 2574 S6T1 2455
Version.1.2 Page 119 of 226



N TEK JGil

<3ﬁggg

~57

ACCREDITED

Report No.: $S22042202904002

Certificate #4298.01

] Hopping ..
R I 7 PO S SR L v o e
(u=) (kHz) {ms) Humber
22 Type B 1.0 333.3 g 0.3333 300, Qooooao |5
Lise (e |° ! 2 3 4
o 5264 5469 5351 5631 5659
L 5393 5627 5385 5279 5573
10 5428 5529 5535 5549 5575
15 o647 9572 5274 5415 5695
20 SB03 5425 SBES 5T22 5389
25 5544 5370 5355 5517 5616
30 5528 5500 5633 S4B3 SB85
35 5603 5292 5297 5349 5513
40 S5TT 5509 5523 S644 5483
45 5691 5412 SBTS 5495 5395
50 5343 5435 5564 5526 5451
o959 5589 D462 5315 5280 5554
60 5309 SB25 5336 5615 5294
65 5530 ST0Z 5565 5596 5345
TO S6T0 5630 5560 5591 S60T
TS 5693 5465 24TT 5407 5545
g0 2Tzl 2409 2402 2525 2552
85 5351 5453 5340 5326 5609
90 5494 5364 5499 5423 5485
95 5518 55538 5569 5T1E 5T18
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) Hopping ..
riara (Bl pGE |aroe) [Pl (mete o [Sewmeace (2RIl
(us) (kHz) (ms) Humber

23 Tvpe B 1.0 333.3 9 0. 3333 300. 000ooao |12

List anity) |° ! 2 3 ¢

0 EL19 5T08 S28T 5695 5501

5 5435 5649 5460 5442 5407

10 ez 5318 5576 5269 5596

15 SB35 5699 53T 5412 5591

20 5TOR 5336 5362 5432 5697

25 5387 5556 5454 SB55 5417

30 45T 5373 5T1Z2 5403 5645

35 5480 5565 5350 5360 5352

40 SEED 5323 SB5Z2 5520 5573

15 o465 5299 5470 5634 5285

50 S2T4 5456 5275 5349 5293

259 SEE0 5416 5463 5512 5251

60 5713 5474 SBET SB53 5453

65 5282 5435 5T18 5566 5534

TO 5399 5514 SB56 5633 5409

T3 S56T 5554 53358 5545 SB23

80 5490 SBE3 SB1Z 5309 5406

85 o694 5525 5499 5445 5294

90 5574 5332 SB59 5370 5436

95 S4TT 5415 5542 S4BT 5319
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} Hopping ..
ria s B G e PESSE Rae s Semmemee bl
(us) (kHz) (ns) Humber
24 Type B 1.0 333.3 9 0. 3333 300, noooooo |3
Lise Oy |° ! 2 3 4
0 5299 S54T2 5693 5351 5721
3 24TT 5574 5535 5505 5614
10 SBBS 5552 SB1T 5387 5251
15 5351 53583 5505 5604 5527
20 SBe0 5647 5323 5335 5549
25 5590 5455 5700 5403 5414
30 5585 5359 5703 5309 5571
35 5364 5503 5274 SBBE 5365
40 5261 5417 5517 5405 5445
45 5382 5528 SBET 5695 5537
50 5TIT 5393 5370 SB53 5331
55 5600 5270 5639 SB1Z 5515
60 5376 SBaT 5269 5252 SBTT
65 5586 o642 52558 SB36 5543
TO 5455 5479 SB23 5400 5444
TS 5301 5372 5425 5341 5573
80 5290 5316 5345 5347 5627
85 5349 5470 5565 5432 SB25
90 SBTE 5447 SBTZ 5552 5465
95 5469 5359 5321 5325 SB6TS
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) Hopping ..
reiara |Ble pa o) [Pl [Raiec (Sememee (piio
(u=) (kHz) (ms) Humber

25 Type B 1.0 333.3 9 0. 3333 300, no0oooo |3

Lise Oty |° ! 2 3 4

0 S45T 5T11 5634 5542 5563

5 SE16 5596 5610 5671 5346

10 554949 5371 SB53 5562 SB33

15 53349 5351 5456 5453 5321

20 5535 5351 55583 5417 5303

25 5586 5495 5315 52589 5522

30 5364 5292 S5T06 5426 5443

35 SBG2 5257 SB56 SB63 5505

40 SET4 SB5T 5514 5334 5423

45 5465 5459 5265 5437 5404

50 5396 5373 5564 5551 5324

55 5365 5625 5571 5399 5329

60 5557 5347 SBTT 5271 5462

65 5541 5576 5383 5280 5250

TO 2261 2455 5519 2502 2578

T3 o525 o604 SESZ SE13 STaa

80 5435 5400 5809 5331 SB35

85 5385 52581 5299 5595 5350

90 5382 5407 5695 5546 SB53

95 SB0T 5263 SB55 5550 5459
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. Hopping - -
SRR P Y SO L = Can i T U e
(u=) (kHz) (ms) Humber

26 Type B 1.0 333.3 9 0. 3333 300, go0oaooo |4

List Gty |° ! 2 3 4

0 5712 5475 5570 5703 5308

L et 5521 5685 5359 5650

10 5433 LELT 5699 5282 5659

15 42T o008 5589 5495 5610

20 G445 420 SB26 5409 5281

25 S3TT 5350 5424 5393 5556

30 406 SESE 5328 5315 5721

35 55aT S2TE 5528 5431 5674

40 5441 5531 5515 5422 5603

15 D263 2408 5545 5547 5318

S50 5324 Lzan 5572 5639 5542

95 56Tl 5294 55558 5347 5494

G0 SE02 SESY 5600 5692 SBE3

65 SEBZ SETT 5311 5414 5661

TO LIz 5711 5361 5334 5393

T 5461 5289 5695 SBES 5585

a0 5429 5T23 5451 5629 5595

85 5300 5329 5331 5597 5595

90 o624 5365 2645 2679 5485

95 5TO0T 5563 5591 SB36 5537
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Certificate #4298.01

} Hopping ..
R I 7 PO S SR L v o e
(us) (kHz) (n=) Humber
27 Type B 1.0 333.3 E 0. 3333 300, 0a0ooan |5
List ONED) |° ! 2 3 4
0 5492 5714 5506 5389 SR25
4 aTaa 2543 5285 o522 5392
10 o364 o521 2265 24TT S630
15 2415 SB35 o632 23ET 2454
20 2586 2567 2435 2254 22349
25 SR2T 5594 5540 2445 Sh4Z
30 SRE1 5564 5541 SR29 5369
35 5324 5584 5585 5280 Sh14
40 5453 5565 SR0S 5570 5291
45 G631 3371 o589 2534 2273
a0 S630 5494 2335 o482 aTaT
b G641 o513 63T a659 2544
60 2436 24Z6 B35 o611 2516
65 SR15 Shg4 464 SRAT SR55
TO 5374 2420 5255 5721 S5EE
5 5651 5355 5262 SRIE 29T
80 G621 ST09 5439 SRTZ 5304
85 o616 2365 54491 2475 2341
90 =530 o318 5231 380 25149
95 2537 2362 o645 o524 2325
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. Hopping ..
i 1a (B GNR pmoe) (PEISST pate | Semmmee bl
(us) (kHz) (m=) Humber

28 Type B 1.0 333.3 9 0.3333 300. 0o0ooao T

List Gute) |° ! 2 3 ¢

o 5272 5473 5539 5550 5370

L S2BT 5565 5360 55858 5589

10 5295 5310 5306 SBTZ 5701

15 5506 5287 5320 5491 5519

20 S4B2 SB55 5508 5490 5702

25 5531 SB26 5355 SB95 5624

30 5TIT 5401 5T16 5264 5293

35 5557 5692 5262 5502 5594

40 5319 5391 5330 SB0Z2 5499

15 5271 5336 SBE3 5474 5476

50 5410 5449 5266 5342 5317

559 5299 S6TO 5564 5463 5460

60 5387 5311 5349 5489 5415

65 5252 5651 SBET 5560 5552

TO 5353 5576 5593 SBE3 5464

T3 5507 5350 5379 5605 5366

80 5382 5547 5361 5371 5515

85 5385 5721 5294 5341 SB12

90 5373 5621 5389 5457 5292

95 5534 5497 5412 5374 5597

Version.1.2 Page 126 of 226



NTEK JEi>

ACCREDITED
Certificate #4298.01

Report No.: $S22042202904002

} Hopping ..
ria s B G e PESSE Rae s Semmemee bl
(us) (kHz) (ns) Humber
29 Type B 1.0 333.3 9 0. 3333 300, 0aoo0an |3
el a |7 1 2 3 ¢
o 5430 5TIT 5475 5Til SBET
T 5406 5490 5435 S2TR 5321
10 5604 5574 Sd44 e STzz
15 5594 5414 5326 5536 5373
20 5346 5546 5579 SBTS 54149
23 2478 5555 53ET 5655 5629
30 2420 2674 5514 5558 043z
35 o645 485 5512 55135 5435
40 2402 5329 5570 5599 533
15 5251 o624 SaTT 5266 5286
50 SB25 5317 5431 55185 SBZ1
o5 S6853 2279 5356 5343 5514
60 2434 S650 SBET 5413 5509
65 54491 SBa0 5371 5545 SBE5
TO 2291 46T 5258 5335 5456
T3 2425 5525 SB15 5451 5299
80 5549 5309 SB1Z SB35 SEE1
85 5581 5422 5540 5386 SE839
90 5503 5446 5256 5462 SE40
95 42T 2377 54T 5395 5307
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} Hopping ..
riaza B G e PESSE Rae s Semmmee e
(u=) (kHz) (ms) Humber

30 Type B 1.0 333.3 9 0. 3333 300, noooooo |3

Lise Oup) |° ! 2 3 4

0 SB85 5451 5411 5397 5432

5 5445 5512 5510 5439 5625

10 5535 5363 54585 5490 5263

15 o652 5444 5429 5551 5425

20 5381 5487 5571 5643 5307

25 2427 D266 5431 5692 5671

30 5406 5631 5259 SB42 52582

35 5474 5264 5254 SBBS 5369

40 5287 5335 5596 5260 S5T06

45 5502 5433 SB25 5637 5326

50 5363 5520 5341 5565 5472

55 5271 S4TE 5329 5679 5554

60 5573 aT11 5455 5527 5492

65 o641 5345 5359 52TT 5470

TO 2583 2302 2297 2446 D606

TS 5509 5390 5591 5555 5713

80 5469 52583 5256 5515 5537

85 5644 SETE 5290 5263 5313

90 SB51 53589 5383 5516 5253

95 5483 o721 5325 5356 5590
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3.10.5 U-NII-2C 80MHZ TEST RESULTS AND WAVEFORMS DETAILS

80MHz / 5530MHz

(Detection =Y, No Detection = N)

Trial Number

Type 1

Type 2

Type 3

Type 4

Type 5

Type 6

OO (N[O |lW|IN|(F

=
o

=
=

=
N

=
w

=
I

=
ol

[ =Y
»

=
\‘

[N
(o]

=
©

N
o

N
[y

N
N

N
w

N
N

N
(3]

N
»

N
~

N
(o]

29

30

<|<|<|<|<|<|Z|< << |z|<|<|zZ|<|<|<|<|<|<|zZ|<|<]|<]|<]|<|<|Z|<|<

<|<|zZ|<|<|<|<|<|< << |<|zZ|<]|<|<|<|<|<|<|<]<|zZ|<]|<]|<|Z|<|<|<

<|<|<|Z|<|<|<|zZ|<|<|<|<|zZ|<]|<|<|<|<|Z|<|<|<|<|Z|<|<|Z|<|<|<

<|z|<|<|<|<|<|zZ|<|<|<|<|<|<|<|<|<|zZ|<|<]|<]|<|<|<|<|zZ|<|<|z|<

<|<|=<|zZ|<|<|<|=<|<|<|z|<|<|<|<|<|<|<|<|z|<|<|<|z|<|zZ|<|<|<]|<

<|<|=<|=<[=<|=<|=<|<|=<|=<|<|<|=<|<|<|<]|=<|<[zZ|<|<|<|<]|<|<|<|=<]|<|<]|<

Trial of
Detection

25/30

26/30

24/30

25/30

25/30

29/30

Probability (%)

83.3%

86.7%

80%

83.3%

83.3%

96.7%

Limit (%)

>= 60%

>= 60%

>= 60%

>= 60%

>= 80%

>=70%

Average Probability of Radar Type 1~4 (%)

83.3% ( >=80% )

Version.1.2
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Report No.: $S22042202904002

Type 1 Short Pulse Radar Statistical Performance - Details

) Radar Pul=se Humber of faveform
Trial Id Type ¥idth PRI (u=) Pulses Length
(us) (us)
1 Type 1 1.0 Bas. 0 TG 53045, 0
2 Type 1 1.0 B15.0 a6 53145.0
3 Type 1 1.0 935.0 99 932BZ.0
4 Type 1 1.0 a758.0 A1 53553.0
5 Type 1 1.0 3066 0 15 551550
G Type 1 1.0 B35. 0 g3 92954, 0
T Type 1 1.0 a15.0 o 932440
g Type 1 1.0 g35. 0 B3 927340
g Type 1 1.0 g55. 0 Bz 93195, 0
10 Type 1 1.0 T85.0 BT 53466, 0
11 Type 1 1.0 Ti5.0 T4 53132.0
1z Type 1 1.0 5758.0 a9z 531760
13 Type 1 1.0 S95.0 a9 SEZEE.0
14 Type 1 1.0 955.0 95 53010.0
15 Type 1 1.0 2536.0 z1 93256, 0
16 Type 1 1.0 366. 0 a5 93130.0
17 Type 1 1.0 gET. 0 54 SEREG. 0
15 Type 1 1.0 2501.0 2z 550220
19 Type 1 1.0 2595.0 21 544950
20 Type 1 1.0 1114.0 45 534720
21 Type 1 1.0 1302.0 41 SE352.0
s Type 1 1.0 3045.0 15 S4510.0
23 Type 1 1.0 1624.0 33 939920
24 Type 1 1.0 2875, 0 19 S46EE. 0
25 Type 1 1.0 1027.0 92 23404, 0
26 Type 1 1.0 2485.0 2z S46T70. 0
27 Type 1 1.0 1600. 0 33 S2800. 0
25 Type 1 1.0 1172.0 46 53912.0
29 Type 1 1.0 1177.0 45 S29R5. 0
30 Type 1 1.0 z2iT1.0 25 542750

Version.1.2
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Certificate #4298.01

Type 2 Short Pulse Radar Statistical Performance - Details

Trial Ta | poder T PRI (us) | Jumber of :::;fﬁr-
ke (us) RL=EE (us)
0 Type 2 3.2 179.0 26, 46540
1 Type 2 11 207, 0 23 47810
2 Type 2 2.1 230. 0 24 5520.0
3 Type 2 4.8 200, 0 29 5A00. 0
1 Type 2 3.9 214.0 28 5952, 0
E Type 2 2.9 222,10 26, 57720
B Type 2 3.2 204, 0 26, 5304, 0
T Type 2 2.5 192.0 o5 4800. 0
g Type 2 31 164.0 26, 47540
g Type 2 1.2 156.0 23 3588, 0
10 Type 2 3.9 210.0 27 SET0.0
1 Type £ 4.8 201. 0 29 5829, 0
1z Type 2 3.2 162.0 26, 42120
13 Type 2 2.2 197. 0 25 4925, 0
14 Type 2 45 163.0 29 472710
= Type 2 3.0 203, 0 28, 5278, 0
15 Type 2 5.0 168.0 29 48720
17 Type 2 2.4 217.0 o5 5425, 0
15 Type 2 2.9 191.0 26, 4986, 0
19 Type £ 2.3 166. 0 25 41500
20 Type 2 37 150.0 27 4050. 0
21 Type 2 2.2 176.0 25 4400, 0
27 Type 2 4.9 195. 0 29 SEES. [
23 Type 2 2.9 202, 0 28, 5252, 0
24 Type 2 2.5 178.0 o5 4450.0
o5 Type 2 11 208, 0 23 47380
26, Type 2 3.5 155.0 27 4185.0
27 Type 2 4.7 1570 24 4553.0
o Type 2 2.4 224,10 o5 SE00. 0
29 Type 2 4.z 153.0 28 44520
30 Type 2 3.8 175.0 o7 47250
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Certificate #4298.01

Type 3 Short Pulse Radar Statistical Performance - Details

Trial Ta | poder T PRI (us) | Jumber of :::;fﬂr-
s (us) el (us)
1 Type 3 B.1 4870 18 T92.0
2 Type 3 7.1 344.0 18 5504, 0
3 Type 3 9.5 255, 0 15 5184.0
4 Type 3 5.9 230.0 15 4140.0
5 Type 3 7.9 432.0 17 T344.0
5 Type 3 5.2 207.0 17 3519.0
T Type 3 7.5 43.0 17 7531.0
5 Type 3 5.1 439.0 17 T483.0
5 Type 3 5.2 2230 18 3568, 0
10 Type 3 8.9 208. 0 15 3744.0
11 Type 3 9.5 463.0 15 8334.0
12 Type 3 5.2 441.0 17 7497.0
13 Type 3 7.2 323.0 18 S165.0
14 Type 3 9.5 2497.0 15 53460
15 Type 3 5.0 412.0 17 T004. 0
18 Type 3 10,0 324.0 15 =532, 0
17 Type 3 7.4 2710 17 46070
15 Type 3 7.9 349.0 17 5933. 0
19 Type 3 7.3 409.0 16 ES44.0
20 Type 3 8.7 373.0 15 ET14.0
21 Type 3 7.2 254.0 18 4084.0
27 Type 3 9.9 274.0 15 4932.0
23 Type 3 7.9 275.0 17 4T26.0
24 Type 3 7.5 317.0 17 5389. 0
o Type 3 B 1 260, 0 15 4180.0
26 Type 3 8.8 211,10 15 3798, 0
o7 Type 3 9.7 2720 13 4856, 0
28 Type 3 7.4 264. 0 17 4488, 0
29 Type 3 9.2 284, 0 13 5112.0
30 Type 3 5.6 4740 17 5055, 0
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Certificate #4298.01

Type 4 Short Pulse Radar Statistical Performance - Details

Trial Ta | Bader St PRI (us) | Jumber of :::;fﬂr-
e (us) L= (us)
1 Type 4 11.3 4870 12 5344, 0
2 Type 4 13.5 344, 0 13 44720
3 Type 4 19. 4 288, 0 16 4608, 0
4 Type 4 17.5 230, 0 15 3450, 0
5 Type 4 5.3 4320 14 B045. 0
B Type 4 5.9 207, 0 14 2895, 0
T Type 4 14.3 4430 13 5759, 0
5 Type 4 15. 5 433.0 14 B146.0
3 Type 4 1.5 2230 12 2ETE. 1
10 Type 4 17. 4 208, 0 15 31200
11 Type 4 19.0 4630 15 T408. 0
12 Type 4 16.0 4410 14 B174.0
13 Type 4 13.8 3230 13 4199.0
14 Type 4 1.9 297 0 16 47520
15 Type 4 5.5 412.0 14 STES. 0
15 Type 4 19.9 324.0 16 5184.0
17 Type 4 14.1 2710 13 35230
15 Type 4 5. 2 343, 0 14 4586, 0
19 Type 4 13.8 409, 0 13 5317.0
20 Type 4 17.1 373.0 = 5595,
21 Type 4 13.8 254, 0 13 3302. 0
2o Type 4 19.5 274.0 16 4384.0
23 Type 4 5.3 278.0 14 3392, 0
24 Type 4 14.5 317.0 13 4121.0
24 Type 4 14.5 317.0 13 4121.0
o5 Type 4 11.3 260, 0 12 31200
28, Type 4 17.3 211.0 15 31E5. 0
27 Type 4 19.2 272,10 16 43520
28 Type 4 14.2 264, 0 13 34320
25 Type 4 18.2 284, 0 15 4260.0
30 Type 4 16. 5 4740 15 T110.0
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Type 5 Long Pulse Radar Statistical Performance - Details

Radar Humber of Bur=st Haveform Center
Trial Id T B v Feriod Length Frequency
S meats (=] (=) (GHz)
1 Tyvpe 5 g 1. 5000000 12.0000000 |5, 530000000
Buorst Pual Chirp Humber of
Burst ID |Dffset A (as) [Fidth Palse= per [PRI-1 (us) [PRI-2 (us) |PEI-3 (us)
(us) ! =L | (MH) Burst
1] BE3ZET. 0 75.0 5 2 1TEE. O 1074.0 -
1 10153420 99. 4 5 3 1826.0 1363.0 1174.0
2 13796730 BET. 4 5 2 1506.0 1129.0 -
3 2453581. 0 T3 B 5 2 1994.0 1155.0 -
1 EO09211.0 E5. 3 = 1 1190.0 - -
5 970315, 0 g93.8 5 3 18000 1640.0 185E. 0
B 1335720.0 B5. 5 5 1 1T61.0 - -
T 200392, 0 93,6 = 3 1864.0 1409.0 1907.0
2 Type 5 11 1. 0909031 12.0000000 |5, 530000000
Burst Pulse Chirp Humber of
Bur=t ID Dffset ¥idth (us) ¥idth Pulsex per (FRI-1 (ox) |[FRI-2 (us) |[FRI-3 (ux)
(us) B =L (MH) Burst
1] 409485, 0 738 q 2 1833.0 1970.0 -
1 ET3541.0 E9.5 El 2 1301.0 1709.0 -
2 935405, 0 51.9 El 1 1833.0 - -
3 1132430 84 B q 3 1346.0 1359.0 1246.0
4 JTRTOR. O 95. 4 El 3 10660 1501.0 1542.0
H] B40TT4. 0 B5. 0 El 2 1B79.0 1753.0 -
B J03T46. 0 896 q 3 1B3T.0 10060 1T43.0
T g0513.0 g1.9 El 2 1426.0 1951.0 -
8 343304, 0 95,3 El 3 1512.0 1727.0 1953.0
a EO92TE. O B3 T q 1 1895.0 - -
10 gT0625. 0 91.3 El 3 1995.0 1558.0 1355.0
3 Tyvpe 5 zZ0 0. BO0O000 12.0000000 |5, 550000000
Burst Pul Chirp Humber of
Burst ID |Dffset AT (as) |Fidth Pulse= per [PRI-1 (us) [PRI-2 (us) [PEI-3 f(us)
(us) B =L | (mH) Burst
1] ZB55Z.0 BES. 1 19 2 1317.0 1127.0 -
1 1T1871.0 58T 19 1 1075.0 - -
2 3161168.0 5.3 19 2 1B71.0 1317.0 -
3 461391, 0 EE. 4 19 1 1T18.0 - -
4 8ER4. 0 09T 19 3 1E2T.0 1631.0 1Tas.0
H 1533929.0 5T.T 19 1 1263.0 - -
6 299079. 0 E9.5 19 1 1392.0 - -
T 442752, 0 go.0 19 2 1491.0 1932.0 -
8 SET204. 0 gz.0 19 2 1934.0 1730.0 -
9 135744, 0 2.8 19 2 1467.0 1116.0 -
10 2797581, 0 5.0 19 3 1108.0 1707.0 1589.0
11 4243460 932 19 3 1315.0 1373.0 1555.0
12 SE9553. 0 0.4 19 2 1593.0 1599.0 -
13 1175958, 0 953 19 3 12230 15812.0 1052.0
14 2B2325.0 g1.9 19 z 1853.0 1955.0 -
15 405751. 0 95.5 19 3 1946.0 1977.0 1445.0
16 EE3Ti1. 0 ES. 0 19 1 1353.0 - -
17 99509. 0 5.4 19 3 1515.0 1215.0 1284.0
18 2441920 918 19 3 15T6.0 1751.0 1083.0
19 390174, 0 BT.3 19 2 1014.0 104T.0 -
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i Radar Hamber of Burs=t Haveform Center
Trial Id Type Bursts lzeil.od I(.e?gth P('(r;]e{:amncy
s =
4 Type 5 17 0. TOSE524 12, 0000000 |5, 530000000
Burst Pulse Cl_lirp Hamber of
Bur=t ID Dffset Width (us) ¥idth Fulsex per (FRI-1 (ux) |[PRI-2 (us) |FRI-3 (us)
(us) (MHz) Burst
1] BZ2ET9E. 0 BT.9 18 z 1997.0 1368. 0 -
1 geg0s. 0 B2.3 16 1 1616.0 - -
2 ZBTE49. 0 53.3 18 1 1251.0 - -
3 437256, 0 a0.0 16 3 1496.0 1016. 0 1051.0
4 BOS043. 0 7.1 16 2 1Z60.0 1536, 0 -
5 T55092.0 83.9 16 3 1587.0 1287.0 1269.0
6 245640. 0 g9.1 16 3 1040.0 1945.0 1574.0
T 418504. 0 81.8 18 2 1454.0 1774.0 -
8 S8ET2E. O 50.3 18 1 1057.0 - -
a 24535.0 g7.1 16 3 1908. 0 1475.0 1949.0
10 225137.0 1.3 18 z 1834.0 1325.0 -
11 395073.0 a7.5 16 3 1416.0 1046. 0 1579.0
12 SESZ54. 0 0.8 16 3 1419.0 1512.0 11gz.0
13 33645.0 86.3 16 3 1541.0 1359.0 1624.0
14 203535, 0 7.8 16 3 1575.0 1267.0 1378.0
15 373640 4.7 18 3 1187.0 1ama. 0 1847.0
16 543192.0 3.7 16 3 1735.0 17T95. 0 1972.0
5 Type 5 14 0.8571429 12, 0000000 |5, 530000000
Burst Pulse Cl_lirp Humber of
Bur=st ID Dffset Width C(us) ¥idth Pulses per (FRI-1 (us) |[PRI-Z2 (us) |[FRI-3 (us)
(us) (MHz) Burst
1] 19441.0 9z.9 12 3 1423.0 11158.0 1358.0
1 ZE2ZB49.0 BT.T 12 2 1859.0 1178, 0 -
Z 430620. 0 B5.8 12 1 1312.0 - -
3 B3T993. 0 56.3 12 1 1571.0 - -
4 8454220 53.7 12 1 1846.0 - -
5 1965T4. 0 83.5 12 3 130z.0 1304.0 1BE3. 0
6 405116, 0 65.8 12 1 177.0 - -
T B10838. 0 85.9 12 3 1540.0 1100. 0 1162.0
8 §19293.0 6.3 12 z 1043.0 1199.0 -
a 1T1555.0 g1.5 12 2 1205.0 19158.0 -
10 37184, 0 89. 4 12 3 1599.0 1571.0 1077.0
11 587083, 0 B3.4 12 1 1295.0 - -
12 T93149. 0 69. 6 12 2 1225.0 18B5. 0 -
13 145853, 0 4.5 12 z 1895.0 17T75.0 -
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Certificate #4298.01

] Radar Humber of Bu.r$t Haveform Center
Trial Id e Bursts P(e;lnd Ifeligth F((r;]e{q?ency
s s z
& Type o 15 0. 5000000 12.0000000 |5, 530000000
Buarst Pulse C]_lirp Humber of
Bur=t ID Offset ¥idth (us) Hidth Folsex per [FEI-1 (us) (FRT-2 (us) |FRT-3 (u=)
(us) (MHz) Burst
1] 328955, 0 96. 6 13 3 156T.0 13587.0 1508. 0
1 S2zd4EE. 0 6. T 13 3 1zr.o 1354.0 1112.0
2 T14615.0 86.5 13 3 1505.0 1526.0 1T15.0
3 1123530 73.3 13 z 1968. 0 1729.0 -
4 J06Z12.0 55.8 13 1 1872.0 - -
5 500163, 0 E5.4 13 1 1266.0 - -
6 BI0S52. 0 85.3 13 3 1849.0 1867.0 1352.0
T gaezs. 0 9.4 13 z 1T39.0 1695. 0 -
8 282519.0 ES. T 13 1 1447.0 - -
9 475743, 0 B3. B 13 z 1034.0 1167.0 -
10 BEQ10Z. 0 .7 13 z 1216.0 1143.0 -
11 B45dd. 0 9.8 13 z 1779.0 1441.0 -
12 257701, 0 94.9 13 3 1818.0 1196.0 1400. 0
13 452354, 0 BEl.4 13 1 1345.0 - -
14 B43963. 0 90,6 13 3 1825.0 1130.0 1024. 0
7 Type 5 12 1. 00a0000 12.0000000 |5, 530000000
Burst Pulse C]_lirp Humber of
Burst ID Offset ¥idth (us) WHidth Fulses per |[FRI-1 (us) |[PRI-2 (us) [PRI-3 (us)
(us) (MHz) Burst
0 S1432.0 SZ.B 10 1 1482.0 - -
1 292922.10 4.1 10 3 1539.0 1004. 0 1258.0
2 534275.0 a7. 7 10 3 1295.0 167T.0 1308. 0
3 TTEZ41. 0 a97.3 10 3 1064. 0 1035.0 1575.0
4 21547.0 93. 5 10 3 1449.0 1076. 0 1472.0
5 ZEIITT.O0 2.2 10 z 1334.0 1651.0 -
] 504945, 0 ET.B 10 z 1752.0 1705. 0 -
T T46T90. 0 =T 10 z 16896.0 1555.0 -
8 9a0z4z. 0 BO. 9 10 1 1931.0 - -
9 234008, 0 BE4.2 10 1 1215.0 - -
10 475264, 0 8.8 10 z 1B61.0 1605. 0 -
11 T16245.0 87.5 10 3 1351.0 1243.0 1728.0
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Certificate #4298.01

Report No.: $S22042202904002

] Radar Humber of Burst faveform Center
Trial Id (T Bursts Period Length Frequency
= (s (GHz)
i Type 5 14 0. 8571429 12, 0000000 |9, 550000000
Burst Pulse El_lirp Humber of
Burst ID Offset ¥idth (us) ¥idth Pulzes per ([PRI-1 (ux) |[FRI-2 (us) |FRI-3 (us)
(us) (MHz) Burst
0 Gzzasl.o 54.1 13 1 185T.0 - -
1 174900.0 50,7 13 1 153558, 0 - -
2 agzz4z.0 52.3 13 1 1917.0 - -
3 585103, 0 99.8 13 3 1104.0 1151.0 1g391.0
4 TISEES. 0 E3. 4 13 z 1538.0 1705. 0 -
5 149063. 0 80.8 13 z 1390.0 1729.0 -
] 3SETZ3.0 BZ2.5 13 1 1544.0 - -
T 563595, 0 4.8 13 z 1809. 0 1057. 0 -
8 TT2302.0 50.8 13 1 108Z. 0 - -
9 123800.0 4.0 13 1 1389.0 - -
10 331350.0 B3.0 13 1 15332.0 - -
11 536393.0 91.8 13 3 2000, 0 1593.0 1TES. 0
12 T45583.0 9.3 13 z 106T.0 1307.0 -
13 Q3285.0 B4.3 13 1 1107.0 - -
g Type 5 g 1. 5000000 12, 0000000 |5, 530000000
Burst Pulse Cl_lirp Homber of
Burst ID Offset Width (as) ¥idth Pulses per ([PRI-1 (us) |[FRI-2 (us) |[FRI-3 (us)
(us) (MHz) Burst
0 539571.0 B3. 4 B 1 11B6.0 - -
1 833917.0 52.0 B 1 1448. 0 - -
2 1259637, 0 a7.2 B 3 1896. 0 1650.0 1267.0
3 127053.0 TE.T B z 1800. 0 1507. 0 -
4 4399470 4.2 3 z 1322.0 1933.0 -
5 592558, 0 8.7 B 3 1855.0 1015.0 1568. 0
6 12171520 54.3 B 1 1991.0 - -
T Gz300.0 95.4 B 3 1T72.0 1149.0 1932.0
Version.1.2 Page 137 of 226



Wy,
o\ o,
./
\\\\-////

s W
/ \
NTEK i5; w %\ Gemmre  Report No.: $22042202904002
Certificate #4298.01
Trial Id 111;::1— g:‘s’:: o g:ﬁ;d t::;fﬁ" g::;:.:ncy
(s) (=) (GHz)
10 Type o 17 0. TOSE524 12, 0000000 |5, 496400000
Burst Fulse El_lirp Hamber of
Bur=t ID Offzet Width (us) ¥idth Folsex per (FRI-1 (us) [FET-2 (ux) (FRT-3 (us)
(ns) (MHz) Burst
1] 209176, 0 T3.7 16 z 1394.0 1559. 0 -
1 3TEETT.0 aT. 4 16 3 1240.0 1TEeE. 0 1946.0
2 548594. 0 1.7 18 3 1924.0 1909. 0 1096. 0
3 17T27.0 66.2 16 1 1809.0 - -
4 185261, 0 70.8 16 2 1495.0 1142.0 -
5 359227.0 52.3 16 1 18358.0 - -
6 529350, 0 8.9 16 2 1B62.0 1014.0 -
T BRgE1T. 0 70.9 18 2 1584.0 1175.0 -
8 1BTIBS. O 5.8 18 z 14z21.0 1580. 0 -
a 335419, 0 9.1 16 1 1371.0 - -
10 505194, 0 7.0 18 z 1471.0 1410.0 -
11 BT5425. 0 6T.9 16 z 1532.0 1824. 0 -
12 146139.0 g1.2 16 2 1237.0 1599.0 -
13 316473.0 8.7 16 z 1570.0 1797.0 -
14 485365, 0 63.3 16 1 1188.0 - -
15 BST4T4.0 B3.9 18 2 1593.0 1521.0 -
16 1255120 59.3 18 1 17z.0 - -
11 Type 5 19 0.B315789 12, 0000000 |5. 437800000
Burst Pulse Cl_lirp Humber of
Bur=st ID Dffset Width C(us) ¥idth Pulses per (FRI-1 (us) |[PRI-Z2 (us) |[FRI-3 (us)
(us) (MHz) Burst
1] 284001, 0 95.9 19 3 1619.0 1232.0 1065. 0
1 417231, 0 52,3 19 2 1195.0 12089.0 -
2 SETIO0L. 0 86.7 19 3 1828.0 1541.0 1162.0
3 92954, 0 g9.7 19 3 1243.0 19358.0 1800.0
1 245112.0 3.8 19 3 1040.0 1773.0 1458.0
5 FTATT.O0 1.1 19 z 1971.0 1159.0 -
5] 551457.0 55.9 19 1 1915.0 - -
T T4391.0 BT.9 19 z 1071.0 1541.0 -
8 226454, 0 G4. 4 19 3 1147.0 1411.0 1401.0
9 330070 58.8 19 1 1880.0 - -
10 59329E1.0 65. 6 19 1 1922.0 - -
11 55531.0 8.5 19 z 1864.0 1937.0 -
12 205094, 0 82.3 19 2 1003. 0 1570.0 -
13 359500, 0 an.1 19 3 1378.0 1127.0 1721.0
14 S1z124.0 a0.2 19 3 1504. 0 1058, 0 1423.0
15 3B516. 0 83.1 19 2 1524.0 1805. 0 -
16 189697, 0 58.8 19 1 1994.0 - -
17 341619.0 7.0 19 2 18158.0 1374.0 -
18 495472, 0 55.0 19 1 1349.0 - -
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Certificate #4298.01
Trial Td %;::’ sumber of S {:;zf;" g::;flrency
s =) (GHz)
12 Type 5 15 0. §000000 12.0000000 |5, 495200000
Burst Pulse C]_lirp Humber of
Burst ID Dffset Ridth (as) fidth Fulses per |[FRI-1 (us) |[FRI-2 (us) [PRI-3 (us)
(us) (MHz) Burst
0 29120 581 13 1 1&81.0 - -
1 Z1EEOT. 0 521 13 1 1417.0 - -
2 410435, 0 9.9 13 1 1zr.0 - -
3 BO35E0. 0 E0. 2 13 1 1934.0 - -
4 T93915. 0 95.9 13 3 1312.0 1491.0 1852.0
5 192196, 0 9.9 13 z 1781.0 1930.0 -
6 385525.0 8.5 13 z 1410.0 1880.0 -
T 580331, 0 53.8 13 1 1116.0 - -
8 TTa46E. 0 B4. T 13 1 1794.0 - -
9 1650902, 0 BEl.4 13 1 1373.0 - -
10 381910.0 §3.2 13 z 1B62.0 1215.0 -
11 554151.0 847 13 3 1554.0 1545.0 1338.0
12 T4ETES. 0 887 13 3 1274.0 1825.0 1672, 0
13 144785 0 8.3 13 z 1788.0 1116.0 -
14 F3m0E2. 0 B9.3 13 z 1819.0 1095.0 -
13 Type 5 12 1. 0000000 12.0000000 |5, 494000000
Burst Pulse C]_lirp Humber of
Burst ID Dffset Width (as) ¥idth Pulses per (PRI-1 (us) |[FRI-2 (us) |[PRI-3 (us)
(us] (MHz) Burst
0 BE44TE. 0 5.3 10 z 1954.0 1350.0 -
1 907451, 0 EB.3 10 1 1935.0 - -
2 151297.0 ET.T 10 z 1366.0 156T.0 -
3 393559.0 5.8 10 1 1100.0 - -
4 B347TZ. 0 75.2 10 z 1899.0 1492.0 -
5 gTE4ET. 0 6.3 10 z 1267.0 1996. 0 -
(] 121231.0 857 10 3 1273.0 1747.0 1T12.0
T 363055, 0 95, 4 10 3 1372.0 1054.0 1224.0
8 BO3500. 0 g6. 4 10 3 1942.0 1967.0 1245.0
9 845154, 0 93.8 10 3 1804. 0 1751.0 1T1E8. 0
10 91531.0 BE3.3 10 1 1Te2.0 - -
11 333386.0 92,4 10 3 1306.0 1050.0 1046. 0
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Trial Td %;::’ sumber of g;?:d {Eng;" ;;{:E:q;lrency
14 Type 5 19 0. 6315759 120000000 |5, 497200000
Burst Pulse C]_lirp Humber of
Burst ID Dffset Ridth (as) fidth Fulses per |[FRI-1 (us) |[FRI-2 (us) [PRI-3 (us)
(us) (MHz) Burst
0 3BZ08T. 0 93,3 15 3 1482.0 1099.0 1525.0
1 S15307.0 B9, 1 18 2 1209.0 1630.0 -
2 38994, 0 g6. 49 18 3 1010.0 1114.0 1T16.0
3 190922 0 a4.49 18 3 1539.0 1502.0 1847.0
4 343724, 0 T2.3 18 2 1563.0 1845.0 -
5 497361, 0 51T 18 1 1780.0 - -
6 20319.0 53.3 18 1 1419.0 - -
T 173196, 0 B0. & 15 1 1262.0 - -
8 326145, 0 g7.1 15 1 1106.0 - -
9 4757730 aa.9 18 3 1EEE. 0 13460 1808.0
10 1488.0 T2.0 18 2 1837.0 1965.0 -
11 15356T. 0 a0.49 18 3 1190.0 1801.0 17T31.0
12 306364, 0 59.8 18 1 1g8z2z2.0 - -
13 458779, 0 T0.0 18 2 1870.0 1214.0 -
14 BL183T. 0 BT.2 18 2 1345.0 1237.0 -
15 134832, 0 q1.2 15 3 1589.0 1629.0 1315.0
16 285289, 0 56.5 15 1 1920.0 - -
17 4410230 51.2 18 1 1820.0 - -
18 591978, 0 41 18 2 1599.0 1965. 0 -
15 Type 5 14 0. 8571423 120000000 |5, 494800000
Burst Pulse C]_lirp Humber of
Burst ID Offset ¥idth (us) WHidth Fulses per |[FRI-1 (us) |[PRI-2 (us) [PRI-3 (us)
(us) (MHz) Burst
0 155254, 0 T6.49 12 z 10558. 0 1366, 0 -
1 3EEO4T. 0 50.2 12 1 1262.0 - -
2 ST33TT. 0 B2.49 12 1 1832.0 - -
3 TE0532. 0 B4.T 12 1 19aT.0 - -
4 132351.0 g3.8 12 3 1835.0 1584.0 13T8.0
5 3404320 B5. 4 12 1 1378.0 - -
6 545146, 0 53.2 12 1 11220 - -
T TEE450. 0 51.7T 12 1 1470.0 - -
8 107154.0 78T 12 2 1184.0 1489.0 -
9 314379.0 T2 4 12 2 1610.0 1034. 0 -
10 SZE4ET.0 53.8 12 1 1361.0 - -
11 T23043.0 T3i.6 12 2 1243.0 1210.0 -
12 g1555.0 BB, T 12 2 1518.0 1911. 0 -
13 2R8616.0 az.5 12 2 1925.0 1473.0 -
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Certificate #4298.01

] Radar Famber of Bu.r$t Waveform Center
Trial Id Type Bursts P(e;lnd I(.e:)lgth Iéae[q\;.ency
s s z
16 Type S Z0 0. BOOOO00 12.0000000 |5, 493000000
Burst Pulse C]_lirp Hamber of
Bur=t ID Dff=et ¥idth (us) Hidth Folses per (FEI-1 (us) [FRT-2 (us) |[FRT-3 (us=)
(ns) (MHz) Burst
1] 345538.0 87.6 20 3 1809.0 1142.0 1902.0
1 490101.0 g5.2 20 3 13T0.0 1301.0 1914.0
2 33145.0 84.5 20 3 1217.0 1247.0 1324.0
3 153993.0 7.9 20 2 1160.0 13zz.0 -
4 Jzg141.0 6.5 20 2 1295.0 1045. 0 -
5 4T49158.0 E0. 9 20 1 1301.0 - -
B 2138T.0 §3.0 20 2 1654, 0 1173.0 -
T 186161.0 g0. 4 z0 2 1541.0 1130.0 -
i) 311033.0 ET.5 20 2 1607. 0 1223.0 -
9 456993, 0 B2.1 20 1 13=2.0 - -
10 3520.0 g6 4 20 3 1700. 0 1399.0 1030.0
11 147T826.0 04.3 20 3 1855.0 1625.0 1494. 0
12 293433.0 6.9 20 2 1285.0 1Tz, o -
13 437093. 0 95.5 20 3 1310.0 1101.0 1889.0
14 5548020 95.2 20 1 1043.0 - -
15 1307930 9.0 z0 1 1580.0 - -
16 2T4624.0 94.5 20 3 1555.0 1119.0 1T32.0
17 418777.0 91.9 20 3 1B2T.0 1533.0 1671.0
18 SB3823.0 g5.2 20 3 11e81.0 1131.0 1500.0
19 112710.0 E9.5 20 2 1309.0 1364.0 -
17 Type 5 12 1. 0000000 120000000 |5, 434000000
Burst Pulse C]_lirp Hamber of
Burst ID Offset Width (as) Wi1dth Pulses per [PRI-1 (us) |[FRI-2 (us) |[PRI-3 (us)
{us) (MHz) Burst
1] 429259.0 g6. 4 10 3 1194.0 1562.0 1794. 0
1 BTO09T9. 0 92.2 10 3 1673.0 1065. 0 1370.0
2 a13818.0 80,4 10 2 1387.0 1304. 0 -
3 1558545. 0 24.3 10 1 1702.0 - -
1 400395, 0 53.1 10 1 1126.0 - -
5 G42041. 0 B9, 4 10 2 1109.0 1744.0 -
6 883409, 0 Bd.1 10 2 1871.0 1514.0 -
T 125290, 0 100.0 10 3 168T4.0 1420.0 1951.0
8 37069, 0 9.8 10 z 1175.0 1014.0 -
9 B115891.0 854 10 3 1058.0 1132.0 1252.0
10 g9527T.0 593.3 10 1 1469.0 - -
11 ga5ed. 0 BS.3 10 1 1745.0 - -
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Certificate #4298.01

] Radar Humber of Bu.r;t Haveform Center
Trial Td T Bursts Feriod Length Frequency
(=) (=) (GHz)
15 Type 5 14 0. 5571429 12.0000000 |5, 494800000
Burst Pulse C]_lirp Humber of
Burst ID Dffset Ridth (as) fidth Fulses per |[FRI-1 (us) |[FRI-2 (us) [PRI-3 (us)
(us) (MHz) Burst
0 292264, 10 5.3 12 1 15964. 0 - -
1 499539, 0 58.3 12 1 1444.0 - -
2 TOGZ41. 0 2.3 12 z 1214.0 1599.0 -
3 59016. 0 4.5 12 3 19358.0 1061.0 1221.0
4 ZB6Z59. 10 §2.5 12 z 190z.0 1090.0 -
5 474152, 10 B3.3 12 1 1BET. O - -
6 B30TES. 0 80.0 12 z 1B64. 0 1066, 0 -
T 33532.0 90,3 12 3 1701.0 1591.0 1004, 0
8 240184, 0 a1.1 12 3 1941.0 1T15.0 1385.0
9 447244, 10 96. & 12 3 1343.0 1453.0 1443.0
10 Bo4569. 0 gz, 7T 12 z 1376.0 1863.0 -
11 8054, 0 0.7 12 1 111z2.0 - -
12 215185.0 5.4 12 z 1860.0 1251.0 -
13 421414, 0 99.5 12 3 1211.0 1957.0 1785.0
19 Type 5 12 1. 0000000 12.0000000 |5, 494000000
Buorst Pulse C]_lirp Humber of
Burst ID Dff=zet ¥idth (u=) Hidth Pulses per (FRI-1 (us) |[FRI-Z (us) [FRI-3 (us=)
(us) (MHz) Burst
0 T33TTE. 0 88.8 10 3 1250.0 1232.0 1944. 0
1 97E500. 0 57.4 10 1 109z.0 - -
2 Z212549.0 96, B 10 3 1049.0 1114.0 1825.0
3 463263, 0 E9. T 10 z 1156.0 1790.0 -
4 TOS03T. 0 7.9 10 z 1367.0 1640.0 -
5 947854, 0 EZ.0 10 1 1907.0 - -
6 1914450 8.4 10 3 1209.0 1654.0 1204.0
T 432506, 0 a97.3 10 3 1852.0 1605. 0 1Te20.0
8 BT4545. 0 96,2 10 3 1360.0 1171.0 1074.0
9 915221.0 95.4 10 3 1344.0 1745.0 1910.0
10 1BZ187.0 54.5 10 1 1015.0 - -
11 403875, 0 g0, 4 10 z 1296.0 1185.0 -
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Certificate #4298.01

] Radar Humber of Burst Haveform Center
Trial Id T Bursts P(e;lnd Ife‘]lgth F((r;]e{q;lency
s s z
20 Type 5 16 0. 7900000 12.0000000 |5, 564000000
Buorst Pulse C]_lirp Humber of
Burst ID Dff=zet ¥idth (u=) Hidth Pulses per (FRI-1 (us) |[FRI-Z (us) [FRI-3 (us=)
(us) (MHz) Burst
0 433524, 0 4.7 15 z 1983.0 1i0i.0 -
1 BESD10. 0 5T.1 15 1 1741.0 - -
2 98722, 0 91.9 15 3 1B56. 0 1852.0 1265.0
3 Za0145. 0 3.1 15 z 1116.0 1541.0 -
4 4682269, 0 0.7 15 1 1435.0 - -
5 541574, 0 9.2 15 z 1Tzz.0 1975.0 -
6 TETES. 0 28,7 15 1 1852.0 - -
T Z25T8B6. 0 1.0 15 z 1476.0 1380.0 -
8 438565, 0 79.0 15 z 1785.0 1927.0 -
9 B203539. 0 B5.5 15 z 1n1T.0 1704.0 -
10 54344.0 73.5 15 2 1548.0 1239.0 -
11 235380, 0 0.5 15 z 1723.0 1655.0 -
12 416942, 0 6.6 15 z 1262.0 1252.0 -
13 297554, 0 g1.2 15 z 19352.0 185z.0 -
14 320B5.0 El.5 15 1 1T86.0 - -
15 212554, 0 94.9 15 3 1710.0 1907. 0 1455.0
21 Type 5 12 1. 0000000 12.0000000 |5, SEE400000
Burst Pulse C]_lirp Humber of
Burst ID Dffset Width (as) ¥idth Pulses per (PRI-1 (us) |[FRI-2 (us) |[PRI-3 (us)
(us) (MHz) Burst
0 SEEG04. 0 8.9 g z 1033.0 1077.0 -
1 TEEG10. 0 9.5 g 3 1794.0 1925. 0 1041.0
2 12967.0 9.4 | 1 1054.0 - -
3 2594514, 0 9.8 g9 z 1048. 0 1653.0 -
4 4963355, 0 6.0 g z 1789.0 1641.0 -
5 T39TEE. 0 53.8 | 1 1092.0 - -
6 97a5E3. 0 g0.9 a z 1815.0 1770.0 -
T 2E53E3.0 B1.B g 1 1130.0 - -
8 467404, 0 3.4 a 1 1834.0 - -
9 TO9942. 0 9.9 g 1 1068. 0 - -
10 951435, 0 60. 4 9 1 1885.0 - -
11 194552, 0 a1.4 3 1792.0 1291.0 1419.0
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Certificate #4298.01

Report No.: $S22042202904002

] Radar Hamber of Burst Waveform Center
Trial Id Type Bursts Feriod Length Frequency
= (=) (GHz)
2z Type 5 20 0. 000000 120000000 |5, SB2000000
Burst Pulse C]_lirp Hamber of
Buor=t ID Dffset ¥idth (us) Wi1dth Pulzes per |[PRI-1 (us) |[PRI-2 (us) [PRI-3 (us)
{us) (MHz) Burst
1] ZE1890.0 7.0 20 2 1T30.0 1206, 0 -
1 407496, 0 981 z0 1 1485, 0 - -
Z 553039.0 B2.1 20 1 1057.0 - -
3 93971.0 6.9 20 2 1466.0 1926.0 -
4 243893, 0 g0.0 z0 z 1541.0 1485, 0 -
5 339821.0 52.0 20 1 1153.0 - -
B 531723.0 8.8 20 3 000, o 14581.0 1407.0
T g1080.0 2.9 20 2 1935.0 1952.0 -
i) ZZE0S1.0 93.5 20 3 1689.0 1895.0 1599.0
9 3TI1EG4. 0 E7.9 20 1 1550.0 - -
10 513892.0 95.9 20 3 1339.0 1731.0 18T3.0
11 B3543.0 53.5 20 1 1336.0 - -
12 207470.0 92.0 20 3 1916.0 1909. 0 1146.0
13 353993.0 57.3 20 1 1910.0 - -
14 497722, 0 0.5 z0 2 1&89.0 113z2.0 -
15 45525.0 T0.0 20 2 1619.0 1464.0 -
16 159563. 0 4.0 20 3 1985, 0 1995. 0 1419.0
17 33497T.0 TB.1 z0 z 1455.0 1756.0 -
18 4T81858.0 93.2 20 3 1825.0 1610.0 1897.0
19 ZTEE9.0 96, 5 z0 3 1482.0 1116.0 1215.0
23 Type 5 14 0.857T1429 120000000 |5, SES5200000
Burs=t Pulse Chirp Homber of
Burst ID Offset Width (as) Wi1dth Pulses per [PRI-1 (us) |[FRI-2 (us) |[PRI-3 (us)
(us) (MH=z) Burst
1] 247197.0 S0.1 12 1 1562.0 - -
1 453153.0 93.5 12 3 1929.0 1790.0 1159.0
2 BROBSS. O B3. 5 12 2 1BET. 0 1851.0 -
3 14125.0 BE.3 12 1 1g8z20.0 - -
4 z20915.0 g6.0 12 3 1442.0 1735.0 11To.0
5 428528.0 5.2 12 2 1335.0 1453.0 -
B B3B645. 0 4.4 12 1 1962, 0 - -
T G4279T. 0 711 1z z 1942.0 1394.0 -
8 195782.0 6.2 12 2 1291.0 1561.0 -
9 402653, 0 g0.2 12 2 1912.0 1557.0 -
10 B10Z2435.0 T 1z 2 1037.0 1705, 0 -
11 G156082.0 a0.9 12 3 1871.0 1691.0 103z2.0
12 1T0136.0 65T 12 2 14858.0 1990.0 -
13 3TT546.0 BT. 4 12 2 1448.0 1195.0 -
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i Certificate #4298.01
Trial Id %;::r gz‘s’:‘; CE g:ﬁ:d {Z‘E;fil" Ere:;:.:ncy
(s] (=) (GHz)
24 Type 5 13 0. 9230769 12, 0000oao 5. 565600000
Buarst Pulse C]_lirp Humber of
Bur=t ID Offset ¥idth (us) Hidth Folsex per [FEI-1 (us) (FRT-2 (us) |FRT-3 (u=)
(us) (MHz) Burst
1] B28T43. 0 94.0 11 3 1862.0 1257.0 1z201.0
1 953454. 0 T0.8 11 z 10858.0 1222.0 -
2 156136, 0 56.35 11 1 1516.0 - -
3 3TESLT. O 96. T 11 3 1316.0 1509.0 1126.0
4 BEO013569. 0 0.6 11 3 1749.0 1461.0 10z29.0
9 525544, 0 T4.5 11 z 1065. 0 1631.0 -
6 125146.0 92.6 11 3 1852.0 1293.0 1633.0
T 350649, 0 g9.0 11 3 1541.0 1855.0 19458.0
8 5T4102.0 96.5 11 3 1361.0 1536.0 1043.0
9 TIT240. 0 T0.5 11 z 1T87.0 1906. 0 -
10 1007710 94.0 11 3 1079.0 1505.0 18920
11 324465, 0 55.5 11 1 1540.0 - -
12 245941.0 ar. T 11 3 1757.0 1673.0 1695, 0
25 Type 5 g 1. 5000000 12, 0000000 5. 565000000
Burst Pulse C]_lirp Hamber of
Burst ID Dff=zet ¥idth (u=) Hidth Pulses per (FRI-1 (us) |[FRI-Z (us) [FRI-3 (us=)
(us) (MHz) Burst
1] 12553460 B5. B 5 z 1434.0 1825.0 -
1 119462, 0 83.1 = z 1582.0 1450.0 -
2 432566, 0 B0.9 =] 1 1970.0 - -
3 545539. 0 T7.7T 5 z 1246.0 1231.0 -
4 1209262, 0 7.4 3 z 1046.0 1225.0 -
5 T4755.0 BB. 5 =] z 1587.0 1165.0 -
i} 435159.0 B3. T 5 1 1815.0 - -
T T99539. 0 91.2 ] 3 1451.0 1525.0 1370, 0
26 Type S 17T 0. TOS5524 12, 0000000 5. 563600000
Burst Pulse C]_lirp Humber of
Burst ID Dffset ¥idth (as) Hidth Pulses per |[PRI-1 (us) |[FRI-2 (us) [PRI-3 (us)
(us) (MHz) Burst
1] S45416.0 83.8 18 3 101T7.0 1990. 0 1397.0
1 14066, 0 9.4 16 3 1401.0 1945. 0 1131.0
2 154961.0 05.8 16 1 1500. 0 - -
3 354333.0 0.9 16 3 1535.0 15325.0 1237.0
4 526694, 0 4.7 16 1 1416.0 - -
5 GESE5Z. 0 977 16 3 1183.0 1142.0 1007.0
G 163430.0 BT.S 16 2 1B26.0 1970. 0 -
T F33465.0 96. T 16 3 1371.0 1078. 0 1TE4. 0
8 sn4482 0 [BE.3 16 z 1586, 0 14450 -
9 BTS424. 0 T8.3 16 z 1109.0 1431.0 -
10 142911.0 25.0 16 1 1324.0 - -
11 31237000 54.9 16 3 1386.0 1510.0 1812.0
12 453170.0 T4.6 16 z 1TE3.0 1T76.0 -
13 gSss00.0 [63.3 16 1 1371.0 - -
14 121405.0 99.8 16 3 12353.0 1335.0 1375.0
15 292529.0 BE3.B 16 1 1111.0 - -
16 461435, 0 a71.3 16 3 1491.0 1704. 0 1442.0
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Certificate #4298.01

] Radar Humber of Bu.r$t Haveform Center
Trial Id e Bursts P(e;lnd Ifeligth F((r;]e{q?ency
s s z
27 Type o 19 0. 6315759 12.0000000 |5, 562400000
Burst Pulse Chirp Humber of
Bur=t ID Offset ¥idth (us) Hidth Folsex per [FEI-1 (us) (FRT-2 (us) |FRT-3 (u=)
(us) (MHz) Burst
1] SE45ET. 0 85.6 19 3 1355.0 1726.0 1567.0
1 99535, 0 B3. B 19 z 1936.0 1791.0 -
2 243085, 0 54.2 19 1 1256.0 - -
3 395965, 0 El.2 19 1 1213.0 - -
4 S466TE. 0 7.1 19 3 1954.0 1063.0 1058, 0
5 Ti02z.0 93.3 19 3 1038.0 1601.0 16158.0
6 224043, 0 BZ. 4 19 1 1796.0 - -
T 3TeE11.0 g0.2 19 z 1T36.0 16&5. 0 -
8 S2E524. 0 87.5 19 3 1933.0 1524.0 1910.0
9 23320 §5.8 19 3 1958.0 1aTz.0 1014.0
10 204270, 0 851 19 3 18358.0 1320.0 17TT8.0
11 358389, 0 ES. 3 19 1 1059.0 - -
12 510583, 0 02,5 19 1 1956.0 - -
13 F3661.0 52.3 19 1 20000 - -
14 186031, 0 4.1 19 2 1080.0 1807.0 -
15 339565, 0 54.9 19 1 1031.0 - -
16 490613, 0 6.2 19 2 15158.0 1924.0 -
17 14564.0 B0. 4 19 1 1927.0 - -
18 1BT445. 0 1.5 19 z 1015.0 1351.0 -
28 Type 5 12 1. 00a0000 12.0000000 |5, SEE000000
Burst Pulse C]_lirp Hamber of
Burst ID Dffset Ridth (as) fidth Fulses per |[FRI-1 (us) |[FRI-2 (us) [PRI-3 (us)
(us) (MHz) Burst
0 o05045. 0 o0.5 10 1 1196.0 - -
1 T49937.0 55T 10 1 1B61.0 - -
2 939019, 0 §5.8 10 3 1856.0 1854.0 1215.0
3 23551T.0 TB.9 10 2 1772.0 1323.0 -
4 477346, 0 5.1 10 z 1221.0 1773.0 -
5 T18529.0 92.3 10 3 11zz.0 1155.0 1577.0
6 QB0504. 0 8.1 10 2 1503. 0 16849.0 -
T 205421, 0 92,2 10 3 1446.0 1559.0 1553.0
8 447174, 0 9.0 10 3 1145.0 1370.0 1341.0
9 B39523. 0 T0.9 10 z 1088.0 1246.0 -
10 93ZEET. 0 B3.1 10 1 1157.0 - -
11 1T6194. 0 E5.3 10 1 1731.0 - -
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Burst Naveform Center
Trial Id .ll.hd:r g:::z o Feriod Length Freguency
r (=) (=) (GHz)
29 Type 5 18 0. BEREEET 12, 0000000 5. BE3200000
Burst Pul Chirp Humber of
Burst ID |Dffset '.df; (as) |Fidth Pulses per ([PRI-1 (us) [PRI-2 (us) (PRI-3 (us)
(ns) * 155 (Hz) Bur=t
1] 277683, 0 g83.4 17 3 1301.0 1213.0 1473.0
1 435503, 0 ar. 3 17 3 1255.0 1057.0 1522.0
2 EO561T. 0 a0. 4 17 3 16T3.0 1090. 0 1780.0
3 971420 91.8 17 3 1365.0 1491. 0 12720
4 2577T9.0 g8. 2 17 3 1869. 0 1055. 0 1339.0
o 420304, 0 5a.5 17 1 1301.0 - -
] 520095, 0 g0.0 17 2 1693, 0 1417.0 -
T TT23s 0 6.5 17 3 1545. 0 1656, 0 1903. 0
8 2379T4.0 a1.1 17 3 1373.0 1497.0 1433.0
9 SO535E. 0 Q3.5 17 ] 1360.0 1444.0 1937.0
10 SBE1336. 0 BO.T 17 1 1773.0 - -
11 STeETZ.0 6T.2 17 2 1157.0 16TE. O -
12 219189, 0 61.8 17 1 1263.0 - -
13 379317.0 T3, 4 17 2 1952. 0 1503, 0 -
14 540145, 0 g1.4 17 2 1926.0 1552. 0 -
15 379440 B5. T 17 1 1005. 0 - -
16 196951, 0 T6.0 17 2 1299.0 1065, 0 -
1T SEO0GS. O g1.0 17 Z 1163.0 1251.0 -
a0 Type 5 16 0. Ts00000 12, 0000000 5. 530000000
Burst Pul Chirp Humber of
Burst ID  |Offset '.df; (as) |Fidth Pulses per |[PRI-1 (us) [PRI-2 (us) [PRI-3 (us)
(ns) * 2= [ (MHz) Bur=t
1] SE6R4TE. O T9.9 15 2 1445.0 1067. 0 -
1 202350 g5, 4 15 3 1795. 0 1118.0 1157.0
2 201928.0 2.9 15 1 1174.0 - -
3 282479.0 68,3 15 2 1721.0 1527.0 -
4 SE4ETT. O 63.1 15 1 1803. 0 - -
o T45231. 0 818 15 2 10BE. 0 1649.0 -
] 1T8ETO. 0 99.8 15 3 16T3.0 1700, 0 1502, 0
T 359099, 0 91.7 15 3 1830.0 1924. 0 17T17.0
8 541506, 0 9.2 15 z 1040.0 1599.0 -
9 T22435.0 E3. 3 15 z 1615.0 1586.0 -
10 156628, 0 5. 9 15 z 1902.0 18935.0 -
11 3385320 56,1 15 1 1104.0 - -
12 51937T3.0 T35 15 z 11220 1541.0 -
13 01469, 0 58,2 15 1 1770.0 - -
14 134407, 0 Td. 4 15 z 1944, 0 1504. 0 -
15 315939.0 &0.5 15 2 1334.0 1002. 0 -
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Certificate #4298.01

Report No.: $S22042202904002

Type 6 Frequency Hopping Radar Statistical Performance - Details

} Hopping ..
R N 7 N P TSR L= B - e L T
(us) (kHz) (nz) Humber
1 Tvpe B 1.0 333.3 g 0.3333 300. 00aoooo |1
List oy |° ! 2 3 ¢
0 5619 5578 5270 5294 5354
o SB60 5710 SBEE 5399 SB56
10 5297 5333 5642 5609 5709
15 SBES 9527 o647 5547 5254
20 5375 5395 53584 5444 5705
25 5554 5536 5450 SB55 5453
30 5403 5576 5588 5641 S4B5
35 5674 5580 5623 5559 SB2T
40 5553 5T04 SBT3 5633 5T24
15 5373 5345 5331 5513 SB3T
50 5544 5314 5585 5697 5257
259 S6TZ 5471 5423 5424 SB35
60 5644 5345 5569 SB55 5413
65 5271 5415 5550 5371 5335
TO 5382 5416 5533 S5TO6 55558
T3 5535 5692 5256 54356 5T16
80 5385 SBE9 5455 5349 5456
85 5336 5634 5T03 5352 5280
90 5506 2313 2690 S5326 S631
95 5625 5546 5289 5490 5590
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Report No.: $S22042202904002

Certificate #4298.01

] Hopping ..
i 1a (B GNR pmoe) (PEISST pate | Semmmee bl
(us) (kHz) (ns) Hamber
2 Type B 1.0 3333 4 0. 3333 300, Qo0oaoo |4
List oin) |° ! 2 3 ¢
o 5302 5342 S6G1 3435 a611
o 5493 SB52 5310 5257 SBOG
10 5587 5561 5374 5362 SB30
15 o322 5320 550z 2475 5364
20 5555 5353 5316 2387 2337
25 92332 o654 g31z o262 5409
30 o252z 2547 2410 a615 2233
35 5311 SBE3 5556 5470 5255
40 5537 5395 5710 5491 5469
15 SETO 5465 5704 5456 5406
50 5354 5400 5513 5T20 5365
25 296 S22TR a641 5445 SBZR
60 o564 SBZ0 5395 52334 S230
i 5401 o575 5359 2569 patatalal
TO o8z 2649 2407 2365 64T
™ SE43 5509 559z SBTS SBTS
80 5581 5275 53581 5512 SB00
85 5304 5382 5389 5455 SBEE
a0 5419 SE42 5350 5528 5519
95 2709 a63z 52415 SB35 52354
Version.1.2 Page 149 of 226



N TEK JGil

<3ﬁggg

~57

ACCREDITED

Report No.: $S22042202904002

Certificate #4298.01

- Hopping - -
riara |Bde glan (oo [PelsE SR (Swwwme (\p Tl
(u=) (kHz) (ms) Humber
3 Type B 1.0 333.3 3 0. 3333 300, Qo0ooao |6

Lict gty |7 ! z 3 4

o S55T 5581 5617 5616 5356
5 5L3n 5T04 5385 5420 5338
10 5518 5350 5415 5651 5313
15 5447 SEOS 5520 SB53 5563
20 55149 SE5T S4TE 5330 5595
25 5506 551G 5366 5443 SBE1
30 5533 S36T 5358 5502 SBO06
35 5347 SE4T 5266 5411 5451
40 5334 5332 5T09 SBET 5394
45 SEE4 55349 5464 5437 SBBS
o0 53849 5421 5416 5574 5485
55 5536 S5Lan 5279 5439 5324
60 544949 5710 STO0S 5404 5305
65 L SL2G 5589 5359 5452
TO S5TE SETE 5492 53858 5551
T2 54T 2523 o724 2256 a7zl
80 5293 5379 5554 5361 5505
85 5479 5693 5341 SB55 5T15
90 5629 5494 5401 5637 5423
95 5280 5316 SBEZ 5281 5649
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Certificate #4298.01

Report No.: $S22042202904002

. Hopping .-
riara |Ble paE e [Palar (RIS (Semee (2l
(u=) (kHz) (ns) Humber
4 Type B 1.0 333.3 9 0. 3333 300, noooooa |2

Lise Oty |° ! 2 3 4

0 533T 5345 5553 5302 SBT3
L SaTT o629 5460 5583 o642
10 5352 5614 5456 SB55 SETZ
15 5401 5574 5611 5565 5370
20 55Tl SLaa 5295 5463 5303
25 5436 5358 5718 5470 53580
30 5703 Sqz2 5324 5573 SE654
35 o426 5263 56354 5661 5462
40 SE48 5498 5270 5474 SE64
15 5701 SBEZ 5425 5490 5552
50 S2E5 S5aT S4BT 5300 5432
55 ST24 S43T 5469 5255 5715
60 5453 S2TT 5637 5705 5343
65 5543 SE6E2 5561 5251 5255
TO S2TS 5341 5364 5510 5516
TS 5346 5712 5504 5549 5356
80 SL2T 53Te 5264 5447 5442
85 5454 SBSE 5425 5544 5374
90 5343 SEE3 5473 SB59 5354
95 5372 STOT 5274 5292 5466
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Report No.: $S22042202904002

} Hopping ..
Teid 1 (B (3aR e e [Plmes (gt [Sememee \pinl,
(us) (kHz) (ns) Humber
5 Type B 1.0 333.3 g 0.3333 300. Qo0oooo )1
Lise G0 |° ! 2 3 4
0 5592 5554 5459 S4B3 5413
3 5619 5651 5535 5271 5374
10 5283 5500 5594 5375 5693
15 5604 5714 5610 5562 5482
20 5279 5711 5557 5276 5277
25 5307 5446 5574 5414 5270
30 5403 5281 5691 5473 SB24
35 5625 5354 5430 5339 5376
40 5487 5551 SB53 S5B1T 5630
45 5644 5T05 5483 5342 5519
50 5293 5513 5563 5593 5437
959 5391 5659 5455 5656 5582
60 5697 5489 SB23 5294 5319
65 5597 5631 5521 5436 5423
TO 5273 SBES 5340 5485 S4B6
T 5435 5315 5275 5614 5330
80 5520 5590 5596 5264 52589
85 5405 5646 5526 5346 SBTE
90 5267 5539 5349 SB00 5253
95 5671 5533 5345 5587 5523
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Report No.: $S22042202904002

} Hopping ..
Teid 1 (B (3aR e e [Plmes (gt [Sememee \pinl,
(us) (kHz) (ns) Humber
=] Type B 1.0 333.3 g 0.3333 300. Qo000 |4
Lise G0 |° ! 2 3 4
0 5372 5343 5425 SB24 5260
3 5283 5576 5610 5434 5581
10 5659 52589 5635 5570 5714
15 5577 5256 5342 55558 5279
20 5490 SB5Z2 5549 5T24 5640
25 5634 5552 5300 5445 5409
30 5297 5713 5431 5580 5444
35 SBET 5445 5701 5492 5290
40 5326 5286 5621 5382 5280
45 5559 5313 5541 5499 5T04
50 5395 5474 5569 5274 5421
959 5695 5625 5345 5374 SB5T
60 5711 5519 SB42 5301 5454
65 5T15 5520 5536 5366 5413
TO 5414 5373 5417 5316 5473
T 5357 5586 5454 5296 5430
80 SB2T SB54 SB53 5273 SBOE
85 5465 5363 5491 5352 5355
90 5518 5631 5655 55858 5329
95 5485 5502 5590 5390 5531
Version.1.2 Page 153 of 226



NTEK JEi>

ACCREDITED
Certificate #4298.01
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} Hopping ..
ria s B G e PESSE Rae s Semmemee bl
(us) (kHz) (ns) Humber
T Type B 1.0 333.3 9 0. 3333 300, no0oooo |8
Lise Oy |° ! 2 3 4
0 5530 55587 5361 5310 5450
3 5325 5595 SB55 5500 5410
10 5523 5553 SETE 5290 5260
15 5565 53583 5445 5603 5471
20 5495 5514 5690 SB35 5697
25 5431 5583 5280 5404 5452
30 5451 SBa1 SETO SE46 5354
35 o642 5331 5633 5594 5267
40 5301 5640 5389 5559 SBz22
45 S2TT 5391 5507 5396 5502
50 5552 5494 5271 SB50 5620
55 5363 5719 5545 5338 5299
60 5564 SB25 5263 SB54 SB03
65 D283 5343 5554 5572 SBT3
TO SBE3 5517 5492 5351 5266
TS 5292 5387 5326 S5TO6 5627
80 SBE2 5262 5387 5276 5T16
85 5270 5511 5425 5455 5359
90 5351 Sea0 52585 5394 5571
95 5400 5265 5327 5643 5313
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Report No.: $S22042202904002

} Hopping ..
ria s B G e PESSE Rae s Semmemee bl
(us) (kHz) (ns) Humber
g Type B 1.0 333.3 9 0. 3333 300, noooooo |5
Lise Oy |° ! 2 3 4
0 5310 5351 5297 5374 5322
3 5367 5523 5285 SB63 5617
10 5454 5342 5TIT 5455 5251
15 SB56 5510 5545 5645 5409
20 SB50 SB631 5630 SETO 5319
25 5435 5453 5505 5516 5493
30 5647 5627 5356 5506 S4B2
35 5470 oT24 5390 5420 5690
40 5576 5452 5497 53587 5274
45 5320 2487 5479 5560 5605
50 5351 SB22 SET1 5445 5459
55 5526 5253 5279 5502 5397
60 SB29 5440 SBT3 5704 5544
65 5533 SB0G 5405 5478 5655
TO 5451 5590 5263 5346 SBT3
TS 5254 5295 52558 5459 5372
80 SB23 5401 5287 S5TO6 5545
85 5485 5650 5324 5305 5373
90 5559 5464 SE&0 5344 5693
95 5394 5378 5363 5321 5311
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Report No.: $S22042202904002

. Hopping ..
i 1a (B GNR pmoe) (PEISST pate | Semmmee bl
(us) (kHz) (m=) Humber
9 Type B 1.0 333.3 9 0.3333 300. 00aoooo |1
List Gute) |° ! 2 3 ¢
o 5565 5590 5T03 5535 5542
L 5409 5545 5360 5351 5349
10 5288 SB06& 5283 5583 5302
15 5269 SB3T 5554 5693 5380
20 5417 5274 5572 5719 5643
25 SBEZ2 5287 SBE6 5612 5550
30 SB32 5536 5554 5504 5280
35 SBE0 5512 5340 5661 5573
40 5604 5415 5435 5530 5271
15 SB2T S4BT 5562 5615 SB55
50 SB46 5401 5527 5T22 5541
259 5263 5336 5714 5372 5473
60 5526 5539 5574 5369 S6B50
65 S536T 5482 5547 5T15 5370
TO 5595 5252 2464 5454 5439
5 SB2Z2 5305 5642 5374 5341
80 5711 5385 5404 5264 5523
85 5443 5326 5451 5270 SBET
90 5356 5621 5303 5724 5470
95 5639 5356 5361 5278 5378
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Report No.: $S22042202904002

} Hopping ..
gz B R pmoee PESE pate s Semmemee  plinlo
(us) (kHz) (ns) Humber
10 Type B 1.0 3333 9 0.3333 300. 000ooao 14
Lise Oy |° ! 2 3 4
L} 5345 5354 5644 SB96 5354
= 5545 5470 5435 5514 SB53
10 5694 5492 5324 5303 5323
15 5357 SBET SBST 5641 5572
20 5425 5440 Se10 5711 SE16
25 5473 5414 5335 5554 5674
30 5541 5719 5432 54580 5651
35 5431 5457 5345 5615 5254
40 5715 5373 5295 5365 5556
45 5447 5645 5574 5533 5277
50 5703 5293 5252 5566 5280
55 5330 5636 5562 5403 5444
60 SB55 5704 5514 SBTE S42T
65 5596 5565 5583 5450 5640
TO 5304 5421 5547 5258 5595
TS 5264 5494 5454 5695 5455
80 5495 SEa0 5293 S52T 5639
85 5718 5351 5643 5511 S4BZ
90 5632 5310 5394 5501 S54TE
95 5576 5327 5378 5333 5362
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Certificate #4298.01

) Hopping ..
riara (Bl pGE |aroe) [Pl (mete o [Sewmeace (2RIl
(us) (kHz) (ms) Humber
11 Tvpe B 1.0 333.3 9 0. 3333 300. 000o0ao &
List anity) |° ! 2 3 ¢
0 LE03 5593 5580 5382 5604
5 5540 5492 5510 5385 5625
10 L2al 5365 54958 5344 5343
15 5319 5285 SBE6 5356 5336
20 5509 5551 5325 5589 5361
25 ooES 5520 5442 5615 5T16
30 411 5459 5631 5300 5315
35 oh2z 5350 5501 5529 5565
40 5323 SB59 5535 5362 5485
15 5427 5253 SB3T SBET SBZ25
50 404 5349 5341 5389 SB0Z2
25 5518 9277 5697 5415 5309
60 5394 5464 5505 5639 5391
65 5380 5282 5532 5582 5493
TO 5533 9587 5515 5574 2695
™ 2453 SE14 5530 SETE SEES
80 SB05 5441 5360 SB36 5433
85 5351 5474 SB54 5500 SB42
90 5321 5579 5482 5610 5654
95 53858 5443 5547 55581 5527
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Certificate #4298.01

Report No.: $S22042202904002

} Hopping ..
riaza B G e PESSE Rae s Semmmee e
(u=) (kHz) (ms) Humber
12 Type B 1.0 333.3 9 0. 3333 300, noooooo |5
Lise Oup) |° ! 2 3 4
0 5283 5357 5516 5543 5446
5 o632 5417 5585 5265 5592
10 5459 5545 5406 5693 5385
15 5436 5355 5256 5578 5344
20 SBTS 5492 5317 5562 5627
25 5512 5T23 5546 SB52 53580
30 5300 5455 SET4 53538 5495
35 5454 5710 5621 5654 5443
40 5504 SBT3 5359 5407 5336
45 5695 5T20 SB55 5580 5400
50 5430 SBS8T S5T06 5544 S4BT
o5 5419 52589 5435 5559 5506
60 5340 5554 5329 5553 5327
65 5385 SBBZ 5519 5590 5364
TO 5550 SB5T 5355 5259 SBT3
TS 5420 5615 5697 5524 5275
80 SB33 5254 5424 5534 5274
85 5465 5315 5415 5269 5455
90 5547 5566 SEB16 5509 5427
95 5445 5560 SB36 5347 5432
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) Hopping ..
reiara |Ble pa o) [Pl [Raiec (Sememee (piio
(u=) (kHz) (ms) Humber
13 Type B 1.0 333.3 9 0. 3333 300, noooooo |5
Lise Oty |° ! 2 3 4
0 553a 5596 5452 5704 SEBE
5 SET4 5439 SB60 5431 5324
10 53430 5334 5544 5413 53586
15 5524 5573 5491 5301 5295
20 53g2 5269 5530 5406 5535
25 5515 5364 5451 5650 SB56
30 S422 SEBB4 5412 5317 Se0T
35 5318 5496 5326 5417 5429
40 5454 5343 5459 5565 5443
45 5356 o721 53587 5419 SB56
50 52ag 5475 52583 52581 5519
o5 5393 5495 SB5T 5713 5260
60 5470 5T24 5647 5477 5531
65 S2Ta 5594 5597 SB63 5259
TO 5505 5690 SB53 5526 52582
TS 5714 SB35 SBTZ 5253 5478
80 5338 5630 5450 5632 5266
85 5497 S4BE 5333 5366 5339
90 5434 5591 5551 5351 5250
95 5411 5442 5264 5545 5527
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Certificate #4298.01

Report No.: $S22042202904002

} Hopping ..
riaza B G e PESSE Rae s Semmmee e
(u=) (kHz) (ms) Humber
14 Type B 1.0 333.3 9 0. 3333 300, no0oooo |4
Lise Oup) |° ! 2 3 4
0 5318 5360 535838 5390 5503
5 5338 5364 5260 5594 SB25
10 5321 5593 5585 5511 5407
15 5612 S5T00 5497 5724 5457
20 5263 5435 5471 5393 5306
25 5691 o654 5279 5720 5464
30 SB50 5389 5532 5254 5516
35 SB35 5417 5310 55582 5365
40 SB5T SEBBY 5503 SB&3 5353
45 5553 5270 5502 5714 5351
50 5382 5634 5457 SB03 5711
o5 5337 5607 5452 5372 S5TO6
60 5599 5414 5396 5576 5303
65 5574 5616 5702 5533 5534
TO 5489 S4B6 5423 55583 5693
TS 5537 5478 5293 5402 53587
80 5T16 5449 5266 5259 5377
85 5401 5627 5645 SB32 5583
90 5557 5561 5295 5320 5339
95 5597 5518 S5T05 5262 5543
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Certificate #4298.01
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) Hopping ..
Teiara Bl PR rer e |Talss (mate© Sewmeace 2Ll
(u=) (kHz ) (ms) Humber
15 Type B 1.0 333.3 g 0. 3333 300. Qo0aoao |8
List Gy |° ! 2 3 4
o 5ET3 5599 5324 5551 5253
L 5380 5386 5335 SB60 5360
10 SE30 54584 SB26 STOE 5423
15 SBO3 5255 5600 5294 S6T9
20 52T 5504 5412 5487 5481
29 SEE9 5640 5382 5480 5279
30 5506 5539 5326 5272 5533
35 5336 5299 5505 5581 5260
40 Sz 5496 5277 5441 5443
45 5447 5482 5250 5585 5297
S50 5404 5627 5510 5633 5553
o959 5319 5534 5659 5320 5406
60 She2 5351 SBTT 5579 5433
65 5405 o604 5520 5342 5651
TO SLed 5366 5284 5647 5500
TS 5574 5318 5289 5381 5437
80 SL2z 5530 5697 5701 5376
85 5515 5444 5561 o624 5365
90 5E35 5273 5641 5371 5587
95 5357 5552 5493 5560 5605
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} Hopping ..
riaza B G e PESSE Rae s Semmmee e
(u=) (kHz) (ms) Humber
16 Type B 1.0 333.3 9 0. 3333 300, noooooa |12
Lise Oup) |° ! 2 3 4
0 5256 5460 5260 SB15 5570
5 D422 5311 5410 53458 5567
10 5561 5273 SERT 5426 5449
15 5691 53582 5703 5339 5396
20 5279 SET0 5353 5479 5454
25 5557 5492 5455 5554 5313
30 5645 5525 52583 54587 SB55
35 5534 5341 5599 5377 5413
40 SBT1 5335 5360 5379 5591
45 5444 5411 5705 SBBG 5255
50 5457 5514 52589 5334 Se04
o5 5405 5357 5603 5263 5655
60 5548 5551 5269 53583 5715
65 9527 5466 5640 5600 5505
TO 5576 SB51 5450 SEBY 5560
TS 5321 5613 5609 5642 SB6TS
80 5473 5456 5296 SB03 5624
85 5524 5435 5364 5580 5470
90 SB06 5325 5555 5459 5375
95 5450 S6T4 SB63 5252 5573
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) Hopping ..
reiara |Ble G e [Pl [Rtec  (Sememee (pIiD
(u=) (kHz) (ms) Humber
1T Type B 1.0 3333 9 0. 3333 300. 000ooao |5
Lise Oty |° ! 2 3 ¢
L} 5511 5699 S6T1 5301 5315
5 5464 5333 5485 5396 5492
10 E53T 5703 SB21 5470 5304
15 5509 5351 S28T 5555 SBBS
20 E264 5391 5565 5427 5348
29 5441 5691 SBE5 5347 SBET
30 5414 5715 SB05 5454 5354
35 5430 5312 5645 SBE3 SBE2
40 52Tl 5540 5317 5356 5718
45 5685 5276 5316 5413 5640
50 5510 SB55 5497 5558 5450
o9 55949 5692 5370 S536T 5522
60 5434 5328 5547 5353 5412
65 5366 5549 5544 5405 5446
TO 5253 5286 5546 5421 S4B2
TS 5355 5451 5714 5654 5633
80 54949 5552 5297 5521 5280
85 5438 5651 5543 5565 5474
90 52Ta SB03 5375 5619 5TiZ
95 5523 5257 5541 5507 5261
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Certificate #4298.01
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. Hopping ..
R I N P U L B v o e
(u=) (kHz) {ms) Humber
15 Type B 1.0 333.3 g 0.3333 300, go0aooo |4
Lise (e |° ! 2 3 4
0 5291 S4B3 SB0T S4B2 5632
L 5603 52558 5560 5674 5326
10 5274 5341 5491 5392 5636
15 54354 5332 5305 SBT3 5430
20 5400 5711 5293 5419 5317
25 5381 5254 5303 S6TZ 5345
30 5611 5649 5619 5403 5541
35 5596 5585 5623 5633 5435
40 5647 SBBS 5359 5374 S4B6
15 SBEG 5516 5589 STOG 5586
50 5394 5312 S646 5661 5493
L 5543 5599 5273 54TE 5276
60 5455 SBE4 5493 5580 5613
65 5338 5531 5435 5629 5474
TO 5311 5309 5314 5450 5310
™5 5290 5640 5410 5609 5333
80 5461 5275 5518 5572 5620
85 5506 5282 5342 5330 5573
90 5T18 5557 5517 5601 STO05
95 5295 5525 5405 5304 5652
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} Hopping ..
Teid 1 (B (3aR e e [Plmes (gt [Sememee \pinl,
(us) (kHz) (ns) Humber
19 Type B 1.0 333.3 g 0.3333 300, go0aooo |5
Lise G0 |° ! 2 3 4
0 5546 5702 5543 SB23 5377
3 5645 5280 5635 5265 5335
10 5257 5590 5315 5439 5512
15 5383 5288 5440 5594 5651
20 5596 5273 5649 5373 5502
25 5620 5622 5518 5415 5393
30 52589 SB29 5560 5385 5372
35 5283 5494 5337 5510 5424
40 STOE 5571 5361 5435 5479
45 5442 5519 5456 5392 5290
50 52582 5297 SBT3 5Ti6 5500
959 5600 5275 5464 S6TZ 53058
60 S55TT 5401 5390 5447 5450
65 5605 5334 5507 5615 5524
TO 5285 5322 5430 5433 5621
T SBEZ 5719 5589 5528 5515
g0 5292 D462 2566 5307 5254
85 5296 5474 5T24 5399 5T10
90 5250 5353 5509 5303 5597
95 5407 5423 5562 5673 5300
Version.1.2 Page 166 of 226



NTEK JEi>

ACCREDITED
Certificate #4298.01

Report No.: $S22042202904002

] Hopping ..
R I N P SR L |t o
(us) (kHz) (ns) Humber

20 Type B 1.0 333.3 g 0.3333 300, Qooooao |5

Lise Gup) |° ! 2 3 4

o 5TO04 S4B6 5479 5309 5597

= SBET 5650 5710 54258 5639

10 S5B6E 5379 5356 5634 5533

15 2471 53158 5543 0422 5311

20 5592 SBBS 5641 5443 5390

25 5569 5350 o622 5449 5435

30 SB53 5586 5300 5537 SBET

35 5325 5585 5605 5269 9521

40 5263 5314 5509 5504 5529

45 5405 5528 5525 5393 5572

50 5343 5646 5333 5386 5502

595 SBE0 SBES 5554 5465 SBTT

60 5338 5326 5454 5280 5615

65 5403 5347 5591 5396 5555

TO 5515 5579 5601 5527 5387

TS 5261 STO0T 5291 5550 SB0Z

80 5439 5257 5370 5692 5495

85 5512 5487 5719 5401 SB50

90 5335 5402 5255 5659 oT2Z

95 5364 5493 SBTE 5510 S5T00
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Certificate #4298.01

} Hopping ..
R I 7 PO S SR L v o e
(us) (kHz) (n=) Humber
21 Type B 1.0 333.3 E 0. 3333 300, 0d0ooan - |5
List ONED) |° ! 2 3 4
0 54584 5T05 2415 2470 5439
4 3351 aT0z 5310 2591 3371
10 2497 2265 5494 2354 o554
15 55549 2445 646 2370 2503
20 2600 2356 2252 2235 2416
25 SRSE 2421 2456 5251 483
30 24TT 5542 5543 2415 53511
35 5390 5464 SBTE 5501 5422
40 5435 SET4 5447 52649 5526
45 2337 505 605 2451 b M
a0 o522 b4z 5354 2475 aT03
b 2507 2401 SB35 2496 2309
60 2455 o619 2630 23E6 2414
65 5345 2492 5295 5315 5273
TO 58T 5530 5711 SR15 SREE
5 SB35 SBTO SR22 5583 5691
80 S36T SRZE 5331 5561 5412
85 bl aTls o589 5286 o289
90 2553 o314 5329 5261 2465
95 2541 2463 2574 S6T1 2455
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Certificate #4298.01

] Hopping ..
R I 7 PO S SR L v o e
(u=) (kHz) {ms) Humber
22 Type B 1.0 333.3 g 0.3333 300, Qooooao |5
Lise (e |° ! 2 3 4
o 5264 5469 5351 5631 5659
L 5393 5627 5385 5279 5573
10 5428 5529 5535 5549 5575
15 o647 9572 5274 5415 5695
20 SB03 5425 SBES 5T22 5389
25 5544 5370 5355 5517 5616
30 5528 5500 5633 S4B3 SB85
35 5603 5292 5297 5349 5513
40 S5TT 5509 5523 S644 5483
45 5691 5412 SBTS 5495 5395
50 5343 5435 5564 5526 5451
o959 5589 D462 5315 5280 5554
60 5309 SB25 5336 5615 5294
65 5530 ST0Z 5565 5596 5345
TO S6T0 5630 5560 5591 S60T
TS 5693 5465 24TT 5407 5545
g0 2Tzl 2409 2402 2525 2552
85 5351 5453 5340 5326 5609
90 5494 5364 5499 5423 5485
95 5518 55538 5569 5T1E 5T18
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) Hopping ..
riara (Bl pGE |aroe) [Pl (mete o [Sewmeace (2RIl
(us) (kHz) (ms) Humber

23 Tvpe B 1.0 333.3 9 0. 3333 300. 000ooao |12

List anity) |° ! 2 3 ¢

0 EL19 5T08 S28T 5695 5501

5 5435 5649 5460 5442 5407

10 ez 5318 5576 5269 5596

15 SB35 5699 53T 5412 5591

20 5TOR 5336 5362 5432 5697

25 5387 5556 5454 SB55 5417

30 45T 5373 5T1Z2 5403 5645

35 5480 5565 5350 5360 5352

40 SEED 5323 SB5Z2 5520 5573

15 o465 5299 5470 5634 5285

50 S2T4 5456 5275 5349 5293

259 SEE0 5416 5463 5512 5251

60 5713 5474 SBET SB53 5453

65 5282 5435 5T18 5566 5534

TO 5399 5514 SB56 5633 5409

T3 S56T 5554 53358 5545 SB23

80 5490 SBE3 SB1Z 5309 5406

85 o694 5525 5499 5445 5294

90 5574 5332 SB59 5370 5436

95 S4TT 5415 5542 S4BT 5319
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} Hopping ..
ria s B G e PESSE Rae s Semmemee bl
(us) (kHz) (ns) Humber
24 Type B 1.0 333.3 9 0. 3333 300, noooooo |3
Lise Oy |° ! 2 3 4
0 5299 S54T2 5693 5351 5721
3 24TT 5574 5535 5505 5614
10 SBBS 5552 SB1T 5387 5251
15 5351 53583 5505 5604 5527
20 SBe0 5647 5323 5335 5549
25 5590 5455 5700 5403 5414
30 5585 5359 5703 5309 5571
35 5364 5503 5274 SBBE 5365
40 5261 5417 5517 5405 5445
45 5382 5528 SBET 5695 5537
50 5TIT 5393 5370 SB53 5331
55 5600 5270 5639 SB1Z 5515
60 5376 SBaT 5269 5252 SBTT
65 5586 o642 52558 SB36 5543
TO 5455 5479 SB23 5400 5444
TS 5301 5372 5425 5341 5573
80 5290 5316 5345 5347 5627
85 5349 5470 5565 5432 SB25
90 SBTE 5447 SBTZ 5552 5465
95 5469 5359 5321 5325 SB6TS
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) Hopping ..
reiara |Ble pa o) [Pl [Raiec (Sememee (piio
(u=) (kHz) (ms) Humber

25 Type B 1.0 333.3 9 0. 3333 300, no0oooo |3

Lise Oty |° ! 2 3 4

0 S45T 5T11 5634 5542 5563

5 SE16 5596 5610 5671 5346

10 554949 5371 SB53 5562 SB33

15 53349 5351 5456 5453 5321

20 5535 5351 55583 5417 5303

25 5586 5495 5315 52589 5522

30 5364 5292 S5T06 5426 5443

35 SBG2 5257 SB56 SB63 5505

40 SET4 SB5T 5514 5334 5423

45 5465 5459 5265 5437 5404

50 5396 5373 5564 5551 5324

55 5365 5625 5571 5399 5329

60 5557 5347 SBTT 5271 5462

65 5541 5576 5383 5280 5250

TO 2261 2455 5519 2502 2578

T3 o525 o604 SESZ SE13 STaa

80 5435 5400 5809 5331 SB35

85 5385 52581 5299 5595 5350

90 5382 5407 5695 5546 SB53

95 SB0T 5263 SB55 5550 5459
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. Hopping - -
SRR P Y SO L = Can i T U e
(u=) (kHz) (ms) Humber

26 Type B 1.0 333.3 9 0. 3333 300, go0oaooo |4

List Gty |° ! 2 3 4

0 5712 5475 5570 5703 5308

L et 5521 5685 5359 5650

10 5433 LELT 5699 5282 5659

15 42T o008 5589 5495 5610

20 G445 420 SB26 5409 5281

25 S3TT 5350 5424 5393 5556

30 406 SESE 5328 5315 5721

35 55aT S2TE 5528 5431 5674

40 5441 5531 5515 5422 5603

15 D263 2408 5545 5547 5318

S50 5324 Lzan 5572 5639 5542

95 56Tl 5294 55558 5347 5494

G0 SE02 SESY 5600 5692 SBE3

65 SEBZ SETT 5311 5414 5661

TO LIz 5711 5361 5334 5393

T 5461 5289 5695 SBES 5585

a0 5429 5T23 5451 5629 5595

85 5300 5329 5331 5597 5595

90 o624 5365 2645 2679 5485

95 5TO0T 5563 5591 SB36 5537
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Certificate #4298.01

} Hopping ..
R I 7 PO S SR L v o e
(us) (kHz) (n=) Humber
27 Type B 1.0 333.3 E 0. 3333 300, 0a0ooan |5
List ONED) |° ! 2 3 4
0 5492 5714 5506 5389 SR25
4 aTaa 2543 5285 o522 5392
10 o364 o521 2265 24TT S630
15 2415 SB35 o632 23ET 2454
20 2586 2567 2435 2254 22349
25 SR2T 5594 5540 2445 Sh4Z
30 SRE1 5564 5541 SR29 5369
35 5324 5584 5585 5280 Sh14
40 5453 5565 SR0S 5570 5291
45 G631 3371 o589 2534 2273
a0 S630 5494 2335 o482 aTaT
b G641 o513 63T a659 2544
60 2436 24Z6 B35 o611 2516
65 SR15 Shg4 464 SRAT SR55
TO 5374 2420 5255 5721 S5EE
5 5651 5355 5262 SRIE 29T
80 G621 ST09 5439 SRTZ 5304
85 o616 2365 54491 2475 2341
90 =530 o318 5231 380 25149
95 2537 2362 o645 o524 2325
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. Hopping ..
i 1a (B GNR pmoe) (PEISST pate | Semmmee bl
(us) (kHz) (m=) Humber

28 Type B 1.0 333.3 9 0.3333 300. 0o0ooao T

List Gute) |° ! 2 3 ¢

o 5272 5473 5539 5550 5370

L S2BT 5565 5360 55858 5589

10 5295 5310 5306 SBTZ 5701

15 5506 5287 5320 5491 5519

20 S4B2 SB55 5508 5490 5702

25 5531 SB26 5355 SB95 5624

30 5TIT 5401 5T16 5264 5293

35 5557 5692 5262 5502 5594

40 5319 5391 5330 SB0Z2 5499

15 5271 5336 SBE3 5474 5476

50 5410 5449 5266 5342 5317

559 5299 S6TO 5564 5463 5460

60 5387 5311 5349 5489 5415

65 5252 5651 SBET 5560 5552

TO 5353 5576 5593 SBE3 5464

T3 5507 5350 5379 5605 5366

80 5382 5547 5361 5371 5515

85 5385 5721 5294 5341 SB12

90 5373 5621 5389 5457 5292

95 5534 5497 5412 5374 5597

Version.1.2 Page 175 of 226



NTEK JEi>

ACCREDITED
Certificate #4298.01

Report No.: $S22042202904002

} Hopping ..
ria s B G e PESSE Rae s Semmemee bl
(us) (kHz) (ns) Humber
29 Type B 1.0 333.3 9 0. 3333 300, 0aoo0an |3
el a |7 1 2 3 ¢
o 5430 5TIT 5475 5Til SBET
T 5406 5490 5435 S2TR 5321
10 5604 5574 Sd44 e STzz
15 5594 5414 5326 5536 5373
20 5346 5546 5579 SBTS 54149
23 2478 5555 53ET 5655 5629
30 2420 2674 5514 5558 043z
35 o645 485 5512 55135 5435
40 2402 5329 5570 5599 533
15 5251 o624 SaTT 5266 5286
50 SB25 5317 5431 55185 SBZ1
o5 S6853 2279 5356 5343 5514
60 2434 S650 SBET 5413 5509
65 54491 SBa0 5371 5545 SBE5
TO 2291 46T 5258 5335 5456
T3 2425 5525 SB15 5451 5299
80 5549 5309 SB1Z SB35 SEE1
85 5581 5422 5540 5386 SE839
90 5503 5446 5256 5462 SE40
95 42T 2377 54T 5395 5307
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} Hopping ..
riaza B G e PESSE Rae s Semmmee e
(u=) (kHz) (ms) Humber

30 Type B 1.0 333.3 9 0. 3333 300, noooooo |3

Lise Oup) |° ! 2 3 4

0 SB85 5451 5411 5397 5432

5 5445 5512 5510 5439 5625

10 5535 5363 54585 5490 5263

15 o652 5444 5429 5551 5425

20 5381 5487 5571 5643 5307

25 2427 D266 5431 5692 5671

30 5406 5631 5259 SB42 52582

35 5474 5264 5254 SBBS 5369

40 5287 5335 5596 5260 S5T06

45 5502 5433 SB25 5637 5326

50 5363 5520 5341 5565 5472

55 5271 S4TE 5329 5679 5554

60 5573 aT11 5455 5527 5492

65 o641 5345 5359 52TT 5470

TO 2583 2302 2297 2446 D606

TS 5509 5390 5591 5555 5713

80 5469 52583 5256 5515 5537

85 5644 SETE 5290 5263 5313

90 SB51 53589 5383 5516 5253

95 5483 o721 5325 5356 5590
Version.1.2 Page 177 of 226



,,,,,,,,,,

S

tocies S/
EK :II:" U /\ ACCAEBWYD Report No.: $22042202904002

Certificate #4298.01

3.10.6 U-NII-2C 160MHZ TEST RESULTS AND WAVEFORMS DETAILS

160MHz / 5570MHz

(Detection =Y, No Detection = N)

Trial Number Type 1 Type 2 Type 3 Type 4

Type 5

Type 6

OO N[OOI |W|IN|F

[EEN
o

[ERY
[N

[EEN
N

[EEN
w

[EEN
N

[EEN
a1

[EEN
~

[EEN
(oe]

[EEN
(]

N
o

N
=

N
N

N
w

N
N

N
(€]

N
»

N
~

N
(o]

29

5
<<= |=<|=<|=<|=<|=<|=<|=<|<|z|<|<|z|<|<[zZ|z|<|<|<|<|<|<|<|zZ|<]|<]|<
<|<|z|<|z|<|<|<|<|<]|<|zZ|<|<|<|zZ|<|<|<|<|<|<|<|z|<|zZ|<]|<]|<]|<
z|<|<|z|<|<|<|zZ|<|<|<|<|<|<|<|<|<[z|<|<|<|<|<|<|zZ|<|<|zZ|<]|<
<|z|<|<|<|<|<|<|=<|<|<|<|<|<|<|<|z|<|<|z|<|<|zZ|<|Z|<|<]|<]|<]|<

30

< |=<|=<|=<|<|<|=<|=<|<|<|<|=<|zZ|<|<|<|<|<|<|<|<|zZ|<|<|<|=<]|<[<|<]|=<

<< |<|<|=<|=<|<|<|zZ|<|<|<|<|<]|=<|<|<|<|<|<|<][<|<]|<]|<]|<|<|<|<|<

Trial of

) 25/30 24/30 24/30 25/30
Detection

28/30

29/30

Probability (%)| 83.3% 80% 80% 83.3%

93.3%

96.7%

Limit (%) >= 60% >= 60% >= 60% >= 60%

>= 80%

>=70%

Average Probability of Radar Type 1~4 (%) 81.7% (>=80% )

Version.1.2
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Report No.: $S22042202904002

Type 1 Short Pulse Radar Statistical Performance - Details

) Radar Pul=se Humber of faveform
Trial Id Type ¥idth PRI (u=) Pulses Length
(us) (us)
1 Type 1 1.0 Bas. 0 TG 53045, 0
2 Type 1 1.0 B15.0 a6 53145.0
3 Type 1 1.0 935.0 99 932BZ.0
4 Type 1 1.0 a758.0 A1 53553.0
5 Type 1 1.0 3066 0 15 551550
G Type 1 1.0 B35. 0 g3 92954, 0
T Type 1 1.0 a15.0 o 932440
g Type 1 1.0 g35. 0 B3 927340
g Type 1 1.0 g55. 0 Bz 93195, 0
10 Type 1 1.0 T85.0 BT 53466, 0
11 Type 1 1.0 Ti5.0 T4 53132.0
1z Type 1 1.0 5758.0 a9z 531760
13 Type 1 1.0 S95.0 a9 SEZEE.0
14 Type 1 1.0 955.0 95 53010.0
15 Type 1 1.0 2536.0 z1 93256, 0
16 Type 1 1.0 366. 0 a5 93130.0
17 Type 1 1.0 gET. 0 54 SEREG. 0
15 Type 1 1.0 2501.0 2z 550220
19 Type 1 1.0 2595.0 21 544950
20 Type 1 1.0 1114.0 45 534720
21 Type 1 1.0 1302.0 41 SE352.0
s Type 1 1.0 3045.0 15 S4510.0
23 Type 1 1.0 1624.0 33 939920
24 Type 1 1.0 2875, 0 19 S46EE. 0
25 Type 1 1.0 1027.0 92 23404, 0
26 Type 1 1.0 2485.0 2z S46T70. 0
27 Type 1 1.0 1600. 0 33 S2800. 0
25 Type 1 1.0 1172.0 46 53912.0
29 Type 1 1.0 1177.0 45 S29R5. 0
30 Type 1 1.0 z2iT1.0 25 542750
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Type 2 Short Pulse Radar Statistical Performance - Details

Trial Ta | poder T PRI (us) | Jumber of :::;fﬁr-
ke (us) RL=EE (us)
0 Type 2 3.2 179.0 26, 46540
1 Type 2 11 207, 0 23 47810
2 Type 2 2.1 230. 0 24 5520.0
3 Type 2 4.8 200, 0 29 5A00. 0
1 Type 2 3.9 214.0 28 5952, 0
E Type 2 2.9 222,10 26, 57720
B Type 2 3.2 204, 0 26, 5304, 0
T Type 2 2.5 192.0 o5 4800. 0
g Type 2 31 164.0 26, 47540
g Type 2 1.2 156.0 23 3588, 0
10 Type 2 3.9 210.0 27 SET0.0
1 Type £ 4.8 201. 0 29 5829, 0
1z Type 2 3.2 162.0 26, 42120
13 Type 2 2.2 197. 0 25 4925, 0
14 Type 2 45 163.0 29 472710
= Type 2 3.0 203, 0 28, 5278, 0
15 Type 2 5.0 168.0 29 48720
17 Type 2 2.4 217.0 o5 5425, 0
15 Type 2 2.9 191.0 26, 4986, 0
19 Type £ 2.3 166. 0 25 41500
20 Type 2 37 150.0 27 4050. 0
21 Type 2 2.2 176.0 25 4400, 0
27 Type 2 4.9 195. 0 29 SEES. [
23 Type 2 2.9 202, 0 28, 5252, 0
24 Type 2 2.5 178.0 o5 4450.0
o5 Type 2 11 208, 0 23 47380
26, Type 2 3.5 155.0 27 4185.0
27 Type 2 4.7 1570 24 4553.0
o Type 2 2.4 224,10 o5 SE00. 0
29 Type 2 4.z 153.0 28 44520
30 Type 2 3.8 175.0 o7 47250
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Type 3 Short Pulse Radar Statistical Performance - Details

Trial Ta | poder T PRI (us) | Jumber of :::;fﬂr-
s (us) el (us)
1 Type 3 B.1 4870 18 T92.0
2 Type 3 7.1 344.0 18 5504, 0
3 Type 3 9.5 255, 0 15 5184.0
4 Type 3 5.9 230.0 15 4140.0
5 Type 3 7.9 432.0 17 T344.0
5 Type 3 5.2 207.0 17 3519.0
T Type 3 7.5 43.0 17 7531.0
5 Type 3 5.1 439.0 17 T483.0
5 Type 3 5.2 2230 18 3568, 0
10 Type 3 8.9 208. 0 15 3744.0
11 Type 3 9.5 463.0 15 8334.0
12 Type 3 5.2 441.0 17 7497.0
13 Type 3 7.2 323.0 18 S165.0
14 Type 3 9.5 2497.0 15 53460
15 Type 3 5.0 412.0 17 T004. 0
18 Type 3 10,0 324.0 15 =532, 0
17 Type 3 7.4 2710 17 46070
15 Type 3 7.9 349.0 17 5933. 0
19 Type 3 7.3 409.0 16 ES44.0
20 Type 3 8.7 373.0 15 ET14.0
21 Type 3 7.2 254.0 18 4084.0
27 Type 3 9.9 274.0 15 4932.0
23 Type 3 7.9 275.0 17 4T26.0
24 Type 3 7.5 317.0 17 5389. 0
o Type 3 B 1 260, 0 15 4180.0
26 Type 3 8.8 211,10 15 3798, 0
o7 Type 3 9.7 2720 13 4856, 0
28 Type 3 7.4 264. 0 17 4488, 0
29 Type 3 9.2 284, 0 13 5112.0
30 Type 3 5.6 4740 17 5055, 0
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Type 4 Short Pulse Radar Statistical Performance - Details

Trial Ta | Bader St PRI (us) | Jumber of :::;fﬂr-
e (us) L= (us)
1 Type 4 11.3 4870 12 5344, 0
2 Type 4 13.5 344, 0 13 44720
3 Type 4 19. 4 288, 0 16 4608, 0
4 Type 4 17.5 230, 0 15 3450, 0
5 Type 4 5.3 4320 14 B045. 0
B Type 4 5.9 207, 0 14 2895, 0
T Type 4 14.3 4430 13 5759, 0
5 Type 4 15. 5 433.0 14 B146.0
3 Type 4 1.5 2230 12 2ETE. 1
10 Type 4 17. 4 208, 0 15 31200
11 Type 4 19.0 4630 15 T408. 0
12 Type 4 16.0 4410 14 B174.0
13 Type 4 13.8 3230 13 4199.0
14 Type 4 1.9 297 0 16 47520
15 Type 4 5.5 412.0 14 STES. 0
15 Type 4 19.9 324.0 16 5184.0
17 Type 4 14.1 2710 13 35230
15 Type 4 5. 2 343, 0 14 4586, 0
19 Type 4 13.8 409, 0 13 5317.0
20 Type 4 17.1 373.0 = 5595,
21 Type 4 13.8 254, 0 13 3302. 0
2o Type 4 19.5 274.0 16 4384.0
23 Type 4 5.3 278.0 14 3392, 0
24 Type 4 14.5 317.0 13 4121.0
24 Type 4 14.5 317.0 13 4121.0
o5 Type 4 11.3 260, 0 12 31200
28, Type 4 17.3 211.0 15 31E5. 0
27 Type 4 19.2 272,10 16 43520
28 Type 4 14.2 264, 0 13 34320
25 Type 4 18.2 284, 0 15 4260.0
30 Type 4 16. 5 4740 15 T110.0
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Type 5 Long Pulse Radar Statistical Performance - Details

Radar Humber of Bur=t Haveform Center
Trial Id T B v Feriod Length Frequency
TS mrats (s) (=) (GHz)
1 Type 5 a8 1. 5000000 120000000 |5, 290000000
Buorst Pal Chirp Humber of
Burst ID |Dffset '.df: (as) [Hidth Pulses per [FRI-1 (us) |[FRI-Z (us) |[FRI-3 (us)
(u=) ! =0 (mHz) Burst
0 BE32ET. 0 75.0 5 el 178G, 0 1074.0 -
1 1015342, 0 99, 4 5 3 1826.0 1363. 0 1174.0
pa 137T9673.0 BT. 4 s 2 1506. 0 1129.0 -
3 2453610 T3.6 5 s 1994.0 1155.0 -
4 B09211.0 5.9 5 1 1190.0 - -
5 970315, 0 83.8 s 3 1600 0 1640. 0 1856. 0
6 1335720.0 85.5 5 1 17681.0 - -
T 200332, 0 986 5 3 1864.0 1409. 0 1807.0
2 Type 5 11 1. 0909031 12.0000000 |5, 290000000
Buorst Pal Chirp Humber of
Burst ID |Dffset ra:: (as) [Fidth Pulses per [FRI-1 (us) |[FRI-Z (us) |[FRI-3 (us)
(us=) B =5 (MHz) Burst
0 409485, 0 738 a el 1839.0 1970, 0 -
1 BT3541.0 £9.5 a z 1301.0 1709. 0 -
2 933405, 0 51.9 a 1 1833.0 - -
3 113243, 0 84.6 9 3 13460 1359. 0 1248.0
4 ITRTOE. 0 95, 4 a 3 1086, 0 18010 1542.0
5 B407TT4. 0 £3.0 a 2 1679.0 17683.0 -
6 Q03746 0 89.6 9 3 1B37.0 1006, 0 1743.0
T B0813.0 81.9 a el 1426.0 1951.0 -
8 343904. 0 88.3 a 3 1812.0 1727.0 1953.0
9 BO9ZTE. 0 53.7T a 1 1895. 0 - -
10 BTORZE. 0 91.3 a 3 1995. 0 1858 0 1355.0
3 Type 5 20 0. BO00000 12, 0000000 |5, 290000000
Burst Pul Chirp Hamber of
Burst ID |Dffset '.df; (ae) |Fidth Pulses per |[PRI-1 (us) |PRI-2 (us) [PRI-3 (us)
(ns) * 2= [ (mHz) Burst
] 26552, 0 BE. 1 19 2 1317.0 1127.0 -
1 1T18T1.0 58. T 19 1 1075. 0 - -
2 3161160 T5.3 19 el 1871.0 1317.0 -
3 451891, 0 56. 4 19 1 171&.0 - -
4 8664, 0 99.7 19 3 1527.0 1831.0 1788.0
5 153929. 0 5T.T 19 1 1269.0 - -
6 299079, 0 59.5 19 1 1392.0 - -
T 4427520 §0.0 19 2 1431.0 1932.0 -
8 EaT204. 0 §2.0 19 =z 1934.0 1730.0 -
q 135744. 0 g2.8 19 el 1487.0 1116.0 -
10 2797810 §g.0 19 3 1108.0 1707.0 1589.0
11 474346, 0 93.2 19 3 1315.0 1373.0 1555. 0
12 EEAS53. 0 TO. 4 19 el 1593. 0 1899.0 -
13 117538, 0 5.3 19 3 1229.0 1812.0 1052. 0
14 262325.0 5.9 19 z 1853. 0 1955.0 -
15 4057810 98.5 19 3 1946. 0 1977.0 1445.0
16 553T11.0 B5.0 19 1 1353.0 - -
17T 99803, 0 g5, 4 19 3 1515.0 1215.0 1254.0
18 2441920 al.6 19 3 15T6. 0 1751.0 1083. 0
19 390174.0 BT.3 19 z 1014.0 1047.0 -
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i Radar Hamber of Bur_st Haveform Center
Trial Id T Bursts lzegl.od I(.e?gth P('(rﬂe{q}mncy
s s z
4 Type 5 17 0. TOSE524 12, 0000000 |5, 290000000
Buorst Pulse Cl_lirp Humber of
Bur=t ID Dff=zet Width (us) ¥idth Fulses per (FRI-1 (us) |[FRI-Z (us) |FRT-3 (us)
(us) (MHz) Burst
1] BZETES. 0 BT.9 18 2 1997.0 1388.0 -
1 98903, 0 B2.3 18 1 1816.0 - -
2 ZBTE49. 0 53.3 16 1 1251.0 - -
3 437256, 0 a0.0 18 3 1496.0 1016. 0 1051.0
4 BEOS043. 0 .1 16 z 1260.0 1536. 0 -
5 79582, 0 83.9 16 3 1587.0 1287.0 1269.0
5] 245640, 0 g9.1 16 3 1040.0 1945.0 1574.0
T 416504. 0 81.8 16 z 1454.0 17T4.0 -
8 SEETEE. 0 50.3 16 1 1057.0 - -
a 24535.0 g7.1 16 3 1908. 0 1475.0 1949.0
10 225137.0 1.3 18 z 1834.0 1325.0 -
11 395073.0 a7.5 18 3 1418.0 1046. 0 1579.0
12 SESZ34. 0 a0. 8 16 3 1419.0 1512.0 1igz.0
13 33645.0 86.3 18 3 1541.0 1359.0 1824.0
14 203835, 0 aT.B 16 3 1575.0 1267.0 1378.0
15 3736594, 0 g4.7 16 3 1157.0 1979.0 1847.0
16 243192.0 997 18 3 1735.0 1785.0 1a7z.0
3 Type 5 14 0.8571429 12, 0000000 |5, 290000000
Burst Pulse Cl_lirp Hamber of
Burst ID Dffset Width (us) Fidth Pulses per |[FRI-1 (us) |[PRI-2 (us) (FRI-3 (us)
(uns) (MHz) Burst
1] 19441.0 9z.9 12 3 1423.0 1115.0 1358.0
1 222649.0 BT. T 12 z 1659.0 11T6. 0 -
2 430620, 0 65.8 12 1 1312.0 - -
3 B3T993. 0 56,3 12 1 1571.0 - -
4 845422, 10 537 12 1 1846.0 - -
5 1965T4. 0 §3.5 12 3 1g0z.0 1504. 0 1863.0
6 405118, 10 BES. 5 12 1 HTT.0 - -
T 510536, 0 g5.9 12 3 1940.0 1100.0 1162, 0
8 19283, 0 TB.3 12 z 1043.0 1199.0 -
9 1T1E55. 0 81.5 12 z 1205.0 1915.0 -
10 3TE1E4. 0 9.4 12 3 1999.0 1571.0 107T7.0
11 S8T0E3. 0 BE3. 4 12 1 1295.0 - -
12 T9E149. 0 BY. B 12 z 1228.0 1665. 0 -
13 14508830 4.5 12 z 1895.0 1775.0 -
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Trial Id 111;::1— g:‘s’:: o ::if:d t::;fﬁ" gre:;::ncy
(s) (s] (GHz)
B Type 5 15 0. 5000000 12, 0000000 |5, 290000000
Burst Pulse Cl_lirp Hamber of
Bur=st ID Dffset Width C(us) ¥idth Pulses per (FRI-1 (us) |[PRI-2 (us) |[FRI-3 (us)
(us) (MHz) Burst
1] J2EWES.0 6.6 13 3 1567.0 1387.0 1506. 0
1 522493.0 8.7 13 3 1127.0 1354.0 111z.0
2 T14615.0 86.5 13 3 1505.0 1526. 0 1715.0
3 112383.0 73.3 13 2 1965. 0 1729.0 -
q 306212.0 55.8 13 1 1a87z2.0 - -
5 00183, 0 55.4 13 1 1Z266.0 - -
5] BEO0S52. 0 85.3 13 3 1849.0 1867.0 1382.0
T o623, 0 9.4 13 2 1739.0 18%95. 0 -
i) 282519.0 B5. T 13 1 1447.0 - -
9 475743, 0 68. 6 13 2 1034.0 11B7.0 -
10 BEQ10Z. 0 .7 13 2 1216.0 1143.0 -
11 B45d44. 0 79.8 13 z 1779.0 1441.0 -
12 257701, 0 4.9 13 3 1815.0 1186, 0 1400.0
13 452394, 0 B1.4 13 1 1345.0 - -
14 B43963. 0 a0. 8 13 3 1825.0 1130.0 10z24.0
T Type 5 12 1. 0000000 12, 0000000 |5, 290000000
Buorst Pulse Cl_lirp Humber of
Bur=t ID Dff=zet Width (ns) ¥idth Fulses per (FRI-1 (us) |[FRI-Z (us) |FRT-3 (us)
(ns) (MHz) Burst
1] 51432.0 52.8 10 1 1482.0 - -
1 2ozgez. 0 g4.1 10 3 1939.0 1004, 0 1258.0
z 534275.0 ar. 7 10 3 1295.0 1677T.0 1308.0
3 TT6241.0 a7.3 10 3 1064. 0 1035.0 1575.0
4 21547.0 a3.8 10 3 1449.0 1076. 0 1472.0
5 ZBEETT.O0 2.2 10 z 1334.0 1851.0 -
B 504945, 0 6T.B 10 2 1752.0 1705. 0 -
T T4ETE0. 0 7.7 10 z 1696, 0 12558, 0 -
8 930242, 0 60.9 10 1 1531.0 - -
a 234008, 0 64.2 10 1 1z21g.0 - -
10 475284. 0 78.8 10 2 1861.0 1808. 0 -
11 Ti16245.0 87.5 10 3 1351.0 1243.0 1T25.0
g Type S 14 0.85T1429 12, 0000000 |5, 290000000
Burst Fulse Chirp Hamber of
Bur=t ID Dffzet Width (us) Width Fulsez per (FRT-1 (us) |FRT-? (um=) |[FRI-3 (u=)
(ns) (MHz) Burst
1] G22851.0 54.1 13 1 168T.0 - -
1 174900. 0 0.7 13 1 1535.0 - -
2 FgzE4z. 0 52.3 13 1 1917.0 - -
3 535103.0 93.38 13 3 1104. 0 1181.0 1891.0
4 T95565. 0 6. 4 13 2 1835. 0 1705. 0 -
5 149083, 0 g0.8 13 2 1390.0 1729, 0 -
B 356T23.0 62.5 13 1 1544. 0 - -
T 56355, 0 4.8 13 z 1609. 0 1057.0 -
8 TT2302.0 50.8 13 1 1062. 0 - -
9 123500. 0 54.0 13 1 13589.0 - -
10 331350.0 83.0 13 1 1382.0 - -
11 536393.0 a1.8 13 3 2000, 0 1583.0 1TEG. 0
12 745583, 0 9.3 13 2 106T. 0 1307.0 -
13 98265, 0 B4.3 13 1 11o7.0 - -
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Report No.: $S22042202904002

] Radar Homber of Bu.r‘_st Haveform Center
Trial TId T Bursts Feriod Length Frequency
= =) (GHz)
g Type 5 g 1. 5000000 12.0000000 |5, 290000000
Buorst Pulse C]_lirp Humber of
Burst ID Dffset ¥idth (as) fidth Fulses per |[FRI-1 (us) |FRI-2 (us) [PRI-3 (us)
(us) (MHz) Burst
0 535571.0 B3. 4 B 1 1166.0 - -
1 93317, 0 52.0 B 1 1446.0 - -
2 1253697, 0 a7.2 & 3 1896, 0 1650.0 1267.0
3 127089, 0 78T & z 1800.0 1807.0 -
4 439947, 0 4.2 B 2 1822.0 1933.0 -
5 8525558, 0 887 B 3 1B55.0 1015.0 1568. 0
6 12171520 54.3 B 1 1991.0 - -
T g2300.0 95.4 & 3 1772.0 1149.0 195z2.0
10 Type 5 17 0. TOS5524 12.0000000 |5, 256400000
Buorst Pulse C]_lirp Humber of
Burst ID Dffset Ridth (as) fidth Pulses per |[FRI-1 (us) |FRI-2 (us) [PRI-3 (us)
(us) (MHz) Burst
0 209176, 0 3.7 16 z 1394.0 1559.0 -
1 3TESTT.0 a7. 4 16 3 1240.0 1T65. 0 1946. 0
2 545594, 0 1.7 16 3 1924.0 1909.0 1096, 0
3 1TT27.0 BG. 2 16 1 1809. 0 - -
4 1858261.0 0.5 16 z 1495.0 1142.0 -
5 F9922T. 0 52.3 16 1 1835.0 - -
6 529350, 0 78.49 16 z 1B62.0 1014.0 -
T B9951T. 0 T0.9 16 2 1584.0 1175.0 -
8 1ETIES. 0 T5. 6 16 z 1421.0 1580.0 -
9 335419.0 9.1 16 1 1371.0 - -
10 503194, 0 T7.0 16 2 1471.0 1410.0 -
11 ETE423. 0 BT.9 16 z 1532.0 1624.0 -
12 146139.0 g1.2 16 z 1237.0 1899.0 -
13 316473.0 i i 16 z 157T0. 0 1797.0 -
14 485365, 0 63.3 16 1 1185.0 - -
15 BEST47T4.0 B3.9 18 z 1593.0 1521.0 -
16 125512.0 59.3 16 1 1Tz.0 - -
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] Radar Humber of Bu.r;t Haveform Center
Trial Td T Bursts Feriod Length Frequency
(=) (=) (GHz)
11 Type 5 19 0. 6315759 12.0000000 |5, 257800000
Burst Pulse C]_lirp Humber of
Burst ID Dffset Ridth (as) fidth Fulses per |[FRI-1 (us) |[FRI-2 (us) [PRI-3 (us)
(us) (MHz) Burst
0 ZB4001. 0 95.9 19 3 1819.0 1232.0 1085, 0
1 417231.0 82.3 19 z 1198.0 1209.0 -
2 SETI0L. 0 g6. T 19 3 1828.0 1541.0 1182, 0
3 92954. 0 89.7 19 3 1243.0 1535.0 1800. 0
4 245112.10 95. 6 19 3 1040.0 1773.0 14558.0
5 FETYTT. 0 1.1 19 z 1971.0 1159.0 -
6 E5145T.0 E5.9 19 1 19158.0 - -
T T4381.0 BT.9 19 z 1071.0 1841.0 -
8 22E454. 0 4.4 19 3 1147.0 1411.0 1401.0
9 3800°7T. 0 58.5 19 1 1880.0 - -
10 932951, 0 B5.B 19 1 1922.0 - -
11 55531.0 8.5 19 z 1864.0 1937.0 -
12 205054, 0 §2.3 19 z 1003.0 1870.0 -
13 399500, 0 90,1 19 3 137T6.0 1127.0 1T21.0
14 512124.0 a0.2 19 3 1504. 0 10585.0 1423.0
15 38516.0 g3.1 19 z 1924.0 1605. 0 -
16 189637, 0 58.5 19 1 1594. 0 - -
17 341819.0 7.0 19 z 1818.0 1374.0 -
18 495472, 0 E5.0 19 1 1349.0 - -
12 Type 5 15 0. 5000000 12, 0000000 |5, 255200000
Burst Pul=e Cl_lirp Hamber of
Burst ID Offset Width (as) ¥idth Pulses per ([PRI-1 (us) |[FRI-2 (us) |[PRI-3 (us)
(us) (MHz) Burst
1] zzgiz. o 581 13 1 1881.0 - -
1 Z1EBOT. O 521 13 1 1417.0 - -
2 410435. 0 9.9 13 1 1er.0 - -
3 BO35E0.0 EO. 2 13 1 1934.0 - -
4 T93915.0 95.9 13 3 1g1z.0 1491.0 1852, 0
5 192196, 0 9.9 13 2 1781.0 1930.0 -
B 3855250 78.5 13 z 1410.0 1880.0 -
T 58033510 53.8 13 1 1116.0 - -
i) TT3465.0 E4. 7T 13 1 1754.0 - -
9 185302, 0 Bl.4 13 1 1373.0 - -
10 361910.0 3.2 13 z 1BBZ. 0 1215.0 -
11 554151.0 g4.7 13 3 1954.0 1545.0 1336.0
12 T4BTES. O 8.7 13 3 1274.0 1825.0 1872.0
13 144765, 0 T8.3 13 z 1785.0 1116.0 -
14 33E082.0 B9.3 13 2 1819.0 1095.0 -
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Trial Td %;::’ Sumber of D {21231" gre:;lirency
s =) (GHz)
13 Type 5 12 1. 0000000 12.0000000 |5, 254000000
Burst Pulse C]_lirp Humber of
Burst ID Dffset Width (as) ¥idth Pulses per (PRI-1 (us) |[FRI-2 (us) |[PRI-3 (us)
(us) (MHz) Burst
0 EE44TE. 0 5.3 10 z 1954.0 1350.0 -
1 907451, 0 56,3 10 1 1935.0 - -
2 151297.0 BT.T 10 z 1366.0 156T.0 -
3 393839.0 E5.B 10 1 1100.0 - -
4 B347TZ. 0 5.2 10 z 1899.0 1492.0 -
5 gTE4ET. 0 6.3 10 z 1267.0 1996. 0 -
(] 121231.0 857 10 3 1273.0 1747.0 1T12.0
T 383055, 0 95, 4 10 3 1372.0 1054.0 1224.0
8 BO3500. 0 06 4 10 3 1942.0 1967.0 1243.0
9 945154, 0 93.6 10 3 1604, 0 1751.0 1T16.0
10 91531.0 B3.3 10 1 1TBZ.0 - -
11 333388, 0 92,4 10 3 1306.0 1050.0 1048. 0
14 Type 5 19 0.B8315789 12, 0000000 |5, 257200000
Burst Pul=e Cl_lirp Hamber of
Bur=t ID Dff=et Width (as) ¥idth Fulses per (FRI-1 (us) |[FRI-Z (us) |[PRI-3 (us)
(us) (MHz) Burst
1] 3BZ08T.0 93.3 18 3 1482.0 1099.0 1525.0
1 515307.0 BE9.1 18 z 1209.0 1630.0 -
2 359940 g6. 9 15 3 1010.0 1114.0 1T16.0
3 190922, 0 4.9 18 3 1939.0 1502. 0 1347.0
4 343TE4.0 T2.3 15 2 1983.0 1545. 0 -
5 437381.0 517 18 1 1780.0 - -
B 20319.0 58.3 18 1 1419.0 - -
T 1T3196.0 BO. 5 18 1 1282.0 - -
i) 3ZE145.0 571 15 1 1106.0 - -
9 4757758.0 85,9 18 3 1BBS. 0 1946. 0 1508. 0
10 145838.0 T2.0 18 z 1837.0 1965. 0 -
11 153567.0 Q0.9 15 3 1190.0 1601.0 1731.0
12 308984, 0 59.8 18 1 1g22.0 - -
13 45577T9. 0 T0O.0 15 2 1870.0 1214. 0 -
14 B11697.0 6T.2 15 2 1345.0 1237.0 -
15 134832, 0 g1.2 15 3 1589. 0 1629.0 1315.0
16 2858259. 0 26.5 13 1 1520.0 - -
1T 441028, 0 21.2 13 1 1620.0 - -
18 531973, 0 4.1 15 z 1599.0 1985. 0 -
15 Type S 14 0.585T71429 12, 0000o00 5. 254800000
Burst Pulse C]_lirp Humber of
Burst I Dffset ¥idth C(us) Hidth Pulses per (PRI-1 (us) (PRI-2 (us) |[FRI-3 (us)
(us) MMz ) Burst
1] 158254. 0 T6. 9 1z 2 1053. 0 13686, 0 -
1 36604T. 0 50,2 12 1 1262.0 - -
2 ST337TT.0 62.9 1z 1 1632.0 - -
3 TEOZ3Z. 0 64,7 1z 1 1997. 0 - -
4 132351.0 g83.8 1z 3 1835.0 1554. 0 1378.0
5 340432, 0 65 .4 1z 1 1375.0 - -
B 545146, 0 53.2 12 1 1122.0 - -
T TSS450. 0 21,7 1z 1 1470.0 - -
8 107154. 0 T8.7 1z 2 1184.0 1459.0 -
9 314379.0 T2. 4 1z 2 1610.0 i094. 0 -
10 S22427.0 53.8 1z 1 1361.0 - -
11 T29049. 0 T3. 8 1z 2 1243.0 1210.0 -
12 §1555.0 B6.T 1z 2 1515.0 1911.0 -
13 ZBEE1E. O 82.5 1z z 1925.0 1479.0 -
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Certificate #4298.01

] Radar Humber of Bu.r;t Haveform Center
Trial Id e Bursts lieglnd I(.el)lgt]l F((r;]e{qi)lency
s s z
16 Type o z0 0. BOOO000 12.0000000 |5, 255000000
Buarst Pulse C]_lirp Humber of
Bur=st ID Dff=zet ¥idth (n=) Hidth Pulses per (FRI-1 (us) |[FRI-Z (us) |FRI-3 (us=)
(us) (MHz) Burst
0 345535.0 87.6 20 3 1809.0 1142.0 190z. 0
1 490101. 0 g5.2 z0 3 1370.0 1301.0 1914.0
2 39145.0 94.8 20 3 1217.0 1247.0 1324.0
3 18309930 7.9 20 z 1160.0 1822.0 -
4 329141, 0 6.5 20 z 1295.0 1045. 0 -
5 474918, 0 BO. 9 20 1 1301.0 - -
] Z1367.0 83.0 20 2 1884.0 1175.0 -
T 1EE1G1. 0 80,4 20 z 1841.0 1130.0 -
8 3110330 BT.5 20 z 1807T.0 1223.0 -
9 456983, 0 BZ2.1 20 1 1352.0 - -
10 3520.0 g6 4 20 3 1700.0 1399.0 1030.0
11 147826, 0 g4.3 20 3 1858.0 1625.0 1494.0
12 293433, 0 T6.49 z0 z 126G.0 1aTz. 0 -
13 437093, 0 95.5 20 3 1310.0 1101.0 16583.0
14 584602, 0 55.2 20 1 1043.0 - -
15 130793, 0 59.0 z0 1 1580.0 - -
16 274624, 0 94.5 20 3 1558.0 1119.0 1T32.0
17T 418TTT. 0 91.9 z0 3 1B2T.0 1533.0 1671.0
18 SE35823.0 g5.2 20 3 1161.0 1131.0 1800. 0
19 1127100 B9.5 20 z 1309.0 1364.0 -
Trial 1  paie sumber of Poried Loneth " | Feceency
(=) (=) (GHz)
17 Type 5 12 1. 0000000 12, 0000000 |5, 254000000
Burst Pulse Cl_lirp Hamber of
Burst ID Dffset Width (us) ¥idth Fulses per |[FRI-1 (us) |[PRI-2 (us) (FRI-3 (us)
(us) (MHz) Burst
1] 429253, 0 g6.4 10 3 1194.0 1582. 0 1794. 0
1 BTO09TS. 0 9z.2 10 3 1879.0 1083. 0 1370.0
2 9135158, 0 g0. 4 10 2 1387.0 1304.0 -
3 1585450 54.3 10 1 1702.0 - -
4 400895, 0 53.1 10 1 1126.0 - -
9 B42041.0 834 10 z 1109.0 1T44. 0 -
6 g83409. 0 69.1 10 z 1871.0 1514. 0 -
T 125290, 0 100.0 10 3 1874.0 1420.0 1951.0
8 3TOES3. 0 T9.8 10 z 1175.0 1014.0 -
a B11591.0 g8, 4 10 3 1058.0 1132.0 1252.0
10 A552TT. 0 53.3 10 1 1469.0 - -
11 93594, 0 B5.3 10 1 1745.0 - -
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Certificate #4298.01

] Radar Humber of Burst Haveform Center
Trial Id e Bursts lieglnd I(.el)lgt]l F((r;]e{qi)lency
s s z
15 Type o 14 0. 8271429 12.0000000 |5, 254800000
Buarst Pulse C]_lirp Humber of
Bur=st ID Dff=zet ¥idth (n=) Hidth Pulses per (FRI-1 (us) |[FRI-Z (us) |FRI-3 (us=)
(us) (MHz) Burst
0 292284, 0 E5.3 12 1 1564.0 - -
1 499539, 0 58.3 12 1 1444.0 - -
2 TOGZ41. 0 2.3 12 z 1214.0 1599.0 -
3 59016. 0 4.5 12 3 19358.0 1061.0 1221.0
4 ZEEZE9. 0 82.5 12 z 190z.0 1090. 0 -
5 474152, 0 B3.3 12 1 1BBT. O - -
] B30TES. 0 80.0 12 2 1B64.0 1066, 0 -
T 33532.0 a0.3 12 3 1701.0 1591.0 1004. 0
8 240164, 0 91.1 12 3 1941.0 1715.0 13585.0
9 447244, 0 6. & 12 3 1343.0 1453.0 1445.0
10 BES4869. 0 g2.7 12 z 1376.0 1863.0 -
11 G054, 0 o0, 7 12 1 111z2.0 - -
12 Z215185.0 4.4 12 z 1860.0 1251.0 -
13 421414, 0 99.5 12 3 1211.0 1957.0 1T85. 0
19 Type o 12 1. 0000000 12.0000000 |5, 254000000
Buorst Pulse C]_lirp Humber of
Bur=st ID Dff=zet ¥idth (n=) Hidth Pulses per (FRI-1 (us) |[FRI-Z (us) |FRI-3 (us=)
(us) (MHz) Burst
0 T33TTE. 0 88.8 10 3 1250.0 1232.0 1944. 0
1 97E500. 0 57.4 10 1 109z.0 - -
2 2212549.0 96. B 10 3 1049.0 1114.0 1825.0
3 483283, 0 B9 T 10 z 1156.0 1790.0 -
4 TOSOET. 0 7.9 10 z 1367.0 1640.0 -
5 947554, 0 B2.0 10 1 1907.0 - -
] 191445 0 85,4 10 3 1209.0 1854.0 1204.0
T 432508. 0 7.3 10 3 1852.0 1605. 0 1T20.0
8 BT4545. 0 96,2 10 3 1360.0 1171.0 1074.0
9 915z2z1.0 95,4 10 3 1344.0 1745.0 1910.0
10 16218T.0 54.5 10 1 1015.0 - -
11 403875, 0 g0. 4 10 z 1296.0 11853.0 -

Version.1.2 Page 190 of 226



Wy,

o\ 7,
\/
\\\\&////
\w ~ %

/ \ @b
l % /;\\\\ ACCREDITED
4, el R\ -

Certificate #4298.01
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] Radar Homber of Burst faveform Center
Trial Id T Bursts Period Length Frequency
= (= (GHz)
20 Type 5 16 0. 7900000 12.0000000 |5, 324000000
Buorst Pulse C]_lirp Humber of
Bur=st ID Dff=zet ¥idth (as) Hidth Pulses per (FRI-1 (us) |[FRI-Z (us) [FRI-3 (us)
(us) (MHz) Burst
0 4835824, 0 4T 15 z 1583.0 1101.0 -
1 BES910. 0 571 15 1 1741.0 - -
2 gaTEE. 0 91.9 15 3 1B86. 0 1852.0 1285.0
3 280145, 0 83.1 15 z 1116.0 1841.0 -
4 482269, 10 o0, 7 15 1 1435.0 - -
5 B4158T4.0 T39.2 15 2 1722.0 1975.0 -
6 TETES. 0 8.7 15 1 1852.0 - -
T 257866, 0 1.0 15 z 1476.0 1350.0 -
8 438565, 0 79.0 15 z 1785.0 1927.0 -
9 B20359. 0 B3.5 15 z 1017.0 1704. 0 -
10 54344.0 3.9 15 z 1948.0 1239.0 -
11 235380.0 0.5 15 z 1723.0 1655.0 -
12 4169420 6.6 15 z 1262.0 1252.0 -
13 597534, 0 g81.2 15 2 1532.0 1852.0 -
14 32065, 0 El.5 15 1 1786.0 - -
15 2125584, 0 94.9 15 3 1710.0 1907. 0 1455.0
z1 Type 5 12 1. 00a0000 120000000 |5, 326400000
Burst Pulse C]_lirp Humber of
Burst ID Dffset Ridth (as) fidth Fulses per |[FRI-1 (us) |[FRI-2 (us) [PRI-3 (us)
(us) (MHz) Burst
0 SEEG04. 0 8.5 g z 10353.0 10770 -
1 TEES10. 0 89.5 | 3 1754.0 1925.0 1041.0
2 12967.0 9.4 g 1 1054.0 - -
3 254814, 0 T9.8 | z 1045.0 168583.0 -
4 496335, 0 T6.0 g9 z 17589.0 1641.0 -
5 TIUTEG. 0 538 g 1 109z.0 - -
6 979583, 0 80.9 | z 1815.0 1770.0 -
T 2E53E3.0 B1.B g 1 1130.0 - -
8 487404, 0 534 g 1 1834, 0 - -
9 709942, 0 9.9 | 1 1065. 0 - -
10 a51435.0 ED. 4 9 1 1885. 0 - -
11 194852. 0 91.4 9 3 1T92. 0 1291.0 1419.0
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Certificate #4298.01

i Radar Hamber of Bu.rt;t Haveform Center
Trial Td Eaoe Bursts Period Length Fregquency
(=) (=) (GHz)
22 Type 5 20 0. BOOO000 12, 0000000 |5, 322000000
Burst Pulse Cl_lirp Hamber of
Burst ID Dffset Width (us) ¥idth Fulses per |[FRI-1 (us) |[PRI-2 (us) (FRI-3 (us)
(us) (MHz) Burst
1] ZB18%G0. 0 7.0 0 2 1730.0 1208. 0 -
1 407496, 0 531 20 1 1468.0 - -
2 553059, 0 62,1 20 1 10570 - -
3 953971, 0 T8.9 20 z 1466.0 1928. 0 -
4 243693, 0 g0.0 20 z 1341.0 14558.0 -
5 JEgEE1. 0 52.0 z0 1 1153.0 - -
6 531723.0 83.8 20 3 2000.0 1481.0 1407.0
T 1080, 0 2.9 20 2 1935.0 1952.0 -
i) 225051.0 a3.5 20 3 18589.0 15938.0 1899.0
a 3T1EE4.0 5T.9 20 1 1550.0 - -
10 1389z, 0 95.9 20 3 1339.0 1T31.0 1875.0
11 B3543. 0 53.5 20 1 13368.0 - -
12 207470, 0 9z.0 20 3 1916.0 1909.0 1146.0
13 393993.0 57.3 z0 1 1910.0 - -
14 497T22. 0 70.5 20 z 1889.0 1132.0 -
15 45525.0 70.0 20 2 1619.0 1464.0 -
16 1895683, 0 84.0 20 3 1965. 0 1995.0 1419.0
17 334977T.0 T8.1 20 z 1488.0 1TEE. 0 -
18 478155, 0 3.2 20 3 1828.0 1610.0 1897.0
19 27659.0 96.5 20 3 1462.0 1116.0 1215.0
23 Type S 14 0. 8571429 12, 0000000 |5, 325200000
Burst Pulse Cl_lirp Hamber of
Bur=t ID Dffset Width C(us) ¥idth Fulsex per (FRI-1 (ux) |[PRI-2 (us) |FRI-3 (us)
(us) (MHz) Burst
1] 247197.0 50.1 12 1 1562.0 - -
1 453153, 0 3.5 12 3 1929.0 17890, 0 1159.0
z EEOESS. O £3.8 12 z 1B5T. 0 1881.0 -
3 14125.0 56.3 12 1 1820.0 - -
4 Z20915.0 G6.0 12 3 1442.0 1T358.0 1iTo.0
5 428528.0 5.2 12 z 1335.0 1453.0 -
B B36645. 0 54.4 12 1 1562.0 - -
T g42797.0 1.1 12 2 1542.0 1394.0 -
8 195T82.0 6.2 12 2 1291.0 1561.0 -
9 402853, 0 g0.2 12 2 191z, 0 1557.0 -
10 B10243.0 9.7 12 2 1037.0 1705, 0 -
11 G15892. 0 a0.9 12 3 1871.0 1891.0 10Ez.0
12 170136. 0 B3.7 12 2 1485.0 1990. 0 -
13 3TT346.0 6T.4 12 2 1446.0 1195.0 -
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Trial Id ‘I‘;::r g:‘s’:: of puta {::zfﬁ" E::;ﬁrency
(= (= (GHz)
24 Type 5 13 0. 9230769 12, 0000000 |5, 325600000
Buorst Pulse Cl_lirp Hamber of
Bur=t ID Dffzet Width (us) ¥idth Fulses per (FRI-1 (us) |[FRI-Z (us) |FRT-3 (us)
(us) (MHz) Burst
1] BZ2ET43.0 4.0 11 3 1862.0 1287.0 1201.0
1 553454, 0 70.8 11 z 1058. 0 1222.0 -
2 196136, 0 56,3 11 1 1516.0 - -
3 37851T.0 6.7 11 3 1316.0 1509.0 1126.0
4 BO13E9. 0 a0.8 11 3 1749.0 1481.0 1029.0
5 25544, 0 4.5 11 2 106G, 0 1891.0 -
5] 12581460 9z2.8 11 3 1882.0 1293.0 1633.0
T 350649, 0 59.0 11 3 1941.0 1858. 0 1945.0
i) 574102, 0 Q8.5 11 3 1361.0 1536. 0 1049.0
a T9T7240. 0 0.5 11 z 1787.0 1908, 0 -
10 1007TL. 0 4.0 11 3 1079.0 15058. 0 1892.0
11 324483, 0 55.8 11 1 1540.0 - -
12 545941, 0 a7T.7 11 3 1757.0 1673.0 1895. 0
25 Type 5 g 1. 5000000 12. 0000000 |5, 328000000
Burst Pulse I:l_lirp Homber of
Bur=t ID Offzet ¥idth C(us) Width Pulsex per |[FRI-1 (us) |[PRI-2 (us) (PRI-3 (us)
(us) (MHz) Burst
1] 1253346, 0 68. 6 5 2 1434.0 1825.0 -
1 119482 0 83.1 5 z 1582.0 1450. 0 -
2 4532866, 0 60.9 3 1 1970.0 - -
3 45599, 0 7.7 g 2 1246.0 1231.0 -
1 1209262, 0 7.4 5 z 1046.0 1225.0 -
5 T4755. 0 66,8 5 2 1587.0 11B5.0 -
B 4351589, 0 B3.7 5 1 1813.0 - -
T T99539. 0 a1.2 5 3 1451.0 1528.0 1970.0
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] Radar Humber of Bu.r$t Haveform Center
Trial Id e Bursts P(e;lnd Ifeligth F((r;]e{:?ency
s s
26 Type o 17 0. TOSE524 12.0000000 |5, 323800000
Buarst Pulse C]_lirp Humber of
Bur=t ID Offset ¥idth (us) Hidth Folsex per [FEI-1 (us) (FRT-2 (us) |FRT-3 (u=)
(us) (MHz) Burst
1] 545416, 0 3.8 16 3 1017.0 1990.0 1397.0
1 14086. 0 9.4 16 3 1401.0 1945.0 1131.0
2 154861.0 E5.58 16 1 1500.0 - -
3 394333.0 90,9 16 3 1835.0 1325.0 1237.0
4 SZ2EES4. 0 54.7 16 1 1416.0 - -
5 BYSEEZ. 0 a7. 7 16 3 1183.0 1142.0 1007.0
6 1634300 ET.5 16 z 1B826.0 1970.0 -
T 333465.0 96, T 16 3 1371.0 1078. 0 1Te4. 0
8 504452, 0 B3.3 16 z 1596. 0 1445.0 -
9 BT5424. 0 8.3 16 z 1109.0 1431.0 -
10 142811.0 E5.0 16 1 1324.0 - -
11 3123700 4.9 16 3 1386.0 1310.0 1812.0
12 483170, 0 T4.8 16 z 1723.0 17T6. 0 -
13 B55500. 0 B3.3 16 1 1371.0 - -
14 121408 0 99.5 16 3 12358.0 1335.0 13T8.0
15 2925629, 0 B3.6 16 1 1111.0 - -
16 481435, 0 87.3 16 3 1491.0 1704. 0 1442.0
27 Type 5 19 0. 6315759 12.0000000 |5, 322400000
Burst Pulse C]_lirp Humber of
Burst ID Dffset Ridth (as) fidth Fulses per |[FRI-1 (us) |[FRI-2 (us) [PRI-3 (us)
(us) (MHz) Burst
0 SE45ET. 0 5.8 19 3 1385.0 1726.0 156T.0
1 898358.0 E3.B 19 z 1936.0 1791.0 -
2 243085, 0 04.2 19 1 1256.0 - -
3 3950965, 0 BEl.2 19 1 1213.0 - -
4 S466T9. 0 7.1 19 3 1954.0 1063.0 1055, 0
5 Ti0Zz. 0 953 19 3 10358, 0 1601.0 1815.0
6 224043, 0 B2 .4 19 1 1T96.0 - -
T 3TeE11.0 g0.2 19 z 1T36.0 1655, 0 -
8 SZESE24. 10 87.5 19 3 1933.0 1524.0 1910.0
9 52332.0 85.5 19 3 1558.0 1a7z.0 1014.0
10 204270, 0 881 19 3 1838.0 1320.0 17T8.0
11 39E3E9.0 BS.3 19 1 1059.0 - -
12 510583, 0 52.5 19 1 1956.0 - -
13 33B61.0 52,3 19 1 20000 - -
14 186031. 0 4.1 19 z 1080.0 1807.0 -
15 339565, 0 54.9 19 1 1031.0 - -
16 4906135, 0 TB.2 19 z 1518.0 1924.0 -
17 14864.0 EO. 4 19 1 1527.0 - -
18 1BT445. 0 g1.5 19 z 1015.0 1351.0 -
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i Radar Hamber of Bur=t Haveform Center
Trial Id Type Bursts lzeil.od I(.e?gth P('(r;]e{:alency
= =
28 Type 5 12 1. 0000000 12. 0000000 |5, 326000000
Burst Pulse I:l_lirp Humber of
Bur=t ID Offzet ¥idth C(us) Width Pulsex per |[FRI-1 (us) |[PRI-2 (us) (PRI-3 (us)
(us) (MHz) Burst
1] 05045, 0 50.5 10 1 1196.0 - -
1 T49937. 0 557 10 1 1861.0 - -
2 939019, 0 85.8 10 3 1B56. 0 1354.0 1218.0
3 23551T.0 6.9 10 2 1772.0 1323.0 -
1 477346, 0 5.1 10 z 1221.0 1773.0 -
5 T18529.0 2.3 10 3 11zz.0 11558.0 1577.0
B QE0G04. 0 8.1 10 2 1503.0 1843.0 -
T 205421.0 q9z.2 10 3 1446.0 1589. 0 1583.0
8 447174, 0 59.0 10 3 1145.0 13T0.0 1341.0
9 B39523. 0 70.9 10 2 1085.0 1248.0 -
10 93ZHEET. O B3.1 10 1 1157.0 - -
11 1T6194. 0 55.3 10 1 1731.0 - -
29 Type 5 18 0. BEREEET 12, 0000000 |5, 323200000
Buorst Pulse Cl_lirp Hamber of
Bur=t ID Dffzet Width (us) ¥idth Fulses per (FRI-1 (us) |[FRI-Z (us) |FRT-3 (us)
(us) (MHz) Burst
1] 27TTEE3. 0 83.4 17 3 1301.0 1213.0 1473.0
1 435503, 0 a7.3 17 3 1258.0 1057.0 15z22.0
2 S9EE1T. 0 a0. 4 17 3 1879.0 1090.0 1780.0
3 a7142.0 a1.8 17 3 1385.0 1491.0 1272.0
4 257TT9.0 95.2 17 3 1869.0 1055.0 1339.0
5 420304. 0 53.5 17 1 1301.0 - -
6 580095, 0 g0.0 17 z 1893.0 1417.0 -
T TT235. 0 86.5 17 3 1948.0 1856. 0 1903.0
i) 237974, 0 a1 17 3 1379.0 1497.0 1433.0
a FOEESE. 0 3.5 17 3 1360.0 1444.0 1937.0
10 SE1396. 0 B0.7 17 1 1778.0 - -
11 STETZ. 0 BT.2 17 2 1157.0 1676, 0 -
12 2191583.0 B1.8 17 1 1263.0 - -
13 3T9317.0 T34 17 z 1952.0 1503. 0 -
14 540145.0 81.4 17 z 1928. 0 1552.0 -
15 3T944.0 BS. T 17 1 1005. 0 - -
16 198951.0 T6.0 17 z 1293.0 10E5. 0 -
17 SBO06E. 0 §1.0 17 z 1183.0 1251.0 -
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] Radar Humber of Burst Haveform Center
Trial Id T Bursts P(e;lnd Ife‘]lgth F((r;;:;lency
s s
30 Type 5 16 0. 7900000 12.0000000 |5, 290000000
Buorst Pulse C]_lirp Humber of
Burst ID Dff=zet ¥idth (u=) Hidth Pulses per (FRI-1 (us) |[FRI-Z (us) [FRI-3 (us=)
(us) (MHz) Burst

0 S8E4TE. O 79.9 15 z 1445.0 106T.0 -
1 20235.0 95, 4 15 3 1798.0 1115.0 1157.0
2 201925. 0 52.9 15 1 1174.0 - -
3 Jgz4Ta.0 B3. 3 15 z 1721.0 1527.0 -
4 SE4ETT. 0 B3.1 15 1 1808. 0 - -
5 T45231.0 g1.8 15 z 1068. 0 1649.0 -
] 1T86TO. O 99. 5 15 3 16873.0 1700.0 150z, 0
T 359099, 0 a1. 7 15 3 1830.0 1924.0 1T17.0
8 541506, 0 9.2 15 z 1040.0 15899.0 -
9 T22435. 10 BE3. 9 15 2 1815.0 1586. 0 -
10 156625, 0 ES. 9 15 z 190z.0 1935.0 -
11 FEEEsE.0 5.1 15 1 1104.0 - -
12 519373.0 73.5 15 z 11zz.0 1541.0 -
13 TO1469. 0 9.2 15 1 1770.0 - -
14 134407, 0 4.4 15 2 1944.0 1504. 0 -
15 315939.0 80.5 15 z 1334.0 1a0z.a -
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Type 6 Frequency Hopping Radar Statistical Performance - Details

} Hopping ..
R N 7 N P TSR L= B - e L T
(us) (kHz) (nz) Humber
1 Tvpe B 1.0 333.3 g 0.3333 300. 00aoooo |1
List oy |° ! 2 3 ¢
0 5619 5578 5270 5294 5354
o SB60 5710 SBEE 5399 SB56
10 5297 5333 5642 5609 5709
15 SBES 9527 o647 5547 5254
20 5375 5395 53584 5444 5705
25 5554 5536 5450 SB55 5453
30 5403 5576 5588 5641 S4B5
35 5674 5580 5623 5559 SB2T
40 5553 5T04 SBT3 5633 5T24
15 5373 5345 5331 5513 SB3T
50 5544 5314 5585 5697 5257
259 S6TZ 5471 5423 5424 SB35
60 5644 5345 5569 SB55 5413
65 5271 5415 5550 5371 5335
TO 5382 5416 5533 S5TO6 55558
T3 5535 5692 5256 54356 5T16
80 5385 SBE9 5455 5349 5456
85 5336 5634 5T03 5352 5280
90 5506 2313 2690 S5326 S631
95 5625 5546 5289 5490 5590
Version.1.2 Page 197 of 226



N TEK JGil

<3ﬁggg

~57

ACCREDITED

Report No.: $S22042202904002

Certificate #4298.01

] Hopping ..
i 1a (B GNR pmoe) (PEISST pate | Semmmee bl
(us) (kHz) (ns) Hamber
2 Type B 1.0 3333 4 0. 3333 300, Qo0oaoo |4
List oin) |° ! 2 3 ¢
o 5302 5342 S6G1 3435 a611
o 5493 SB52 5310 5257 SBOG
10 5587 5561 5374 5362 SB30
15 o322 5320 550z 2475 5364
20 5555 5353 5316 2387 2337
25 92332 o654 g31z o262 5409
30 o252z 2547 2410 a615 2233
35 5311 SBE3 5556 5470 5255
40 5537 5395 5710 5491 5469
15 SETO 5465 5704 5456 5406
50 5354 5400 5513 5T20 5365
25 296 S22TR a641 5445 SBZR
60 o564 SBZ0 5395 52334 S230
i 5401 o575 5359 2569 patatalal
TO o8z 2649 2407 2365 64T
™ SE43 5509 559z SBTS SBTS
80 5581 5275 53581 5512 SB00
85 5304 5382 5389 5455 SBEE
a0 5419 SE42 5350 5528 5519
95 2709 a63z 52415 SB35 52354
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ACCREDITED

Report No.: $S22042202904002

Certificate #4298.01

- Hopping - -
riara |Bde glan (oo [PelsE SR (Swwwme (\p Tl
(u=) (kHz) (ms) Humber
3 Type B 1.0 333.3 3 0. 3333 300, Qo0ooao |6

Lict gty |7 ! z 3 4

o S55T 5581 5617 5616 5356
5 5L3n 5T04 5385 5420 5338
10 5518 5350 5415 5651 5313
15 5447 SEOS 5520 SB53 5563
20 55149 SE5T S4TE 5330 5595
25 5506 551G 5366 5443 SBE1
30 5533 S36T 5358 5502 SBO06
35 5347 SE4T 5266 5411 5451
40 5334 5332 5T09 SBET 5394
45 SEE4 55349 5464 5437 SBBS
o0 53849 5421 5416 5574 5485
55 5536 S5Lan 5279 5439 5324
60 544949 5710 STO0S 5404 5305
65 L SL2G 5589 5359 5452
TO S5TE SETE 5492 53858 5551
T2 54T 2523 o724 2256 a7zl
80 5293 5379 5554 5361 5505
85 5479 5693 5341 SB55 5T15
90 5629 5494 5401 5637 5423
95 5280 5316 SBEZ 5281 5649
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ACCREDITED
Certificate #4298.01

Report No.: $S22042202904002

. Hopping .-
riara |Ble paE e [Palar (RIS (Semee (2l
(u=) (kHz) (ns) Humber
4 Type B 1.0 333.3 9 0. 3333 300, noooooa |2

Lise Oty |° ! 2 3 4

0 533T 5345 5553 5302 SBT3
L SaTT o629 5460 5583 o642
10 5352 5614 5456 SB55 SETZ
15 5401 5574 5611 5565 5370
20 55Tl SLaa 5295 5463 5303
25 5436 5358 5718 5470 53580
30 5703 Sqz2 5324 5573 SE654
35 o426 5263 56354 5661 5462
40 SE48 5498 5270 5474 SE64
15 5701 SBEZ 5425 5490 5552
50 S2E5 S5aT S4BT 5300 5432
55 ST24 S43T 5469 5255 5715
60 5453 S2TT 5637 5705 5343
65 5543 SE6E2 5561 5251 5255
TO S2TS 5341 5364 5510 5516
TS 5346 5712 5504 5549 5356
80 SL2T 53Te 5264 5447 5442
85 5454 SBSE 5425 5544 5374
90 5343 SEE3 5473 SB59 5354
95 5372 STOT 5274 5292 5466
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ACCREDITED
Certificate #4298.01

Report No.: $S22042202904002

} Hopping ..
Teid 1 (B (3aR e e [Plmes (gt [Sememee \pinl,
(us) (kHz) (ns) Humber
5 Type B 1.0 333.3 g 0.3333 300. Qo0oooo )1
Lise G0 |° ! 2 3 4
0 5592 5554 5459 S4B3 5413
3 5619 5651 5535 5271 5374
10 5283 5500 5594 5375 5693
15 5604 5714 5610 5562 5482
20 5279 5711 5557 5276 5277
25 5307 5446 5574 5414 5270
30 5403 5281 5691 5473 SB24
35 5625 5354 5430 5339 5376
40 5487 5551 SB53 S5B1T 5630
45 5644 5T05 5483 5342 5519
50 5293 5513 5563 5593 5437
959 5391 5659 5455 5656 5582
60 5697 5489 SB23 5294 5319
65 5597 5631 5521 5436 5423
TO 5273 SBES 5340 5485 S4B6
T 5435 5315 5275 5614 5330
80 5520 5590 5596 5264 52589
85 5405 5646 5526 5346 SBTE
90 5267 5539 5349 SB00 5253
95 5671 5533 5345 5587 5523
Version.1.2 Page 201 of 226
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ACCREDITED
Certificate #4298.01

Report No.: $S22042202904002

} Hopping ..
Teid 1 (B (3aR e e [Plmes (gt [Sememee \pinl,
(us) (kHz) (ns) Humber
=] Type B 1.0 333.3 g 0.3333 300. Qo000 |4
Lise G0 |° ! 2 3 4
0 5372 5343 5425 SB24 5260
3 5283 5576 5610 5434 5581
10 5659 52589 5635 5570 5714
15 5577 5256 5342 55558 5279
20 5490 SB5Z2 5549 5T24 5640
25 5634 5552 5300 5445 5409
30 5297 5713 5431 5580 5444
35 SBET 5445 5701 5492 5290
40 5326 5286 5621 5382 5280
45 5559 5313 5541 5499 5T04
50 5395 5474 5569 5274 5421
959 5695 5625 5345 5374 SB5T
60 5711 5519 SB42 5301 5454
65 5T15 5520 5536 5366 5413
TO 5414 5373 5417 5316 5473
T 5357 5586 5454 5296 5430
80 SB2T SB54 SB53 5273 SBOE
85 5465 5363 5491 5352 5355
90 5518 5631 5655 55858 5329
95 5485 5502 5590 5390 5531
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ACCREDITED
Certificate #4298.01

Report No.: $S22042202904002

} Hopping ..
ria s B G e PESSE Rae s Semmemee bl
(us) (kHz) (ns) Humber
T Type B 1.0 333.3 9 0. 3333 300, no0oooo |8
Lise Oy |° ! 2 3 4
0 5530 55587 5361 5310 5450
3 5325 5595 SB55 5500 5410
10 5523 5553 SETE 5290 5260
15 5565 53583 5445 5603 5471
20 5495 5514 5690 SB35 5697
25 5431 5583 5280 5404 5452
30 5451 SBa1 SETO SE46 5354
35 o642 5331 5633 5594 5267
40 5301 5640 5389 5559 SBz22
45 S2TT 5391 5507 5396 5502
50 5552 5494 5271 SB50 5620
55 5363 5719 5545 5338 5299
60 5564 SB25 5263 SB54 SB03
65 D283 5343 5554 5572 SBT3
TO SBE3 5517 5492 5351 5266
TS 5292 5387 5326 S5TO6 5627
80 SBE2 5262 5387 5276 5T16
85 5270 5511 5425 5455 5359
90 5351 Sea0 52585 5394 5571
95 5400 5265 5327 5643 5313
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ACCREDITED
Certificate #4298.01

Report No.: $S22042202904002

} Hopping ..
ria s B G e PESSE Rae s Semmemee bl
(us) (kHz) (ns) Humber
g Type B 1.0 333.3 9 0. 3333 300, noooooo |5
Lise Oy |° ! 2 3 4
0 5310 5351 5297 5374 5322
3 5367 5523 5285 SB63 5617
10 5454 5342 5TIT 5455 5251
15 SB56 5510 5545 5645 5409
20 SB50 SB631 5630 SETO 5319
25 5435 5453 5505 5516 5493
30 5647 5627 5356 5506 S4B2
35 5470 oT24 5390 5420 5690
40 5576 5452 5497 53587 5274
45 5320 2487 5479 5560 5605
50 5351 SB22 SET1 5445 5459
55 5526 5253 5279 5502 5397
60 SB29 5440 SBT3 5704 5544
65 5533 SB0G 5405 5478 5655
TO 5451 5590 5263 5346 SBT3
TS 5254 5295 52558 5459 5372
80 SB23 5401 5287 S5TO6 5545
85 5485 5650 5324 5305 5373
90 5559 5464 SE&0 5344 5693
95 5394 5378 5363 5321 5311
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ACCREDITED
Certificate #4298.01

Report No.: $S22042202904002

. Hopping ..
i 1a (B GNR pmoe) (PEISST pate | Semmmee bl
(us) (kHz) (m=) Humber
9 Type B 1.0 333.3 9 0.3333 300. 00aoooo |1
List Gute) |° ! 2 3 ¢
o 5565 5590 5T03 5535 5542
L 5409 5545 5360 5351 5349
10 5288 SB06& 5283 5583 5302
15 5269 SB3T 5554 5693 5380
20 5417 5274 5572 5719 5643
25 SBEZ2 5287 SBE6 5612 5550
30 SB32 5536 5554 5504 5280
35 SBE0 5512 5340 5661 5573
40 5604 5415 5435 5530 5271
15 SB2T S4BT 5562 5615 SB55
50 SB46 5401 5527 5T22 5541
259 5263 5336 5714 5372 5473
60 5526 5539 5574 5369 S6B50
65 S536T 5482 5547 5T15 5370
TO 5595 5252 2464 5454 5439
5 SB2Z2 5305 5642 5374 5341
80 5711 5385 5404 5264 5523
85 5443 5326 5451 5270 SBET
90 5356 5621 5303 5724 5470
95 5639 5356 5361 5278 5378
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ACCREDITED
Certificate #4298.01

Report No.: $S22042202904002

} Hopping ..
gz B R pmoee PESE pate s Semmemee  plinlo
(us) (kHz) (ns) Humber
10 Type B 1.0 3333 9 0.3333 300. 000ooao 14
Lise Oy |° ! 2 3 4
L} 5345 5354 5644 SB96 5354
= 5545 5470 5435 5514 SB53
10 5694 5492 5324 5303 5323
15 5357 SBET SBST 5641 5572
20 5425 5440 Se10 5711 SE16
25 5473 5414 5335 5554 5674
30 5541 5719 5432 54580 5651
35 5431 5457 5345 5615 5254
40 5715 5373 5295 5365 5556
45 5447 5645 5574 5533 5277
50 5703 5293 5252 5566 5280
55 5330 5636 5562 5403 5444
60 SB55 5704 5514 SBTE S42T
65 5596 5565 5583 5450 5640
TO 5304 5421 5547 5258 5595
TS 5264 5494 5454 5695 5455
80 5495 SEa0 5293 S52T 5639
85 5718 5351 5643 5511 S4BZ
90 5632 5310 5394 5501 S54TE
95 5576 5327 5378 5333 5362
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Report No.: $S22042202904002

Certificate #4298.01

) Hopping ..
riara (Bl pGE |aroe) [Pl (mete o [Sewmeace (2RIl
(us) (kHz) (ms) Humber
11 Tvpe B 1.0 333.3 9 0. 3333 300. 000o0ao &
List anity) |° ! 2 3 ¢
0 LE03 5593 5580 5382 5604
5 5540 5492 5510 5385 5625
10 L2al 5365 54958 5344 5343
15 5319 5285 SBE6 5356 5336
20 5509 5551 5325 5589 5361
25 ooES 5520 5442 5615 5T16
30 411 5459 5631 5300 5315
35 oh2z 5350 5501 5529 5565
40 5323 SB59 5535 5362 5485
15 5427 5253 SB3T SBET SBZ25
50 404 5349 5341 5389 SB0Z2
25 5518 9277 5697 5415 5309
60 5394 5464 5505 5639 5391
65 5380 5282 5532 5582 5493
TO 5533 9587 5515 5574 2695
™ 2453 SE14 5530 SETE SEES
80 SB05 5441 5360 SB36 5433
85 5351 5474 SB54 5500 SB42
90 5321 5579 5482 5610 5654
95 53858 5443 5547 55581 5527
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ACCREDITED

Certificate #4298.01

Report No.: $S22042202904002

} Hopping ..
riaza B G e PESSE Rae s Semmmee e
(u=) (kHz) (ms) Humber
12 Type B 1.0 333.3 9 0. 3333 300, noooooo |5
Lise Oup) |° ! 2 3 4
0 5283 5357 5516 5543 5446
5 o632 5417 5585 5265 5592
10 5459 5545 5406 5693 5385
15 5436 5355 5256 5578 5344
20 SBTS 5492 5317 5562 5627
25 5512 5T23 5546 SB52 53580
30 5300 5455 SET4 53538 5495
35 5454 5710 5621 5654 5443
40 5504 SBT3 5359 5407 5336
45 5695 5T20 SB55 5580 5400
50 5430 SBS8T S5T06 5544 S4BT
o5 5419 52589 5435 5559 5506
60 5340 5554 5329 5553 5327
65 5385 SBBZ 5519 5590 5364
TO 5550 SB5T 5355 5259 SBT3
TS 5420 5615 5697 5524 5275
80 SB33 5254 5424 5534 5274
85 5465 5315 5415 5269 5455
90 5547 5566 SEB16 5509 5427
95 5445 5560 SB36 5347 5432
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ACCREDITED
Certificate #4298.01

Report No.: $S22042202904002

) Hopping ..
reiara |Ble pa o) [Pl [Raiec (Sememee (piio
(u=) (kHz) (ms) Humber
13 Type B 1.0 333.3 9 0. 3333 300, noooooo |5
Lise Oty |° ! 2 3 4
0 553a 5596 5452 5704 SEBE
5 SET4 5439 SB60 5431 5324
10 53430 5334 5544 5413 53586
15 5524 5573 5491 5301 5295
20 53g2 5269 5530 5406 5535
25 5515 5364 5451 5650 SB56
30 S422 SEBB4 5412 5317 Se0T
35 5318 5496 5326 5417 5429
40 5454 5343 5459 5565 5443
45 5356 o721 53587 5419 SB56
50 52ag 5475 52583 52581 5519
o5 5393 5495 SB5T 5713 5260
60 5470 5T24 5647 5477 5531
65 S2Ta 5594 5597 SB63 5259
TO 5505 5690 SB53 5526 52582
TS 5714 SB35 SBTZ 5253 5478
80 5338 5630 5450 5632 5266
85 5497 S4BE 5333 5366 5339
90 5434 5591 5551 5351 5250
95 5411 5442 5264 5545 5527
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ACCREDITED
Certificate #4298.01

Report No.: $S22042202904002

} Hopping ..
riaza B G e PESSE Rae s Semmmee e
(u=) (kHz) (ms) Humber
14 Type B 1.0 333.3 9 0. 3333 300, no0oooo |4
Lise Oup) |° ! 2 3 4
0 5318 5360 535838 5390 5503
5 5338 5364 5260 5594 SB25
10 5321 5593 5585 5511 5407
15 5612 S5T00 5497 5724 5457
20 5263 5435 5471 5393 5306
25 5691 o654 5279 5720 5464
30 SB50 5389 5532 5254 5516
35 SB35 5417 5310 55582 5365
40 SB5T SEBBY 5503 SB&3 5353
45 5553 5270 5502 5714 5351
50 5382 5634 5457 SB03 5711
o5 5337 5607 5452 5372 S5TO6
60 5599 5414 5396 5576 5303
65 5574 5616 5702 5533 5534
TO 5489 S4B6 5423 55583 5693
TS 5537 5478 5293 5402 53587
80 5T16 5449 5266 5259 5377
85 5401 5627 5645 SB32 5583
90 5557 5561 5295 5320 5339
95 5597 5518 S5T05 5262 5543
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Certificate #4298.01
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) Hopping ..
Teiara Bl PR rer e |Talss (mate© Sewmeace 2Ll
(u=) (kHz ) (ms) Humber
15 Type B 1.0 333.3 g 0. 3333 300. Qo0aoao |8
List Gy |° ! 2 3 4
o 5ET3 5599 5324 5551 5253
L 5380 5386 5335 SB60 5360
10 SE30 54584 SB26 STOE 5423
15 SBO3 5255 5600 5294 S6T9
20 52T 5504 5412 5487 5481
29 SEE9 5640 5382 5480 5279
30 5506 5539 5326 5272 5533
35 5336 5299 5505 5581 5260
40 Sz 5496 5277 5441 5443
45 5447 5482 5250 5585 5297
S50 5404 5627 5510 5633 5553
o959 5319 5534 5659 5320 5406
60 She2 5351 SBTT 5579 5433
65 5405 o604 5520 5342 5651
TO SLed 5366 5284 5647 5500
TS 5574 5318 5289 5381 5437
80 SL2z 5530 5697 5701 5376
85 5515 5444 5561 o624 5365
90 5E35 5273 5641 5371 5587
95 5357 5552 5493 5560 5605
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Report No.: $S22042202904002

} Hopping ..
riaza B G e PESSE Rae s Semmmee e
(u=) (kHz) (ms) Humber
16 Type B 1.0 333.3 9 0. 3333 300, noooooa |12
Lise Oup) |° ! 2 3 4
0 5256 5460 5260 SB15 5570
5 D422 5311 5410 53458 5567
10 5561 5273 SERT 5426 5449
15 5691 53582 5703 5339 5396
20 5279 SET0 5353 5479 5454
25 5557 5492 5455 5554 5313
30 5645 5525 52583 54587 SB55
35 5534 5341 5599 5377 5413
40 SBT1 5335 5360 5379 5591
45 5444 5411 5705 SBBG 5255
50 5457 5514 52589 5334 Se04
o5 5405 5357 5603 5263 5655
60 5548 5551 5269 53583 5715
65 9527 5466 5640 5600 5505
TO 5576 SB51 5450 SEBY 5560
TS 5321 5613 5609 5642 SB6TS
80 5473 5456 5296 SB03 5624
85 5524 5435 5364 5580 5470
90 SB06 5325 5555 5459 5375
95 5450 S6T4 SB63 5252 5573
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ACCREDITED
Certificate #4298.01

Report No.: $S22042202904002

) Hopping ..
reiara |Ble G e [Pl [Rtec  (Sememee (pIiD
(u=) (kHz) (ms) Humber
1T Type B 1.0 3333 9 0. 3333 300. 000ooao |5
Lise Oty |° ! 2 3 ¢
L} 5511 5699 S6T1 5301 5315
5 5464 5333 5485 5396 5492
10 E53T 5703 SB21 5470 5304
15 5509 5351 S28T 5555 SBBS
20 E264 5391 5565 5427 5348
29 5441 5691 SBE5 5347 SBET
30 5414 5715 SB05 5454 5354
35 5430 5312 5645 SBE3 SBE2
40 52Tl 5540 5317 5356 5718
45 5685 5276 5316 5413 5640
50 5510 SB55 5497 5558 5450
o9 55949 5692 5370 S536T 5522
60 5434 5328 5547 5353 5412
65 5366 5549 5544 5405 5446
TO 5253 5286 5546 5421 S4B2
TS 5355 5451 5714 5654 5633
80 54949 5552 5297 5521 5280
85 5438 5651 5543 5565 5474
90 52Ta SB03 5375 5619 5TiZ
95 5523 5257 5541 5507 5261
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Certificate #4298.01
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. Hopping ..
R I N P U L B v o e
(u=) (kHz) {ms) Humber
15 Type B 1.0 333.3 g 0.3333 300, go0aooo |4
Lise (e |° ! 2 3 4
0 5291 S4B3 SB0T S4B2 5632
L 5603 52558 5560 5674 5326
10 5274 5341 5491 5392 5636
15 54354 5332 5305 SBT3 5430
20 5400 5711 5293 5419 5317
25 5381 5254 5303 S6TZ 5345
30 5611 5649 5619 5403 5541
35 5596 5585 5623 5633 5435
40 5647 SBBS 5359 5374 S4B6
15 SBEG 5516 5589 STOG 5586
50 5394 5312 S646 5661 5493
L 5543 5599 5273 54TE 5276
60 5455 SBE4 5493 5580 5613
65 5338 5531 5435 5629 5474
TO 5311 5309 5314 5450 5310
™5 5290 5640 5410 5609 5333
80 5461 5275 5518 5572 5620
85 5506 5282 5342 5330 5573
90 5T18 5557 5517 5601 STO05
95 5295 5525 5405 5304 5652
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Certificate #4298.01
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} Hopping ..
Teid 1 (B (3aR e e [Plmes (gt [Sememee \pinl,
(us) (kHz) (ns) Humber
19 Type B 1.0 333.3 g 0.3333 300, go0aooo |5
Lise G0 |° ! 2 3 4
0 5546 5702 5543 SB23 5377
3 5645 5280 5635 5265 5335
10 5257 5590 5315 5439 5512
15 5383 5288 5440 5594 5651
20 5596 5273 5649 5373 5502
25 5620 5622 5518 5415 5393
30 52589 SB29 5560 5385 5372
35 5283 5494 5337 5510 5424
40 STOE 5571 5361 5435 5479
45 5442 5519 5456 5392 5290
50 52582 5297 SBT3 5Ti6 5500
959 5600 5275 5464 S6TZ 53058
60 S55TT 5401 5390 5447 5450
65 5605 5334 5507 5615 5524
TO 5285 5322 5430 5433 5621
T SBEZ 5719 5589 5528 5515
g0 5292 D462 2566 5307 5254
85 5296 5474 5T24 5399 5T10
90 5250 5353 5509 5303 5597
95 5407 5423 5562 5673 5300
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] Hopping ..
R I N P SR L |t o
(us) (kHz) (ns) Humber

20 Type B 1.0 333.3 g 0.3333 300, Qooooao |5

Lise Gup) |° ! 2 3 4

o 5TO04 S4B6 5479 5309 5597

= SBET 5650 5710 54258 5639

10 S5B6E 5379 5356 5634 5533

15 2471 53158 5543 0422 5311

20 5592 SBBS 5641 5443 5390

25 5569 5350 o622 5449 5435

30 SB53 5586 5300 5537 SBET

35 5325 5585 5605 5269 9521

40 5263 5314 5509 5504 5529

45 5405 5528 5525 5393 5572

50 5343 5646 5333 5386 5502

595 SBE0 SBES 5554 5465 SBTT

60 5338 5326 5454 5280 5615

65 5403 5347 5591 5396 5555

TO 5515 5579 5601 5527 5387

TS 5261 STO0T 5291 5550 SB0Z

80 5439 5257 5370 5692 5495

85 5512 5487 5719 5401 SB50

90 5335 5402 5255 5659 oT2Z

95 5364 5493 SBTE 5510 S5T00
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Certificate #4298.01

} Hopping ..
R I 7 PO S SR L v o e
(us) (kHz) (n=) Humber
21 Type B 1.0 333.3 E 0. 3333 300, 0d0ooan - |5
List ONED) |° ! 2 3 4
0 54584 5T05 2415 2470 5439
4 3351 aT0z 5310 2591 3371
10 2497 2265 5494 2354 o554
15 55549 2445 646 2370 2503
20 2600 2356 2252 2235 2416
25 SRSE 2421 2456 5251 483
30 24TT 5542 5543 2415 53511
35 5390 5464 SBTE 5501 5422
40 5435 SET4 5447 52649 5526
45 2337 505 605 2451 b M
a0 o522 b4z 5354 2475 aT03
b 2507 2401 SB35 2496 2309
60 2455 o619 2630 23E6 2414
65 5345 2492 5295 5315 5273
TO 58T 5530 5711 SR15 SREE
5 SB35 SBTO SR22 5583 5691
80 S36T SRZE 5331 5561 5412
85 bl aTls o589 5286 o289
90 2553 o314 5329 5261 2465
95 2541 2463 2574 S6T1 2455
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Certificate #4298.01

] Hopping ..
R I 7 PO S SR L v o e
(u=) (kHz) {ms) Humber
22 Type B 1.0 333.3 g 0.3333 300, Qooooao |5
Lise (e |° ! 2 3 4
o 5264 5469 5351 5631 5659
L 5393 5627 5385 5279 5573
10 5428 5529 5535 5549 5575
15 o647 9572 5274 5415 5695
20 SB03 5425 SBES 5T22 5389
25 5544 5370 5355 5517 5616
30 5528 5500 5633 S4B3 SB85
35 5603 5292 5297 5349 5513
40 S5TT 5509 5523 S644 5483
45 5691 5412 SBTS 5495 5395
50 5343 5435 5564 5526 5451
o959 5589 D462 5315 5280 5554
60 5309 SB25 5336 5615 5294
65 5530 ST0Z 5565 5596 5345
TO S6T0 5630 5560 5591 S60T
TS 5693 5465 24TT 5407 5545
g0 2Tzl 2409 2402 2525 2552
85 5351 5453 5340 5326 5609
90 5494 5364 5499 5423 5485
95 5518 55538 5569 5T1E 5T18
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) Hopping ..
riara (Bl pGE |aroe) [Pl (mete o [Sewmeace (2RIl
(us) (kHz) (ms) Humber

23 Tvpe B 1.0 333.3 9 0. 3333 300. 000ooao |12

List anity) |° ! 2 3 ¢

0 EL19 5T08 S28T 5695 5501

5 5435 5649 5460 5442 5407

10 ez 5318 5576 5269 5596

15 SB35 5699 53T 5412 5591

20 5TOR 5336 5362 5432 5697

25 5387 5556 5454 SB55 5417

30 45T 5373 5T1Z2 5403 5645

35 5480 5565 5350 5360 5352

40 SEED 5323 SB5Z2 5520 5573

15 o465 5299 5470 5634 5285

50 S2T4 5456 5275 5349 5293

259 SEE0 5416 5463 5512 5251

60 5713 5474 SBET SB53 5453

65 5282 5435 5T18 5566 5534

TO 5399 5514 SB56 5633 5409

T3 S56T 5554 53358 5545 SB23

80 5490 SBE3 SB1Z 5309 5406

85 o694 5525 5499 5445 5294

90 5574 5332 SB59 5370 5436

95 S4TT 5415 5542 S4BT 5319
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} Hopping ..
ria s B G e PESSE Rae s Semmemee bl
(us) (kHz) (ns) Humber
24 Type B 1.0 333.3 9 0. 3333 300, noooooo |3
Lise Oy |° ! 2 3 4
0 5299 S54T2 5693 5351 5721
3 24TT 5574 5535 5505 5614
10 SBBS 5552 SB1T 5387 5251
15 5351 53583 5505 5604 5527
20 SBe0 5647 5323 5335 5549
25 5590 5455 5700 5403 5414
30 5585 5359 5703 5309 5571
35 5364 5503 5274 SBBE 5365
40 5261 5417 5517 5405 5445
45 5382 5528 SBET 5695 5537
50 5TIT 5393 5370 SB53 5331
55 5600 5270 5639 SB1Z 5515
60 5376 SBaT 5269 5252 SBTT
65 5586 o642 52558 SB36 5543
TO 5455 5479 SB23 5400 5444
TS 5301 5372 5425 5341 5573
80 5290 5316 5345 5347 5627
85 5349 5470 5565 5432 SB25
90 SBTE 5447 SBTZ 5552 5465
95 5469 5359 5321 5325 SB6TS
Version.1.2 Page 220 of 226



NTEK JEi>

ACCREDITED
Certificate #4298.01
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) Hopping ..
reiara |Ble pa o) [Pl [Raiec (Sememee (piio
(u=) (kHz) (ms) Humber

25 Type B 1.0 333.3 9 0. 3333 300, no0oooo |3

Lise Oty |° ! 2 3 4

0 S45T 5T11 5634 5542 5563

5 SE16 5596 5610 5671 5346

10 554949 5371 SB53 5562 SB33

15 53349 5351 5456 5453 5321

20 5535 5351 55583 5417 5303

25 5586 5495 5315 52589 5522

30 5364 5292 S5T06 5426 5443

35 SBG2 5257 SB56 SB63 5505

40 SET4 SB5T 5514 5334 5423

45 5465 5459 5265 5437 5404

50 5396 5373 5564 5551 5324

55 5365 5625 5571 5399 5329

60 5557 5347 SBTT 5271 5462

65 5541 5576 5383 5280 5250

TO 2261 2455 5519 2502 2578

T3 o525 o604 SESZ SE13 STaa

80 5435 5400 5809 5331 SB35

85 5385 52581 5299 5595 5350

90 5382 5407 5695 5546 SB53

95 SB0T 5263 SB55 5550 5459
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. Hopping - -
SRR P Y SO L = Can i T U e
(u=) (kHz) (ms) Humber

26 Type B 1.0 333.3 9 0. 3333 300, go0oaooo |4

List Gty |° ! 2 3 4

0 5712 5475 5570 5703 5308

L et 5521 5685 5359 5650

10 5433 LELT 5699 5282 5659

15 42T o008 5589 5495 5610

20 G445 420 SB26 5409 5281

25 S3TT 5350 5424 5393 5556

30 406 SESE 5328 5315 5721

35 55aT S2TE 5528 5431 5674

40 5441 5531 5515 5422 5603

15 D263 2408 5545 5547 5318

S50 5324 Lzan 5572 5639 5542

95 56Tl 5294 55558 5347 5494

G0 SE02 SESY 5600 5692 SBE3

65 SEBZ SETT 5311 5414 5661

TO LIz 5711 5361 5334 5393

T 5461 5289 5695 SBES 5585

a0 5429 5T23 5451 5629 5595

85 5300 5329 5331 5597 5595

90 o624 5365 2645 2679 5485

95 5TO0T 5563 5591 SB36 5537
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Certificate #4298.01

} Hopping ..
R I 7 PO S SR L v o e
(us) (kHz) (n=) Humber
27 Type B 1.0 333.3 E 0. 3333 300, 0a0ooan |5
List ONED) |° ! 2 3 4
0 5492 5714 5506 5389 SR25
4 aTaa 2543 5285 o522 5392
10 o364 o521 2265 24TT S630
15 2415 SB35 o632 23ET 2454
20 2586 2567 2435 2254 22349
25 SR2T 5594 5540 2445 Sh4Z
30 SRE1 5564 5541 SR29 5369
35 5324 5584 5585 5280 Sh14
40 5453 5565 SR0S 5570 5291
45 G631 3371 o589 2534 2273
a0 S630 5494 2335 o482 aTaT
b G641 o513 63T a659 2544
60 2436 24Z6 B35 o611 2516
65 SR15 Shg4 464 SRAT SR55
TO 5374 2420 5255 5721 S5EE
5 5651 5355 5262 SRIE 29T
80 G621 ST09 5439 SRTZ 5304
85 o616 2365 54491 2475 2341
90 =530 o318 5231 380 25149
95 2537 2362 o645 o524 2325
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. Hopping ..
i 1a (B GNR pmoe) (PEISST pate | Semmmee bl
(us) (kHz) (m=) Humber

28 Type B 1.0 333.3 9 0.3333 300. 0o0ooao T

List Gute) |° ! 2 3 ¢

o 5272 5473 5539 5550 5370

L S2BT 5565 5360 55858 5589

10 5295 5310 5306 SBTZ 5701

15 5506 5287 5320 5491 5519

20 S4B2 SB55 5508 5490 5702

25 5531 SB26 5355 SB95 5624

30 5TIT 5401 5T16 5264 5293

35 5557 5692 5262 5502 5594

40 5319 5391 5330 SB0Z2 5499

15 5271 5336 SBE3 5474 5476

50 5410 5449 5266 5342 5317

559 5299 S6TO 5564 5463 5460

60 5387 5311 5349 5489 5415

65 5252 5651 SBET 5560 5552

TO 5353 5576 5593 SBE3 5464

T3 5507 5350 5379 5605 5366

80 5382 5547 5361 5371 5515

85 5385 5721 5294 5341 SB12

90 5373 5621 5389 5457 5292

95 5534 5497 5412 5374 5597
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} Hopping ..
ria s B G e PESSE Rae s Semmemee bl
(us) (kHz) (ns) Humber
29 Type B 1.0 333.3 9 0. 3333 300, 0aoo0an |3
el a |7 1 2 3 ¢
o 5430 5TIT 5475 5Til SBET
T 5406 5490 5435 S2TR 5321
10 5604 5574 Sd44 e STzz
15 5594 5414 5326 5536 5373
20 5346 5546 5579 SBTS 54149
23 2478 5555 53ET 5655 5629
30 2420 2674 5514 5558 043z
35 o645 485 5512 55135 5435
40 2402 5329 5570 5599 533
15 5251 o624 SaTT 5266 5286
50 SB25 5317 5431 55185 SBZ1
o5 S6853 2279 5356 5343 5514
60 2434 S650 SBET 5413 5509
65 54491 SBa0 5371 5545 SBE5
TO 2291 46T 5258 5335 5456
T3 2425 5525 SB15 5451 5299
80 5549 5309 SB1Z SB35 SEE1
85 5581 5422 5540 5386 SE839
90 5503 5446 5256 5462 SE40
95 42T 2377 54T 5395 5307
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} Hopping ..
riaza B G e PESSE Rae s Semmmee e
(us) (kHz) (ms) Hamber
a0 Type B 1.0 333.3 9 0. 3333 300, 000o0oo (3
Lise Gne |7 ! 2 ? :
0 o685 2451 S411 SaaT 54352
5 24435 2512 5510 5439 SEZ25
10 5535 5363 54585 5440 SZRG
15 652 o444 5429 55851 547G
20 5351 2487 55T1 SR4a SaaT
23 42T 226 5431 5692 5671
30 2406 2831 5259 SR4Z2 Sze2
35 2474 S2h4 524 SEG5 5364
40 22T 5335 55496 5260 5T06
15 92502 2433 SBET SEET 5326
S0 5365 5520 53541 5565 S4T2
23 9271 24TE 5329 5679 5554
60 2573 a7l 5453 S5ET 5492
65 a641 2343 5359 SETT 5470
T0 2583 302 S2aT 446 SE06
T3 509 5390 5541 5555 5713
80 2469 o288 5256 5515 5537
85 o644 SBTE 5290 5263 5313
a0 5651 5389 5383 5516 5253
95 2483 aTel 5325 5356 55490
END OF REPORT
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